


SHANTUI —

LLI#E TREAU AR B IR F



SHANTUI

T E

ik

1]

AZHEMHSD22. SD22D. SD22E. SD22R. SD22SH fh A=+ + 416038 A ¢EF1E A4

HTTERERS
EAZHEMATHBARNA, WEBYEETHRBEN, WIS RS TR
BA, wERVAERENES, WIS REEAFREEL A,

ZNIFFBEM, FREIVEMHE R,
B s B PTG R, NEBA, ERPIRE,

ﬁ

FOREWORD

This atlas includes the general parts and special parts of five models of bulldozers—SD22, SD22D,
SD22E, SD22R and SD22S.

In the list of parts of this atlas, if there is no specification in the “Applicable models” field, it would mean
the parts and quantities listed are applicable to all the five models; and if specific models are indicated
in the “Applicable models” field, it would mean the parts and quantities listed are applicable to the models

indicated only.
See list of the engine's parts for details about the engine's parts.

Parts increased or decreased-due to product improvement will not be notified separately. We are sorry

for the inconvenience.

=i
i

¥ TRV D AR AR



SHANTUI S E

H =
i1 35 U 1
ENGINE RELATED PARTS.....coccuitietieeeeeeesseseesessessessssessssesessssessssessssssssssssssssaes 1

RN B L2 (FENTBE5 R TNL) oo 2
ENGINE AND ATTACHMENT MOUNTING (FOR ENGINE NT855).................. 2
RN B L2 ZE (FEWD 12K FIL). oo 4
ENGINE AND ATTACHMENT MOUNTING (FOR ENGINE WD12) .................. 4
S E S B (FENTB55 R FENL) .ot T 6
EXHAUST PIPE AND MUFFLER(FOR ENGINE NT855) .....0c.ccvoviveeeieeeeernenns 6

KT B (FENTBE5 R TNL) vt ettt 8
FLYWHEEL HOUSING ASS'Y (FOR ENGINE NT855).......ccccovieieeeieeeaenennns 8
KR FE S (FEWDTZ2EFIL) oo e et 10
FLYWHEEL HOUSING ASS'Y (FOR ENGINE WD12)......c.ooveveeeeeeeeeeee 10
A3 T S S 12
POWER TAKE OFF ...ttt 12
H T 2 B T T oo e e e et 14
POWER TAKE OFF LUBRICATION TUBE ........ccoovieeieeeeeeeeeeee e 14
B SCZR(BENTBE5 R TNHL) ..ttt it 16
FRONT BRACKET (FOR ENGINE NT855) ......cviieieeeeeeeeeeeeeeeeeeeeeeeeeeaenn, 16
DEGRE R B (BENTEE5EFNHL) ..o, 18
AIR CLEANER AND CAP (FOR ENGINE NT855)......c.cceviueeereeeeeeeeeeen, 18
ZaRIE Eo R =TT o Sy SRR RRURRORURRRRRTRRRIN 20
TRANSFER CASE PART ...t 20
BB (FENTBE5 L FNAL) v, 24
RADIATOR (FOR ENGINE NT855) ......c.ccueiiueeeeeeeieeeeeeeeeee e, 24
BHABE (FEWD 2R TNHL) .ot 28
RADIATOR (FOR ENGINE WD12) ..., 28
B SR E R TG I R B (FENTBE5RFNHL) oo 32
RADIATOR PIPING AND WIND BREAK (FOR ENGINE NT855) .................... 32
AR EBEIP RE(FEWDI2RFNHL) oo, 36
RADIATOR PIPING AND WIND BREAK (FOR ENGINE WD12)..........c........... 36
= TP ROTR 40
FAN Lottt ettt ettt e et n e, 40

Bx ¥ TRV D BRAE



svan SHANTUI

B oottt ettt ettt ettt 42
FUEL TANK ..ottt e, 42
BRHE BR(FEWD 2K FNHL ) oottt e, 46
FUEL PIPING (FOR ENGINE WD12) ...ttt e, 46
B T A T < e 48
FUEL CONTROL LEVER ...ttt 48
TR B ettt 50
DECELERATOR PEDAL ...ttt 50
SHTTIRMEETNEE B ( BENTBEEK TN ) oo e, 52
FUEL CONTROL LINKAGE (FOR ENGINE NT855).:.. tuecteeeeeeaeeeeaeaeaeee, 52
SHTTERNEEFIEEE (BEWDI12R TN ) oo e 54
FUEL CONTROL LINKAGE (FOR ENGINE WD12) ... .ecvioeeeeee oo, 54
A N ST X1 = SR S 57
CONVERTER, TRANSMISSION AND PIPING it oiieeeeeereeeeeseesseesesseesssssssaessssssns 57
TTTEI T e eeseesesenessseesese e B ettt et e s e e e 58
UNIVERSAL JOINT ...ttt ettt 58
BB BRINEE G R oo o ettt ettt et 60
TORQUE CONVERTER HOUSING AND VALVE .....coviiiieeeeeeeeeeeeeeeeeeee, 60
SRS S e e e 64
TURBINE SHAFT AND GUIDE PULLEY ...t 64
B T B BT e e e e e et 68
TRANSMISSION CASE ..o, 68
B R B T (173 ) L e 70
TRANSMISSION-GEAR AND SHAFT (1/3) ..ttt 70
R FE TR TOEB(2/3) e 74
TRANSMISSION GEAR AND SHAFT (2/3) e, 74
B R FE TR FOIH(B/3) oot 76
TRANSMISSION GEAR AND SHAFT (3/3) ..ottt 76
B B B et 78
TRANSMISSION OUTPUT DEVICE ...t 78
BETRIRINIR (1/3) ettt e, 80
TRANSMISSION CONTROL VALVE (1/3) ..ttt 80
BRI MR (2/3) et 82
TRANSMISSION CONTROL VALVE (2/3). ..ttt 82
BRI B (B/3) ettt e, 84
TRANSMISSION CONTROL VALVE (3/3) ..t 84

W TN DT IRA E B



SHANTUI S E

B R AT AT .o, 86
TRANSMISSION CONTROL LEVER ...t 86
BRI TERT (1/3) et 90
TRANSMISSION CONTROL LINKAGE (1/3) ettt 90
B BT I TZEAT(2/3) oo e e, 92
TRANSMISSION CONTROL LINKAGE (2/3) .o 92
BTtk ey o ) SRR 94
TRANSMISSION CONTROL LINKAGE (3/3) .ot 94
TR IR ©ooveeeeeeeeeeeeseseeeseesessseeseesesssseseesessreeseesssssseneesesssnesneseess Bagevestseseeaeesneeens 96
TRANSMISSION PUMP ...ttt et e 96
RN TEERERR(1/2) ( BENTBEER TN ) oo e, 98
TORQUE CONVERTER PIPING (1/2) (FOR ENGINE NT855) ......cccccovvvnnnn.. 98
WA TEERERR(1/2) ( BEWD 12K TNHL ) oo e e, 100
TORQUE CONVERTER PIPING (1/2) (FOR ENGINE WD12) ......cveveeennn. 100
R ST THE BB BR(2/2) e e e 102
TORQUE CONVERTER PIPING (2/2) ..ot 102
BT B oo eeeeeeeseereeeeeereere e B e e 104
GEAR SHIFT PIPING ...ttt e ettt et 104
e S G e T 107
STEERING CASE AND FINAL DRIVE ....oceuieireeereeseseeeeeessessesssssssssesssesssssssssssseens 107
HLZE (FENTBE5E TN ) oo e e 108
FRAME (FOR ENGINE NT855) ...ttt 108
HLZE [ FEWD 2 R B ML ) o it 110
FRAME (FOR ENGINE WDM2) ..., 110
SOBTEE T oot ettt ettt 112
BEVEL GEAR AND SHAFT ...t 112
B ) BT S B oottt ettt ettt ettt ettt et e e e 114
STEERING CLUTCH ..., 114
R S S B A BB oottt ettt 116
BRAKE BAND AND LINKAGE ...t 116
B B oottt ettt e et e et ettt e e 118
BREAK CASE COVER. ...t 118
B B J0 B8 ettt ettt ettt 120
BRAKE BOOSTER. ...ttt ettt 120
AL TN FETETTER(112) e 122
FINAL DRIVE CASE AND GEAR (1/2) .ot 122

v B ¥ TRV D BRAE



svan SHANTUI

AL TN FETEITIE(212) oo 124
FINAL DRIVE CASE AND GEAR (2/2) ..o, 124
B T oottt ettt 126
SPROCKET AND SHAF T ...ttt 126
B T AT et 128
STEERING CONTROL LEVER ...ttt 128
BT TN TEAT(1/2) e e 130
STEERING AND BRAKE LINKAGE (1/2) ..o, 130
BT TN TERT(2/2) oo e, 132
STEERING AND BRAKE LINKAGE (2/2) ...cueieee et et 132
BT BRI ¢ ettt Tt 134
BRAKE PEDAL ...ttt et et 134
pa By 2 2 N S RO TSROSO R PR PPRR 136
BRAKE PARKING LEVER........ooeeoiee it 136
BETEIZR oeeeeeeeeeeeeeneseeeesieeseesesreeseeeeee o et 138
STEERING PUMP........oi ettt e, 138
BRI oo e Bttt ettt 140
STEERING VALVE ...t ettt 140
TR R I e e et 144
MAIN RELIEF VALVE ... oo ettt e, 144
T B et e ettt ettt ettt 146
FINE OIL FILTER .. oo oottt e, 146
B T B el et et et e e e e e e e e e e e e aaaaaaaaa 148
COARSE OIL FILTER ...ttt 148
B ] B R (173 ) oottt e, 150
STEERING PIPING (1/3) .ottt 150
BT R (213 oo 152
STEERING PIPING (2/3) .ot 152
BB T B R (B3 oo 154
STEERING PIPING (3/3) .ttt 154
B B B ettt ettt ettt 156
BRAKE PIPING ...ttt 156
B T R B B e 158
PRESSURE MEASUREMENT PIPING .....covieeee oo 158
B R B ettt 160
SUSPENDED SYSTEM ..ottt 160

¥ TRV D AR AR A% V



SHANTUI S E

=t TR 163
TRACK MECHANISM ....coveieieeeieeieeseesessssssssssssssssssassssssssasssssssssssssssssesssssssssessens 163
B B D e 164
TRACK FRAME ASS'Y ... oottt ettt 164
K T BB ettt 166
TENSION DEVICE ...ttt 166

B B R ettt 168
TRACK FRAME COVER ...ttt 168
BRI T L ..ottt et 170
TRACK ROLLER GUARD ...t B, 170

B TR IR F I Ittt e 172
TRACK ROLLER GUARD ..ottt et e 172

B TR H L oot Tttt 174
TRACK ROLLER GUARD ...ttt et e, 174

EH =R RURTRTURRRURRRURTIY 5. ers PR 176
FRONT IDLER ..ottt et 176
T e B e, 178
TRACK ROLLER ...ttt ettt 178

FE B e g et r e ate e rnenes 180
CARRIER ROLLER ...t oottt 180
BB B B ettt ettt e ettt ettt 182
TRACK ASS'Y .o e e e e 182
2 T oo 185
GUARD.....ccueeeeeeeeeeeeseeessitanes Sobesessesstsasessessesassssssaesassssessssasassssasssssensnsssssessassnsans 185
BTl B T et bttt et ettt ettt et ettt ettt ettt e et 186
HOOD AS S Y ..ttt 186
LB T ettt ettt ettt ettt 188
HOOD ASS'Y .ottt et 188
BN BEENTBEER TN ) oo, 190
GUARD,SIDE (FOR ENGINE NT855) .......eeiiieeeeeeee e 190
B ZEEWDI2E TN ) oo, 192
GUARD,SIDE (FOR ENGINE WD12) ...t e, 192

B et ettt e, 194
FENDER ...ttt et ettt 194

B R ZE FE AR vttt et ettt ettt ettt ettt ettt e e 196
FLOOR FRAME COVER..... .ottt 196

vi B ¥ TRV D BRAE



svan SHANTUI

AR ettt 198
FLOOR FRAME ...t 198
E-32 L SRR 200
BATTERY COVER .....ooooieieee oot 200
JRIPAEAL ( BENTBEERFNHL ) oo 202
BOTTOM GUARD PLATE ASS'Y (FOR ENGINE NT855) .......ccccvoeveverennnn. 202
JEFHEA ( BEWDA2EK TN ) oo 204
BOTTOM GUARD PLATE ASS'Y (FOR ENGINE WD12) .....ccocooeveveernnne. 204
BT e re s sressnsressrennenseersses e BRgessersseste s se s e sreneans 206
OIL CYLINDER BRACKET ..ottt et n e, 206
2 e e O ST 208
OIL CYLINDER BRACKET .......oiuiiieieeeeeeee et Tin e en e 208
I =t el 3 O 211
WORK EQUIPMENT CONTROL SYSTEM......cccctiiteeeernresneeesesseessssessessssesssssesens 211
TAESEIFE(1/2) oo oo B ettt 212
OIL TANK (1/2) 1ottt en e, 212
TTAESHIFE(2/2) oo e et 214
OIL TANK (2/2) ..ot iie e er e 214
SR TRIHIER oo BB B ettt 216
HYDRAULIC FILTER ..ot 216
G TR TERIRRHR AT (1/2) oo 218
BLADE LIFT AND TILT CONTROL VALVE (1/2)veveveeieeeeeeeeee e 218
FETIRTERORAEHRINI(2/2) .ot 220
BLADE LIFT AND. TILT CONTROL VALVE (2/2)....cvovievieeeeeeeeeeeeeeeeenn, 220
N g O TR 222
RIPPER CONTROL VALVE (1/2) c..viveeeieeeeee e 222
FA T BEFRIBUIT(2/2) .o 224
RIPPER CONTROL VALVE (2/2) ..eviveeeeeeeeeeeeeee e 224
GETIERTETEL(1/2) oo 226
BLADE LIFT CYLINDER (1/2) ...t 226
L 8 DL 022 7)) NPT 230
BLADE LIFT CYLINDER (2/2) ....ocvevieeeeeeeee e 230
e RSP 232
TILT OIL CYLINDER ..ottt 232
A E TR R oottt 234
PUMP PIPING........oouieieee oot n e s, 234

W TN DT IRA E B& Vi



SHANTUI S E

R R (BB ETFBEED)(1/2) e e e 236
HYDRAULIC PIPING (TANK TO LIFT CYLINDER) (1/2) .eveoeiiieeeeeeen, 236
R E B (BB TFBEET)(2/2) e e 238
HYDRAULIC PIPING (TANK TO LIFT CYLINDER) (2/2)....evcoueiiieeeeaeeeea. 238
R B (BB TFBEED)(1/2) e, 240
HYDRAULIC PIPING (TANK TO LIFT CYLINDER) (1/2) .eveeeiiieeeeeeee, 240
R E B (BB TEBEET)(2/2) e 242
HYDRAULIC PIPING (TANK TO LIFT CYLINDER) (2/2)....oveoueiiioeeeeeeaeen.. 242
RIEE (B FEEATRIED) (1/2) oo e 244
HYDRAULIC PIPING (TANK TO TILT CYLINDER) (1/2) it tveeeeeeeeeeeeeen. 244
IR E (B FEEATRIEL)(2/2) e e, 246
HYDRAULIC PIPING (TANK TO TILT CYLINDER) (2/2)....ccvecvieeieiiieeenn. 246
IR & B (B FEERIEL)(1/2) oo o 248
HYDRAULIC PIPING (TANK TO TILT CYLINDER) (1/2) ...ocvivieieieeeeen. 248
RS B (B FEERIEL)(2/2) oo e e 250
HYDRAULIC PIPING (TANK TO TILT CYLINDER) (2/2) ...oveoeeeiieiieeeeeeeen. 250
AL R A 1 BB FREIMATIBRIR <o i o 252
SERVO VALVE ...t et et 252
FRIBRIBIEE B oo e e 0 e 254
SERVO VALVE PIPING . ...ttt 254
B AT AR TEMRIEE .o e e 256
CONTROL LEVER BRACKET AND VALVE SEAT......ocoiiiioeeeeeeeeeeeeeee e, 256
T BB B B el e 258
RIPPER PIPING. ...ttt e ettt et 258
VNN RN T A [T RR R RRRRTRRTRRR 260
RIPPER CYLINDER ..ottt 260
FEBEFRIATIBR IR .ottt 262
SERVO VALVE ...ttt 262
G T B AT et 266
BLADE CONTROL LEVER.... ..ottt 266
R B I BE TN ZE B .ottt ettt ettt 268
TILT CONTROL LINKAGE ... 268
G T AR INEBE R AL oottt ettt 270
BLADE CONTROL LINKAGE ...ttt 270
B T BRI AT e 272
RIPPER CONTROL LEVER ...t e, 272

Vil B W TN TR A E



svan SHANTUI

FHBE A B RN EE TN ZE B s 274
LIFT AND RIPPER CONTROL LINKAGE .........cocoiviieeeiee e, 274
BTN BB IRIAAT oo 276
SINGLE GROUSER RIPPER CONTROL LEVER ........cocooviiievieeeeeeene, 276
LR L T s L i AR 278
SINGLE GROUSER RIPPER LIFT CYLINDER........ccoceievieeeeeeeeeeeeen, 278
LRy ST /N a1 == i OO 280
SINGLE GROUSER TILT OIL CYLINDER .......cociiiieeeeeeeeeeeee e, 280
BTN BB IRE B BB (1/5) oo e, 282
SINGLE GROUSER HYDRAULIC PIPING (1/5) .....ite teeeeeeeeeeeeeeeesenn, 282
L-<R7SE /N a1 072 L) R TR 284
SINGLE GROUSER HYDRAULIC PIPING (2/5) cctttueueeaereeieeeeeeieeeeeesenn, 284
=BT SE /N a1 (<115 [T o O 286
SINGLE GROUSER HYDRAULIC PIPING (3/5) ....cveveeeeeeeeeeeeeeeeeee e, 286
=R Sg /N =0 (1L e O 288
SINGLE GROUSER HYDRAULIC PIPING (4/5) ....coeovieeeeeeeeeeeeeeeeeeeeeen, 288
L=2R7SE /N =0 (o7 L) O R 390
SINGLE GROUSER HYDRAULIC PIPING (5/5) ...c.voveveeieeeeeeeeeeeeeeeeeeenn 390
= s Sy AT 293
WORK EQUIPMENT ......c.civeimesieissiteaessesessessessssessessssessssesssssssssssssssssssessssssesssens 293
F O T 294
STRAIGHT TILT BLADE ... e, 294
3 e ST 296
STRAIGHT TILTBLADE.........oiueeoeeeeeeeeeeee e 296
T 0 T 298
BLADE ...t e et 298
U B G ettt en e, 300
U-BLADE ..ottt 300
O = ) SRR 302
U-BLADE ASS'Y ...ttt e, 302
22 PR 304
PUNCHER ...ttt n e, 304
22 R 306
PUNGCHER ...ttt 306
=2 308
ANGLE BLADE ..ottt n e 308

¥ TRV D AR AR BE IX



SHANTUI S E

T e, 310
C-FRAME ..o, 310
=] SO TORT 312
TRACTION FRAME ..o 312
B BZE R .ottt 314
SCRAPER ..o oottt 314
TN Y ) AT 316
RIPPER ASS'Y ...ttt n e, 316
LR L =S ST 318
L2 = = SRR O 318
R U 321
ELECTRICAL SYSTEM .....ooouiiiceiecterieeeeesesee s essessisesiihesssnssesessssssssssssssssssas 321
EBRAG(1/2)(EENTBE5R TN ) oo e e 322
ELECTRICAL SYSTEM (1/2) (FOR ENGINE NT855) ........cceoveveevereeenerennne 322
B RGE(1/2)(BENTEE5EFNHL ) oo et 324
ELECTRICAL SYSTEM (1/2) (FOR ENGINE NT855) .......cccvoevevieeiaernnn. 324
B RGE(2/2)(BENTEE5 R FNHL ) e it et 326
ELECTRICAL SYSTEM (2/2) (FOR ENGINE NT855) ......ccoveveveraereeeeaiennns 326
B RG(2/2)(BENTBE5R FNHL ) otttieecttieee oo 328
ELECTRICAL SYSTEM (2/2) (FOR ENGINE NT855) .......cccovieeeeieereearnnn. 328
BRRG(1/2)FEWDI2RFNTL ) oo 330
ELECTRICAL SYSTEM (1/2) (FOR ENGINE WD12) .....voiovieerieeeeeeeeenene 330
BRRG(22)(FEWDI2B TN ) oo 332
ELECTRICAL SYSTEM (2/2) (FOR ENGINE WD12) ......cooveviviieieeeeeenn 332
(URFE(FENTBEERFNL ) oo 334
INSTRUMENT BOX (FOR ENGINE NT855) .......ooviiviveeeeieeeseeeeeeeee s 334
ILRFEECWDAI2E T ) oo, 336
INSTRUMENT BOX (FOR ENGINE WD12) ..o 336
Pk EB SR FRPE L B (FENTBEEEFNML ) oo 338
RELAY AND FUSE BOX (FOR ENGINE NT855) ......ccocevevieeeeeeeeeeeeeeean 338
G ZZARISLL B (FEWD 12K TN ) oo 340
RELAY AND FUSE BOX (FOR ENGINE WD12) ......cvovivieeeeeeeeeeeeeeen e 340
e =i =2 R 342
BATTERY AND BATTERY RELAY .......coiiiiiieieieee oo, 342
D B B AR 2R L ettt 344
CAB ELECTRICAL SYSTEM ..o, 344

X BXx ¥ TRV D BRAE



svan SHANTUI

I B E S ZR 0 oottt ettt ettt ettt ettt ettt ettt ettt 346
CAB ELECTRICAL SYSTEM ...ttt 346
= A 349
ATTACHMENT EQUIPMENT .....oeiieeieeseeeeeseesssrssesesesessessssessssassassssssesssssssessses 349
B R T T e 350
SEAT AND INSTALLATION ...ttt ettt en e 350
L 22 B ettt 352
CANOPY,CANVAS ...ttt ettt 322
B B BT e eeee et et et eeee e sneeeeseeneenesneen e e Bttt 354
CAB ASSEMBLY ..ottt fo e Bt eenas 354
D T e T 358
CAB ASSEMBLY ...ttt ettt oo eee e, 358
IS (ZEBTEITRZEET A ) oottt Bkttt 362
CAB (FOR ROPS) ...ttt et ettt 362
BFT T2 oottt Bttt ettt ettt 366
FRAME,ROPS ...ttt ettt ettt et 366
IS (BEBEIRZEET A ) oo e ettt ettt ettt 368
CAB(FOR ROPS)....oeeeeee ettt ettt et 368
BFT BT oottt f e ettt ettt ettt ettt 372
FRAME,ROPS ...t ettt ettt ettt 372
R T B oot i e e ettt et ettt ettt ettt ettt 374
MARKS AND PLATES ...ttt ettt ettt 374
BB oo ettt ettt ettt ettt 376
PEDAL ..ot e e ettt ettt ettt ettt ettt 376
= A 379
OPTIONAL PARTS .o eieiuieeeeeeseeseessessesssssssssassasssssssesssssasssesssssssssssssssssssssssssnssssens 379
T T ) B .ottt ettt ettt 380
ETHER STARTING DEVICE ...ttt e, 380
B TR B B B R E ottt ettt ettt ettt 382
LUBRICATING AND TRACK RECOIL SYSTEM......oiiuieeeeeeeeeeeeeeeeeeeee e, 382

¥ TRV D AR AR B X



SHANTUIL /////riiii o seE#

Xl ¥ TR O ERA R



wm SHANTUI

AU KBX AR
ENGINE RELATED PARTS

L TIENMAR D B IR 7] R KERED 1



SHANTUI S E

A ANHLR M R 32 (BINT855 &L B #l)
ENGINE AND ATTACHMENT MOUNTING (FOR ENGINE NT855)

IS
Front Support

o 24
s %%
Flywheel Housing &% ©
ggy)

2 RENHKEREBIF L TREAU AR B IR A F



FeHEH SHANTUI
Fs S FHAWR HE ERNE
NO. PART NO. PART NAME QTY MODEL

1 01015-52200 #2H4M22*100 Bolt 4
2 04059-01680 Rt Iron wire 2
3 01643-32260 522 Washer 4
4 195-01-11190 W Gasket 4
5 154-01-11570 2 Washer 2
5 154-01-11580 BE Washer 10
6 01010-52255 12H4M22*55 Bolt 4
7 154-01-11550 HE Washer 4
8 154-01-11560 PR Plate 2
9 6681-21-4750 ENLEE Positioning pin 2
10 154-01-11590 9 Washer 2
10 154-01-11610 BE Washer 10
WHETEVNHROERAR & Pl BR BB 3



SHANTUI S E

B ENHLMHF B 3 (BEWD12 &2 Bh#])
ENGINE ACCESSORIES AND INSTALLATION (FOR ENGINE WD12)

(]
CIEES ’
Front Support %\
®

02z,

KRR
Flywheel Housing

e
8

4 RENHKEREBIF LLI#E TREAU AR B IR F



wm SHANTUI

Fs S FHAWR HE BRI
NO. PART NO. PART NAME QTY MODEL

1 01015-52200 #2H4M22*100 Bolt 4

2 GB3206-82 Rt Iron wire 2

3 01643-32260 HE22 Washer 4

4 195-01-11190 Wt Gasket 4

5 154-01-11570 Bl Washer 2

5 154-01-11580 E2 Washer 10

6 01010-52255 12#4M22*55 Bolt 4

7 154-01-11550 HEE Washer 4

8 154-01-11560 BIEBAR Plate 2

9 6681-21-4750 ENLEE Positioning pin 2

10 154-01-11590 E9 Washer 2

10 154-01-11610 9 Washer 10

1" 6711-11-5781 bals) = Cap 1

12 17Y-01-40300 HRE Exhaust pipe 1

13 WD12 R Engine 1

14 154-01A-30000 HhEs Power take off 1

L TIENMAR D B IR 7] R KERED 5



SHANTUI S E

HSES5RAR(ENTS55 % 3h#)
EXHAUST PIPE AND MUFFLER (FOR ENGINE NT855)

®

6 RENHKEREBIF L TREAU AR B IR A F



FeHEH SHANTUI
Fs S EHER HE iEAHE
NO. PART NO. PART NAME QTY MODEL
15 6631-11-5820 Bk Pipe joint 1
16 6693-12-5530 L& Flange 1
17 6112-13-5250 ZAESEN Sealing ring 1
18 01020-01030 $E4£M10*30 Bolt 4
19 6657-11-5590 Eilid Band,clamp 2
20 01010-80870 124M8*70 Bolt 2
21 01580-00806 ZFM8 Nut 2
22 01602-20825 #HES Washer 2
23 6711-11-5711 HERS Muffler 1
24 17Y-01-40300 HRE Exhaust pipe 1
26 01050-81265 124£M12*1.5%65 Bolt 4
27 01582-01210 EHM12*1.5 Nut 4
28 6678-51-9520 fof g Gasket 4
29 6711-11-5781 B U g Cap 1

LI TIENMAR D B IR 7]

R KERED 7



SHANTUI S E

S S (BENTS55 & 1)
FLYWHEEL HOUSING ASS'Y (FOR ENGINE NT855)

8 R KERED LLI#E TREAU AR B IR F



BHEH SHANTUI
Fs S FHAR HE & FAHE
NO. PART NO. PART NAME QTY MODEL

0 6711-21-C010 HhiEE Power take off 1
3 6623-31-1371 ENRER Drive pump gear 1
4 6623-31-1390 ENLEH Positioning pin 1
5 01010-51255 M 12*55 Bolt 4
6 6623-31-1380 PE Stop washer 2
9 6710-23-4110 KREXR Flywheel housing 1
10 07046-15520 MmzE Dish-shaped plug 1
11 07046-12016 MmzE Dish-shaped plug 4
12 04020-01434 B Cylindrical pin 4
13 07042-20415 #25E Plug 1
14 6710-23-4120 124 Bolt 2
15 6710-23-4130 Ziz Bolt 5
16 6710-23-4140 24 Bolt 2
17 6600-01-2740 HERE Washer 9
18 6691-23-4710 =B Rear bracket 2
19 01010-81845 1E#M18*45 Bolt 8
20 6643-21-4731 PR Plate 4
21 6711-21-C010-01 Bt Cylindrical pin 2
21 6711-21-C010-02 EiEES Cylindrical pin 2
¥ TR DB R AR RN KERER 9



SHANTUI S E

SRR B (EEWD12& 3hH1)
FLYWHEEL HOUSING ASS'Y (FOR ENGINE WD12)

10 RIEPUKELEBHF L TREAU AR B IR A F



v SHANTUI

Fs S FHAWR HE EAE
NO. PART NO. PART NAME QTY MODEL
3 6623-31-1371 EEHRER Drive pump gear 1
4 6623-31-1390 ENLEE Positioning pin 1
5 01010-31255 12 Bolt 4
6 6623-31-1380 PR Stop washer 2
9 154-01A-30003 XRRE Flywheel housing 1
10 07046-15520 MmzE Dish-shaped plug 1
11 07046-12016 MmzE Dish-shaped plug 4
12 04020-01434 B Cylindrical pin 4
13 07042-00415 L IRZE Tapered plug 1
15 6710-23-4130 12 Bolt 5
16 6710-23-4140 1244 Bolt 2
16 6710-23-4120 12 Bolt 2
17 6600-01-2740 G Washer, spring 9
18 6691-23-4710 J=h a2 Rear bracket 2
19 01010-51845 12+ M18*45 Bolt 8
20 6643-21-4731 PR Plate 4
21 6711-21-C010-1 EHEH5(A) Cylindrical pin (A) 1
21 6711-21-C010-2 R4 $5(B) Cylindrical pin (B) 1

LI TIENMAR D B IR 7] R KERED 11



FHEM

SHANTUI

thhxE
POWER TAKE OFF

SR REERE

— See Fig.Flywheel

Housing Ass'y

LLI#E TREAU AR B IR F

R B KBRS

12



T SHANTUI
Fs S FHAR W= ERNE
NO. PART NO. PART NAME QTY MODEL

1 6691-21-4310 5 5 4 Idler wheel axle 1
2 01010-51435 124M14*35 Bolt 4
3 01602-21442 HE14 Washer 4
4 6691-21-4321 B Idle gear 1
5 GB276-6310C3 RIABR AR Bearing 2
6 6623-21-4330 wHE Bush 1
7 6623-21-4350 FOIR Retaining ring 1
8 6623-21-4340 HIR Bolster 1
9 01050-51230 #2H4M12*1.5*30 Bolt 2
10 6623-21-4360 iR Plate 1
11 6691-21-4120 HA&E Bearing housing 1
12 07000-13145 OFE O-ring 1
13 6691-21-4160 RENER Pump drive gear 1
14 6691-21-4170 XLt Pump drive shaft 1
15 04000-01850 Fig Flat key 1
16 GB276-6214 oA BRI Bearing 2
17 6691-21-4190 R EZN Positioning ring 1
18 01658-26823 H Washer 1
19 01530-06814 12 13FM68*2 Nut 1
20 6691-21-4130 wE Bush 1
21 6691-21-4140 = Cover 1
22 07000-13140 O E O-ring 1
23 01010-51035 1245 Bolt 5
24 01602-21030 #E10 Washer 7
25 6710-23-4520 RIETR Pump drive gear 1
26 6691-23-4311 h Shaft 1
27 01050-51020 12#M10*1.25*20 Bolt 4
28 6645-22-4550 BIR Plate 2
29 GB276-6009 RIA BRI Bearing 2
30 04065-07525 #E Retaining ring 1
31 6691-21-4540 ESEY Gasket 1
32 6691-21-4560 eSS Gasket 1
33 04064-04518 e Retaining ring 1
34 6711-21-C120 R Shell bearing 1
35 07000-13100 O E O-ring 1
36 01010-51045 2#M10*45 Bolt 2
38 01140-51235 24 Stud 4
39 01602-21236 HE12 Washer 4
40 01582-11210 2HM12*1.5 Nut 4
42 07000-62085 OZ'E O-ring 1
TRV BRA A & B K BLER 13



SHANTUI S E

th D RERRE
POWER TAKE OFF LUBRICATION TUBE

ind-e
S7zéd
2

?fl
ER A mrg @ © E:R C

Detail A Detail B Detail C

14 REPKEREBH L TREAU AR B IR A F



s SHANTUI

Fs S FHAWR HE ERNE
NO. PART NO. PART NAME QTY MODEL

1 6710-53-9510 EHYG Tube ass'y 1

2 6691-51-9521 = Hose 1

3 6691-51-9570 TEIE Rk T-clamp 1

4 07217-50610 Bk Connector 1

5 6691-51-9580 TR Connector 1

6 6600-01-3860 Bk Hose nippler 1

7 07003-01015 FHBE Joint washer 3

8 6691-51-9560 S HCES Distributor 1

9 6600-01-5930 FARA Clamp splice A 1

10 6691-51-9540 FIRB Clamp splice B 1

1" 01010-51030 #24#4M10*30 Bolt 4

12 01602-21030 10 Washer 4

LI TIENMAR D B IR 7] R KERED 15



SHANTUI S E

B 2 42 (FENT855 & Eh#l)
BRACKET (FOR ENGINE NT855)

16 RIENPLKEREBIHF LLI#E TREAU AR B IR F



BeEM

Fs S EHZR H= iEFA#LEY
NO. PART NO. PART NAME QTY MODEL
1 6711-11-3711 FIERS Bracket 1

WL TRV DB R E

R KERED 17



SHANTUI S E

TRIEEHME(BINTS55 4 50#1)
AIR CLEANER AND CAP (FOR ENGINE NT855)

{2i& B+ SD22D,SD22C
Only For SD22D,SD22C

@@ A /A lgl@
b0 D N7

&
&2, e
% ’ {%H ¢

18 RIENMLKEREBHF L TREAU AR B IR A F



FeHEH SHANTUI
FS IS &R Sm’séﬁf - :;ZZD
NO. PART NO. PART NAME SD22R SD22S

0 6127-82-7106 ZIRES R Air filter assembly 1 1
1 6127-82-7115 RS K Air cleaner body 1 1
2 6127-81-7412 A TCHF Element 1 1
3 600-181-7511 =B Seal ring 1 1
4 6128-81-7320 ST Outer core element 1 1
5 600-181-4440 FHBE Washer 1 1
6 600-181-4370 25 Nut 1 1
8 600-181-4420 W02 A Butterfly nut 1 1
9 600-181-4430 * Clip 1 1
10 6127-11-4360 ik Band,clamp 1 1
11 6643-11-4641 e Bolt 1 1
12 09637-00160 Zhh Warning Sign 1 1
13 6127-81-4821 REB Gasket 1 1
14 01640-21016 H#E10 Washer 8 8
17 6090-01-4250 HHIRES B Coarse filter ass'y 1 1
18 01016-31045 124M10*45 Bolt 1 1
19 01580-01008 25 Nut 1" "
20 22M-06-00001 wnE Hose 1
20 6711-81-7920 HEREES Connector 1

21 600-181-1510 g Cap 1

21 22M-06-10000 g Cap 1
22 6711-11-4770 T Tube 1 1
23 6127-11-4780 e Hose 1 1
24 07281-00489 Wz Hose clip 2 2
25 6128-11-5610 BEB Gasket 2 2
26 01010-31035 12#4M10*35 Bolt 2 2
29 6711-11-4210 DRERS Air connector 1 1
30 6691-11-4740 wE Hose 1 1
31 07281-01589 Wz 5 Hose clip 2 2
32 6711-11-4530 DEEESTEE Air connector bracket 1 1
33 01010-51230 24M12*30 Bolt 2 2
34 01010-51235 2H4M12*35 Bolt 2 2
35 01602-21236 12 Washer 4 4
36 22M-06-01000 LiEb R Bracket 1
37 07289-00145 gk Hose clip 1
38 22M-06-02000 RS 2K Coarse filter ass'y 1
39 01010-51240 2H4M12*40 Bolt 4
40 01643-31232 12 Washer 4
41 22M-06-03000 il Bar clasp 1
42 6128-11-5302 1B Check valve 1
43 01010-31025 2#4M10*25 Bolt 2 2
44 01602-21030 #E10 Washer 12 12

LI TIENMAR D B IR 7] R KERED 19



SHANTUI FHEH

5 BhFEEME
TRANSFER CASE PART

From oil Coolerg/@
Vil

20  EEHHKERERME L TREAU AR B IR A F



FeHEH SHANTUI
Fs S FHAMR HE ERNE
NO. PART NO. PART NAME QTY MODEL

1 154-38-25110 HRAE Gear case 1
2 154-01-12121 gyl Gear case 1
3 154-01-12130 EZ#H Gasket 1
4 04020-01024 R Cylindrical pin 2
5 01011-51205 #2#M12*105 Bolt 13
6 01010-81275 EHM12*75 Bolt 2
7 01010-51250 #2#M12*50 Bolt 4
8 01602-21236 HE12 Washer 24
9 154-01-12220 h Shaft 1
10 154-01-12280 YRS Roller bearing 1
11 150-21-22180 FOR Retaining ring 1
12 04000-02050 o Flat key 2
13 154-01-12230 W Gear 1
14 GB276-6314C4 PASTAES L VES Bearing 1
15 154-01-12240 ESN Thimble 1
16 01658-26823 P Washer 1
17 01530-06814 12HM68*2 Nut 1
18 154-01-12250 = Cover 1
19 07012-00060 = EEE) Skeleton oil seal 1
20 07000-15150 OFHE O-ring 1
21 01010-51230 12#M12730 Bolt 4
23 154-38-25150 g Gear 1
24 GB276-6209C4 PASTAES VS Bearing 2
25 154-01-12320 EIN Ring 1
26 154-01-12410 Wi Gear 1
27 GB276-6212C4 TR ERE A Bearing 2
28 154-01-12420 = Cover 1
29 154-01-12430 HZH Gasket 1
30 01010-51025 12+ M10*25 Bolt 8
31 01602-21030 #E10 Washer 8
32 154-01-12440 R Shell bearing 1
33 07000-15130 OFE O-ring 1
36 154-01-12260 = Cover 1
37 154-01-12270 HZH Gasket 1
40 08036-10614 &k Wire clip 1
44 07000-13030 O O-ring 1
45 07000-12105 O E O-ring 1
46 07000-15195 OFE O-ring 1
49 154-01-12530 & Hose 1
50 154-01-12541 Bk Hose nippler 1
51 154-01-12552 = Hose 1

LI TIENMAR D B IR 7]

R KERED

21



SHANTUI FHEH

5 BhFEEME
TRANSFER CASE PART

@
%
49 Fro%n%iré%é)olerﬁ/@

Q
S} .@,‘g')

22 EEHKEREME L TREAU AR B IR A F



s SHANTUI

Fs S EHAWR HE EAE
NO. PART NO. PART NAME QTY MODEL
52 6600-01-3860 B Rk Hose nippler 5
53 07005-01012 ZE R E Joint washer 15
54 154-01-12520 Tk Pipe joint
55 07211-80610 Bk Connector 2
56 01010-51220 EHM12*20 Bolt

LI TIENMAR D B IR 7] R KERED 23



FHEM

SHANTUI

B 2R (ABENT855 & B #l)
RADIATOR(FOR ENGINE NT855)

@) \
s v Y
®

0/ ®

\\@@@@\ y,

% \i&.ﬁ%\«@'@

Y
()
Y

OV 7 ) @ \_@m@._.@@@m . vww
S @/ 4 \ "4 S 4 GX | e
7L Chaddbe Ve [AESYEY 5o e
@ S Rl

=Y 0@ 0 \6\

BN

L TREAU AR B IR A F

B

REHKER

24



FeHEH SHANTUI
HEQTY
Fs S FHAWR SD22, SD22R,
NO. PART NO. PART NAME ook | 220 appos
0 158-03-A0000 A R HE R Radiator and piping 1
0 23Y-03B-00000 BRSSO Radiator assembly 1
0 22M-03-00000 BIAES B Radiator assembly 1
1 22M-03-80700 k] Top tank 1
1 154-03-11117 nb:) Top tank 1 1
2 07056-00048 L& Filter screen 1 1 1
3 07057-03271 IR Snap ring 1 1 1
4 07053-10000 ok O 2 Filler cap 1 1 1
5 07053-00002 HZR Gasket 1 1 1
6 154-03-11682 £ Pressure valve 1 1
6 22M-03-81000 £ Pressure valve 1
7 22M-03-80800 W Filter screen 1
7 175-03-32570 P! Filter screen 1 1
8 07000-13045 OB O-ring 1 1 1
1" 07040-13618 23R Plug 1 1 1
12 07002-43634 O %+ B O-ring 1 1 1
13 154-03-11565 TR Tube ass'y 1 1 1
14 07000-12070 OFE O-ring 1 1 1
15 01010-51240 2H4M12*40 Bolt 4 4 4
17 07042-20108 IR5E Plug 1 1 1
18 07281-00809 Wz 5 Hose clip 2 2 2
19 154-03-11574 wE Hose 1 1 1
20 01011-51640 124M16*140 Bolt 4 4 4
21 154-03-13240 oY Gasket 4 4 4
22 22M-03-80500 Ei N[0S Mold core 1
22 154-03-21132 IV Mold core 1 1
23 154-03-11143 HEZH Gasket 2 2
23 22M-03-80004 EZRH Gasket 2
24 22M-03-80005 AR Bolster 4
24 154-03-11151 HiR Bolster 4 4
25 154-03-21123 T4 Tank 1 1
25 22M-03-80200 5 Tank 1
27 01602-21030 #E10 Washer 94 94 94
28 195-03-22530 £z Support 2 2
28 22M-03-80410 e Support 2
29 22M-03-80110 =S Absorber 4
29 195-03-22520 = s Absorber 4 4
31 154-03-13160 Rz Top bracket 2 2 2
32 01091-52220 #2HM22*1.5%120 Bolt 4 4 4
33 154-03-13170 TR Bottom bracket 2 2 2
36 01010-51075 E#M10*75 Bolt 6 6 6
37 01010-51230 #2H4M12*30 Bolt 15 15 15
39 198-03-21530 EHR Plate 2 2
39 22M-03-80003 EHR Plate 2
WHETEVNHROERAR & Pl BR BB 25



FHEM

SHANTUI

B 2R (ABENT855 & B #l)
RADIATOR (FOR ENGINE NT855)

Wi

l
N

Le®

®

iam

N\

b
&
N

!

|@§

)

|

®

® \ a
2 N

A,

) o, S,

5/ A 5 s
o
& o 4
5 5 QY
N Q

S

&

e

ga\®)

B %

o/

oa
L/
@®a A
9, () o,
), o ) Y
Y Y
VY TS
s
A
L/ 4

Y
()
Y

) mnny b@

PRe ®C®

“®@

o D
A0 N
o o o
o B
7 ]
0

0@

N,
[ \\W 3\ ﬁw

@ >

® \@.@@ §

@ug ol::

&

@@W@

@
2o @

......

®

®

L TREAU AR B IR A F

B

REHKER

26



FHHEAM SHANTUI
HEQTY
FS s EHZR soz2, [ [speom,
NO. PART NO. PART NAME S s
40 22M-03-80101 B Support 2
40 195-03-22540 3 Support 2 2
42 154-03-13250 Eas Support 2 2 2
43 154-03-11973 E(H) Support (R.H.) 1 1 1
44 154-03-11963 H(k) Support (L.H.) 1 1 1
45 22M-03-80001 BE Washer 12
45 195-03-22270 Hp Washer 12 12
46 01091-52205 24 M22*1.5%105 Bolt 4 4 4
47 01643-32260 HE22 Washer 28 28 28
48 01582-12218 12 EM22*1.5 Nut 8 8 8
49 01010-51245 B Bolt 4 4 4
53 01010-51435 124 M14*35 Bolt 4 4 4
54 01643-31445 #E14 Washer 4 4 4
55 154-03-12842 TR (A) Sunshade (R.H.) 1 1
55 22M-03-81100 EPE () Baffle plate (R.H.) 1
56 22M-03-80900 EHE (£) Baffle plate (L.H.) 1
56 154-03-12823 EIR(A) Sunshade (L.H.) 1 1
57 154-03-13140 #H Pad 2 2
57 22M-03-80600 #H Pad 2
58 154-03-11611 EhR Shim 20 20 20
59 154-03-13150 R Plate 2 2
59 22M-03-80300 R Plate 2
62 22M-03-80002 23 Bracket 4
62 195-03-22160 JEE Bracket 4 4
63 01010-51030 24M10*30 Bolt 84 84 84
64 01010-51250 BE4EM12*50 Bolt 4 4 4
68 154-03-12771 PRE Guard 1 1 1
69 01010-51020 #2442 M10*20 Bolt 9 9 9
71 23Y-03B-02000 IR Sunshade 1 1
71 158-03-02000 PRE Guard 1
72 01010-51025 24£M10*25 Bolt 12 12 12
73 01643-31032 #E10 Washer 23 23 23
74 154-03-12792 PRE(H) Guard (R.H.) 1 1
74 158-03-03000 PRE(F) Guard (R.H.) 1
75 23Y-03B-01000 EHIR Sunshade 1 1
75 158-03-04000 PRE (L) Guard (L.H.) 1
77 01643-31232 #HE12 Washer 32 32 32
78 154-03-11587 L Bend 1 1 1
79 195-03-11361 B Gasket 1 1 1
80 01010-51235 1214 M12*35 Bolt 36 36 36
81 01602-21236 12 Washer 42 42 42
82 07281-00909 Wz 5 Hose clip 2 2 2
83 154-03-11594 BE Hose 1 1 1
WL TRV B BRA R & B K BLER 27



BeEM

SHANTUI

#Hi#h 2R (BEWD12Z ZhH1)
RADIATOR (FOR ENGINE WD12)

9
SNAC
o o
/ o o
A
o, (Y
A b
&/ /3,
\\)
NG )
(
o, (Y
A &
() o, o/ /Y
S/ 11/, Y
/S &/ /Y
N7/A) Y,
Y/ Y,
(YAR/AY (Y
A o/ /Y o, .
CYARWA () S
Yy /° /S a
(VAR ) 5,
( o .
o
) o A,
o, ALY
o o

.. ®
X Sgx

@ s

@@

0@

L TREAU AR B IR A F

B

REHKER

28



s SHANTUI
#H= QTY
Fs S FHAWR SD22, |SD22R,
NO. PART NO. PART NAME Dok |spaos| D220
0 154-03A-00000 BFRES B Radiator assembly 1
0 158-03A-A0000 B R HE K Radiator and piping 1
0 22M-03A-00000 BUAES B Radiator assembly 1
1 154-03-11117 i) Top tank 1 1 1
2 07056-00048 I3 & W Filter screen 1 1 1
3 07057-03271 I Snap ring 1 1 1
4 07053-10000 ho/kO & Filler cap 1 1 1
5 07053-00002 HZR Gasket 1 1 1
6 154-03-11682 Al Pressure valve 1 1 1
7 175-03-32570 P Filter screen 1 1 1
8 07000-13045 OB O-ring 1 1 1
1" 07040-13618 1 Plug 1 1 1
12 07002-23634 OFE O-ring 1 1 1
13 154-03A-10000 TR Tube ass'y 1 1 1
14 07000-12070 OFE O-ring 1 1 1
15 01010-51240 E#M12*40 Bolt 4 4 4
17 07042-20108 1HE Plug 1 1 1
18 07281-00809 iz Hose clip 2 2 2
19 154-03-11574 RE Hose 1 1 1
20 01011-51640 124M16*140 Bolt 4 4 4
21 154-03-13240 i Gasket 4 4 4
22 22M-03-80500 B Mold core 1
22 154-03-21132 N Mold core 1 1
23 154-03-11143 HZR Gasket 2 2 2
24 154-03-11151 HIR Bolster 4 4 4
25 154-03-21123 T Tank 1 1 1
27 01602-21030 10 Washer 94 94 94
28 195-03-22530 2 Support 2 2 2
29 195-03-22520 = Absorber 4 4 4
31 154-03-13160 iz Top bracket 2 2 2
32 01091-52220 2H#M22*1.5%120 Bolt 4 4 4
33 154-03-13170 TS Bottom bracket 2 2 2
36 01010-51075 2#4M10*75 Bolt 6 6 6
37 01010-51230 #24M12*30 Bolt 15 15 15
39 198-03-21530 ER Plate 2 2 2
40 195-03-22540 £z Support 2 2 2
42 154-03-13250 2 Support 2 2 2
43 154-03-11973 A2(5) Support (R.H.) 1 1 1
44 154-03-11963 A2(%) Support (L.H.) 1 1 1
45 195-03-22270 # A Washer 12 12 12
46 01091-52205 E#EM22*1.5*105 Bolt 4 4 4
47 01643-32260 HEE22 Washer 28 28 28
48 01582-12218 12fFM22*1.5 Nut 8 8 8
49 01010-51245 M 12*45 Bolt 4 4 4
WHETEVNHROERAR & Pl BR BB 29



BeEM

SHANTUI

#Hi#h 2R (BEWD12Z ZhH1)
RADIATOR (FOR ENGINE WD12)

9
SNAC
o o
/ o o
A
o, (Y
A b
&/ /3,
\\)
NG )
(
o, (Y
A &
() o, o/ /Y
S/ 11/, Y
/S &/ /Y
N7/A) Y,
Y/ Y,
(YAR/AY (Y
A o/ /Y o, .
CYARWA () S
Yy /° /S a
(VAR ) 5,
( o .
o
) o A,
o, ALY
o o

.. ®
X Sgx

@ s

@@

0@

L TREAU AR B IR A F

B

REHKER

30



F4HE SHANTUI
BEQTY
Fs BnHs FHEWR S22, |SD22R,

NO. PART NO. PART NAME SoeaE | Enens SD22D
53 01010-51435 #2#:M14*35 Bolt 4 4 4
54 01643-31445 HE14 Washer 4 4 4
55 154-03-12842 ER(E) Sunshade (R.H.) 1 1 1
56 154-03-12823 WIPHR(ZE) Sunshade (L.H.) 1 1 1
57 154-03-13140 # Pad 2 2 2
58 154-03-11611 HEA Shim 20 20 20
59 154-03-13150 R Plate 2 2
62 195-03-22160 JEE Bracket 4 4
63 01010-51030 #2#M10*30 Bolt 84 84 84
64 01010-51250 4214 M12*50 Bolt 4 4 4
68 154-03-12771 PRE Guard 1 1 1
69 01010-51020 #2#M10*20 Bolt 9 9
71 158-03-02000 PRE Guard 1

71 23Y-03B-02000 FEIPIR Sunshade 1 1
72 01010-51025 #2#M10*25 Bolt 12 12 12
73 01643-31032 #E10 Washer 23 23 23
74 154-03-12792 PRE(H) Guard (R.H.) 1 1
74 158-03-03000 PRE (H) Guard (R.H.) 1

75 158-03-04000 PRE (£ Guard (L.H.) 1

75 23Y-03B-01000 PR Sunshade 1 1
77 01643-31232 #HEE12 Washer 32 32 32
78 154-03A-20000 T Bend 1 1 1
79 195-03-11361 HEZH Gasket 1 1 1
80 01010-51235 ¥2#£M12*35 Bolt 36 36 36
81 01602-21236 HE12 Washer 30 30 30
82 07281-00909 Wz §E Hose clip 2 2 2
83 154-03-11594 R Hose 1 1 1
84 154-03A-30000 & Hose 1 1 1
85 16Y-03B-01000 TK 1Rl Valve, water drain 1 1 1
86 07280-01620 BTk Hose clip 1 1 1
87 16Y-03B-00001 s Hose 1 1 1

WHETEVNHROERAR & Pl BR BB 31



SHANTUI FHEH

AR E R R IP K (BENTS55 2 3 #1)
RADIATOR PIPING AND WIND BREAK (FOR ENGINE NT855)

32 REWKEREM L TREAU AR B IR A F



F4E SHANTUI
Fe e e o SEaTY =
NO. PART NO. PART NAME - SD22D SD2S

0 158-03-A0000 B R EE K Radiator and piping 1
0 23Y-03B-00000 RS R Radiator assembly 1

0 22M-03-00000 AR ES 2L Radiator assembly 1

1 07049-01012 oA Dust plug 1 1 1
2 154-03-11522 wE Hose 1 1 1
3 07281-00197 Wi Hose clip 2 2 2
4 08036-11814 % Wire clip 1 1 1
6 01643-31232 HE12 Washer 13 13 13
7 195-03-13131 = Hose 1 1 1
8 04059-01010 L I[ron wire 1 1 1
9 195-03-11690 ¥ Clip 3 3 3
10 01010-51220 12#M12*20 Bolt 3 3 3
12 154-03-11535 wE Hose 1 1 1
13 07281-00419 W Hose clip 2 2 2
14 195-03-11511 ¥ Clip 1 1 1
15 198-03-22410 R Plate 3 3 3
17 154-03-13231 PRE (L) Guard (L.H.) 1 1 1
20 154-03-13270 PRE(HL) Guard (R.H.) 1 1 1
21 01010-51225 12#£M12*25 Bolt 6 6 6
23 154-03-12626 fRIPLE SAFEGUARD 1 1 1
24 175-03-32710 TR Connecting yoke 1 1 1
29 09311-41237 Poyadk b Buffer bolt 4 4 4
31 154-03-13180 = Bush 12 12 12
32 175-54-27350 G Spring 48 48 48
33 01010-51255 2 FM12*55 Bolt 12 12 12
34 01643-32060 HE20 Washer 12 12 12
35 175-54-28770 g Snap ring 12 12 12
36 154-03-12833 PRE Guard 1 1 1
37 01010-51020 #2#:M10*20 Bolt 4 4 4
38 01643-31032 HE10 Washer 4 4 4
39 154-03-12644 M (7 ) Net (L.H.) 1 1 1
40 154-03-12634 M(A ) Net (R.H.) 1 1 1
45 01580-11210 48 Nut 5 5 5
46 154-03-12653 M(ET) Net (R.H.) 1 1 1
49 158-03-00003 B& Bar 1
49 154-03-12871 % 5% Bar 1 1

50 01010-51230 #2#£M12*30 Bolt 10 10 10
51 124-54-26540 HE Washer 3 3 3
52 01010-51265 2 M12*65 Bolt 1 1 1
53 170-03-13130 R Gasket 1 1 1
54 154-03-12880 JFEER Mounting pad 2 2 2

LI TIENMAR D B IR 7]

RN KERER

33



SHANTUI FHEH

AR E R R IP K (BENTS55 2 3 #1)
RADIATOR PIPING AND WIND BREAK (FOR ENGINE NT855)

34 RENHKEREDM L TREAU AR B IR A F



BHEM SHANTUI
#H= QTY
Fs BHE= EHZR SD22, SD22R.

NO. PART NO. PART NAME SD2oE Sb22D SD22S
55 154-03-C1110 # Shaft 1 1 1

56 07011-00090 =Rz iES) Skeleton oil seal 1 1 1

57 GB276-6212C4 RAVAE= VS Bearing 1 1 1

58 154-03-C1120 B Wheel 1 1 1

59 01010-51235 2 HM12*35 Bolt 6 6 6

61 GB276-6310C4 R BRI Bearing 1 1 1

62 195-03-11842 P45 Retaining ring 1 1 1
63 195-03-11851 Y Lock pad 1 1 1

65 155-03-14150 = Cover 1 1 1

66 07020-01021 SHFRM10%1 Oil cup 2 2 2
67 195-03-11880 A Shim 14 | 14 14
68 154-03-11981 Eii Belt pulley 1 1

68 22M-03-00001 Ei Belt pulley 1

69 01010-51030 #24M10*30 Bolt 5

70 01602-21030 .10 Washer 3

71 01016-51270 #2HM12*70 Bolt 6

72 01602-21236 HEE12 Washer 12 | 12 12

LI TIENMAR D B IR 7]

RENH KBRS

35



SHANTUI

36

BeEM

AR ERRAIP KR (BWD1243)#1)
RADIATOR PIPING AND WIND BREAK (FOR ENGINE WD12)

()

®
@

g

©
/
o 4
o
&

—-

RV KERER

_»

®
o/
7k

L TREAU AR B IR A F



F4E SHANTUI
Fs s EHER H= iEFAHE
NO. PART NO. PART NAME QTY MODEL
1 07049-01012 DAAE S Dust plug 1
2 154-03A-00004 RE Hose 1
3 07281-00197 Wk $ Hose clip 2
4 08036-11814 3k Wire clip 1
6 01643-31232 $HhEg12 Washer 13
7 195-03-13131 & Hose 1
8 04059-01010 kg Iron wire 1
9 195-03-11690 JeF Clip 3
10 01010-51220 #2HM12*20 Bolt 3
12 154-03A-00005 RE Hose 1
13 07281-00419 Wk 4 Hose clip 2
14 195-03-11511 Je 7 Clip 1
15 198-03-22410 b Plate 3
17 154-03-13231 PRE (£ L) Guard (L.H.) 1
20 154-03-13270 PRE(L L) Guard (R.H.) 1
21 01010-51225 2HM12*25 Bolt 6
23 154-03-12626 RipZe Safeguard 1
24 175-03-32710 LR Connecting yoke 1
29 09311-41237 g2 igie Buffer bolt 4
31 154-03-13180 G Bush 12
32 175-54-27350 HE Spring 48
33 01010-51255 12 M12*55 Bolt 12
34 01643-32060 #$hE20 Washer 12
35 175-54-28770 ~IK Snap ring 12
36 154-03-12833 PRE Guard 1
37 01010-51020 #24$M10*20 Bolt 4
38 01643-31032 HE10 Washer 4
39 154-03-12644 ® (A Net (L.H.) 1
40 154-03-12634 M (HE) Net (R.H.) 1
45 01580-11210 Y2 Nut 5
46 154-03-12653 (A T) Net (R.H.) 1
49 154-03-12871 tEE S Bar 1
50 01010-51230 $24M12*30 Bolt 10
51 124-54-26540 ] Washer 3
52 01010-51265 24 M12*65 Bolt 1
53 170-03-13130 et Gasket 1
54 154-03-12880 EH Mounting pad 2
55 154-03A-00002 h Shaft 1
56 07011-00090 BEmE Skeleton oil seal 1
57 GB276-6212C4 A ER IR Bearing 1
58 154-03A-00001 55 Housing 1

LI TIENMAR D B IR 7]

RENH KBRS

37



SHANTUI

38

BeEM

AR ERAIP KR (BWD1243)#)
RADIATOR PIPING AND WIND BREAK (FOR ENGINE WD12)

()

®
@

g

©
/
o 4
o
&

—-

RV KERER

_»

®
o/
7k

L TREAU AR B IR A F



FeHEH SHANTUI
Fs S FHAR HeE EAE
NO. PART NO. PART NAME QTY MODEL
59 01010-51235 2 M12*35 Bolt 6
61 GB276-6310C4 R BREh K Bearing 1
62 195-03-11842 =] Retaining ring 1
63 195-03-11851 A Lock pad 1
65 155-03-14150 = Cover 1
66 07020-01021 SHAAM10*1 Qil cup 2
67 195-03-11880 ER Shim 14
68 154-03-11981 B Belt pulley 1
69 01010-51030 2+ M10*30 Bolt 5
70 01602-21030 #E10 Washer 3
71 01016-51270 2 M12*70 Bolt 6
72 01602-21236 HEE12 Washer 12
73 154-03A-00003 Bk Connector 1

LI TIENMAR D B IR 7]

RENH KBRS

39



SHANTUI S E

R
FAN

e

L e

40 RENW KBRS L TREAU AR B IR A F



R SHANTUI

Fs BES EHZTR = EAME
NO. PART NO. PART NAME QTY MODEL

1 600-643-1060 R Fan 1

2 600-643-1060-01 o A Vane 6

3 600-643-1060-02 B Lamination 6

4 600-643-1060-03 g Support 2

5 600-643-1060-04 FEHR Shield 1

6 04400-00630 95T Rivet 48

it TRAUR A A IRA KIHYEBEGE 41



FHEM

SHANTUI

1A 76
FUEL TANK

L TREAU AR B IR A F

ks

R B KER

42



F4E SHANTUI

Fe s T ETR il

NO. PART NO. PART NAME SD225,8D220 Sb22R
1 23Y-04B-01000 Q] Fuel tank 1
1 17S-04H-01000 joteepic) Fuel tank 1
2 07056-18416 I I Filter screen 1 1
3 23Y-04B-00001 AR Oil dipstick 1 1
4 16Y-04C-02000 A S Fuel tank cap 1 1
5 07002-12434 O FE O-ring 1 1
6 23Y-04-00006 3k Connector 1 1
8 07700-40460 0] Valve gate 3 3
9 23Y-04-00004 Tk Elbow 1 1
9 07042-20108 123E Plug 1 1
10 23Y-04-00003 3k Connector 1 1
11 23Y-04-00002 MoKk Nipple 1 1
12 07270-01265 wE Hose 1 1
13 07280-01210 BTX Hose clip 1 1
14 23Y-04-40000 3R Support 1 1
15 01010-52045 12+M20*45 Bolt 6 6
16 01010-51230 125 M12*30 Bolt 6 6
17 01010-52050 #24M20*50 Bolt 4 4
18 01602-22060 20 Washer 4 4
19 01643-32060 #1120 Washer 10 10
20 07000-15150 OFE O-ring 1 1
21 23Y-04-00005 REE Flange
22 01643-31232 HE12 Washer 6 6

WHETEVNHROERAR & B KBEEB 43



FHEM

SHANTUI

WM ERR ( BENT855 4 5h#1 )
FUEL PIPING (FOR ENGINE NT855)

a\\\
\
IEEZ‘E
Fuel Tank

BRRLE IE RS

Fuel fiter

/-m
N @
7

B C
B~ B :
Detail B Detail C

..
& O3 P
2 & < \

B E E= F
Detail E Detail F

44 RN KEREDM L TREAU AR B IR A F



FeHEH SHANTUI
FS s FHAWR H= iEAE
NO. PART NO. PART NAME QTY MODEL

1 23Y-04-30000 RE (3) Hose (inlet) 1
2 23Y-04-20000 HE(E) Hose (drain) 1
3 23Y-04-00007 sk Connector 1
4 07700-40460 17 Valve gate 1
5 23Y-04-00008 3k Connector 1
12 01010-51220 B4 M12*20 Bolt 3
13 01643-31232 $HhEE12 Washer 10
18 23Y-04-60000 TkT Clip 2
19 08036-12514 3k Wire clip 4
20 23Y-04-10000 CESE Clip 2
21 01010-51020 24 M10*20 Bolt 2
22 01643-31032 HE10 Washer 2
WHETEVNHROERAR B WL BLEB 45



SHANTUI S E

1AImE B (BEWD 12K 341 )
FUEL PIPING (FOR ENGINE WD12)

AR T e ES
Fuel Filter

Ex B (6) N
Detail B C%§§ﬁﬂ~

B E
Detail E

46 RN KEREDM L TREAU AR B IR A F



s SHANTUI

FS S EHER HE EAHE
NO. PART NO. PART NAME QTY MODEL

1 23Y-04-30000 RE (i) Hose (inlet) 1

2 154-04A-10000 WE(E) Hose (drain) 1

3 154-04A-30000 Tk Pipe joint 1

4 23Y-04-60000 ERF Hose clip 2

5 23Y-04-10000 BT Hose clip 2

6 01643-31032 #E10 Washer 2

7 01010-51020 #24M10*20 Bolt 2

8 01010-51220 2 M12*20 Bolt 2

9 01643-31232 12 Washer 2

10 154-04A-00001 Tk Pipe joint 1

1" 07002-11423 O FE O-ring 1

it TR AR A B IR A RIHLREEGE 47



SHANTUI S E

HITIRAFF
ACCELEROGRAPH CONTROLS

48 RENHLKERER M L TREAU AR B IR A F



T SHANTUI
FS EEESs EHAR H= & FAE
NO. PART NO. PART NAME QTY MODEL

1 154-43-44110 weE Rocker 1
2 09304-01250 F Handle 1
3 01582-11008 $28M10*1.25 Nut 3
4 154-43-44270 24T Screw 1
5 17Y-05-00008 #H Pin 1
6 170-54-11230 HE Spring 1
7 17Y-05-00006 #Hh Pad 1
8 01016-50860 $24£M8*60 Bolt 1
9 154-43-44250 121 Nut 1
10 154-43-14710 R Disc 1
1 04020-00616 EAE £ Cylindrical pin 1
12 101-43-11281 BEIRAS B Friction facing 2
13 154-43-14690 S Spring 1
14 01052-51265 IEHEM12*1.5*65 Bolt 1
15 01640-21223 $HhEE12 Washer 2
16 101-43-11380 #H Pad 1
17 01593-31210 29M12*1.5 Nut 1
18 04050-13030 FOs Cotter pin 1
19 154-43-44120 F Lever 1
20 04205-10822 T Pin 2
21 04050-12016 FF O Cotter pin 2
22 01508-41006 I2EM10*1.25% Nut 1
23 178-43-12180 UEEY 374 Adjusting screw 1
24 04245-41025 F Lever 1
25 195-43-42280 WEE Corrugated tube 1
26 198-43-18170 X Ok Crossings board 1
WL TRV B BRA R B KB EB 49



SHANTUI S E

R B R
DECELERATOR PEDAL

Oy
@ e~ Poe
£ : fm j
8 5\
a_ T3
N oo
(M@/ %0 o¢ %
g
\ %@ e E
S IV
$

S0 mEHLKEREMG L TREAU AR B IR A F



FHHEH SHANTUI
FS S EHAR HeE EAE
NO. PART NO. PART NAME QTY MODEL

1 195-43-42350 R Pedal 1
2 17Y-05-00016 IR Rubber plate 1
3 01643-32460 24 Washer 1
4 06122-02504 Sl Dust ring 2
5 GB290-F2512 R SN BR E A AR Bearing 1
7 GB290-HK2012 RN S Bearing 3
8 01582-11008 #2EM10*1.25 Nut 6
9 175-43-35210 H2ET Screw 1
10 17Y-05-08000 FIAF Lever 1
11 01643-31032 HE10 Washer 1
12 01010-51040 #E4M10*40 Bolt 1
13 07021-01090 JHAR90° M10*1 Oil cup 2
14 01593-31008 H#2HM10*1.25 Nut 1
15 04050-12018 FFOE Cotter pin 1
16 04250-81056 ESREEV S Joint bearing 1
17 04248-31016 F Lever 1
18 01508-41006 #2M10*1.257% Nut 1
19 176-43-43190 HEE R 22 Adjusting screw 1
20 04245-41016 7+ Lever 1
21 195-43-42410 =T Lever 1
22 17Y-05-00019 =] Baffle pin 1
23 154-44-14570 A Bracket 1
24 04050-12022 I O%H Cotter pin 1
25 154-43-44231 FIAF Lever 1
26 01010-50830 12HM8*30 Bolt 2
27 01602-20825 8 Washer 2
28 06122-02004 DapasE e Dust ring 6
29 154-43-44240 h Shaft 1
30 04010-00519 FERE Woodruff key 2
31 17Y-05-10000 AT Lever 1
32 04205-10822 TH Pin 2
33 04050-12016 FFO%H Cotter pin 2
34 198-43-18170 X Ok Crossings board 2
35 04245-41062 F Lever 1

LI TIENMAR D B IR 7]

R KERED

51



FHEM

SHANTUI

RN R E (BNTS55 434l )
FUEL CONTROL LINKAGE (FOR ENGINE NT855)

FH TR 5 SR AT
Fuel Injection

Pump Lever

L #E TREAU AR B IR F

ik

RENHKER

52



FHHEH SHANTUI
FS e EHAR HE & FAE
NO. PART NO. PART NAME QTY MODEL

1 17Y-05-11000 xZe Bracket 1
2 17Y-05-10000 AT Lever 2
3 01010-50830 #2#M8*30 Bolt 2
4 01602-20825 8 Washer 2
5 GB290-HK2012 7 R SRR S e R Bearing 4
6 154-43-44140 h Shaft 1
7 04010-00519 FERE Woodruff key 2
8 06122-02004 By b 25 51 B Dust ring 6
9 01010-51230 #Z#M12*30 Bolt 4
10 01643-31232 12 Washer 4
11 198-43-18170 X Ok Crossings board 3
12 04205-10822 tH Pin 4
13 04050-12016 F O Cotter pin 4
14 01582-11008 H2HM10*1.25 Nut 3
15 154-43-44162 F Lever 1
16 17Y-05-05000 RS Bracket 1
17 17Y-05-06000 FLAF Lever 1
18 17Y-05-04000 h Shaft 1
19 01010-51016 #Z4M10*16 Bolt 1
20 01602-21030 HE10 Washer 1
21 23Y-05B-00001 F Lever 1
22 01580-10806 $2HFM8 Nut 3
23 09290-10000 =g Absorber 1
24 04245-40806 i Lever 1
25 04211-20844 X Otk Crossings board 1
L3 TR MR ERAR E N KBRERE 53



FHEM

SHANTUI

HMNRAKHRE (BWD1243)#] )
FUEL CONTROL LINKAGE (FOR ENGINE WD12)

BRI S SRAT
Fuel Injection

O
®
s
£

L TREAU AR B IR A F

ik

REHKER

54



s SHANTUI

FS S ES LR HE & A
NO. PART NO. PART NAME QTY MODEL

1 17Y-05-11000 Xz Bracket 1
2 17Y-05-10000 AT Lever 2
3 01010-50830 #EH4EM8*30 Bolt 2
4 01602-20825 58 Washer 2
5 GB290-82 REHH7K37941/20  Bearing 4
6 154-43-44140 Hh Shaft 1
7 04010-00519 FRE Woodruff key 2
8 06122-02004 B Dust ring 6
10 01643-31232 HE12 Washer 2
11 198-43-18170 X Ok Crossings board 3
12 04205-10622 % Pin 2
13 04050-12016 FFO% Cotter pin 4
14 01580-10806 M8 Nut 3
15 154-43-44162 F Lever 1
16 154-05A-50000 xZe Bracket 1
17 154-05A-60000 wE Rocker 1
18 154-05A-40000 T Shaft 1
19 01010-51016 HE#M10*16 Bolt 1
20 01602-21030 HE10 Washer 1
21 04248-30820 F Lever 1
22 01508-40805 12 M8 7 Nut 1
23 04250-60847 2K K Joint bearing 1
24 04050-12018 I O%H Cotter pin 1
25 01590-10809 eSS Nut 1
26 154-05A-10000 h Shaft 1
27 06124-02020 R Bearing 2
28 01640-22032 20 Washer 1
29 04064-02012 =1 Retaining ring 1
30 154-05A-30000 Bg Rocker 1
31 154-05A-00001 X Ok Crossings board 1
32 04245-30855 T Lever 1
33 04050-11612 FF O Cotter pin 1
35 154-05A-20000 xZe Bracket 1
36 01010-51230 E#EM12*30 Bolt 6
37 01602-21236 HE12 Washer 4
38 04211-20844 X Ok Crossings board 2

LI TIENMAR D B IR 7] REWKEEME S



SHANTUIL /////rriii o seEi#

56 Wi TR WU B B BRA F



wm SHANTUI

BAEER. HEEREHR
CONVERTOR,TRANSMISSION AND PIPING

LI TIENMAR D B IR 7] BAEERE . TR R E 57



SHANTUI S E

AT
UNIVERSAL JOINT

58  AIEIERE. THEARERK L TREAU AR B IR A F



F4E SHANTUI

Fs S FHAWR HE EAE
NO. PART NO. PART NAME QTY MODEL

1 150-11-11210 T4 Cross axle

2 150-11-11220 B ES Dust seal

3 150-11-11250 picE) Oil seal 8

4 150-11-11240 RE Needle 296

5 154-20-11130 R Shell bearing 8

6 07020-01021 JHFRM10*1 Qil cup 8

7 154-20-11170 HEER Connection plate 1

8 01010-51255 24 M12*55 Bolt 8

9 01602-21236 HE12 Washer 16

10 01050-51260 2H#M12*1.5*60 Bolt 8

LI TIENMAR D B IR 7]

RANEIERT. TERFR

&

B

59



SHANTUI SHEH
TR 5
TORQUE CONVERTER HOUSING AND VALVE

195-13-16100
& RERDM

/7

59

195-13-16100
175-13-26401 =) @ Relief Valve
=Ry /. ag—=3 " hssy

175-13-26401

Regulator
Valve Ass'y

:
i@\
©

C@:(\:(D @

5 @

(=0 w«
g

O
D

60 RN EIER . TRF R E R L TREAU AR B IR A F



FeHEH SHANTUI
Fs S FHAR HE ERNE
NO. PART NO. PART NAME QTY MODEL

0 23Y-11B-00000 THEES AL Torque converter ass'y 1
1 154-13-53110 TABEE 7 Torque converter case 1
2 07042-20415 1RZE Plug 3
3 175-13-23220 = Cover 1
4 175-13-23231 ZEB Gasket 1
5 01010-81225 E#M12*25 Bolt 4
6 01602-21236 12 Washer 38
7 04530-11628 BIERET Lifting screw 2
8 07044-13620 1RZE Plug 1
9 07002-13634 OFHE O-ring 1
10 14Y-11-00038 e Nameplate 1
11 04418-03060 FRREFET RIVET 4
12 195-13-14111 W Gear 1
13 GB296-3206C3 W F 7 R Bk 4R Bearing 1
14 04064-03015 e Retaining ring 1
15 134-13-13410 = Cover 1
16 07000-72070 OFE O-ring 1
17 195-13-13420 JuRE Filter 1
18 134-13-13430 1244 Bolt 1
19 01641-20608 6 Washer 1
20 01590-30607 M6 Nut 1
21 04050-11212 FrO%8 Cotter pin 1
22 01010-81230 124 M12*30 Bolt 3
24 175-13-23510 FEN it Bk Drive gear ass'y 1
25 175-13-23610 h Shaft 1
27 175-13-23620 h Shaft 1
28 175-13-23530 8RR Box ass'y 1
29 01190-01011 Bt E Threaded bush 2
30 175-13-23540 = Cover 1
31 04020-00820 RS Cylindrical pin 2
32 01010-50835 12H4M8*35 Bolt 4
33 01602-20825 58 Washer 4
34 01641-20812 8 Washer 4
35 07000-72125 OFE O-ring 1
36 01010-81235 2H4M12*35 Bolt 4
38 01641-21223 HEE12 Washer 4
39 195-13-16110 SR MR I £ Relief valve ass'y 1
42 195-13-16120 R AR HRAT Valve stem 1
43 195-13-16131 LA R o Spring 1
46 195-13-16190 Bl Washer 3
47 195-13-16210 BR Washer 3

LI TIENMAR D B IR 7]

RANEFERR . TR R E R

61



FHEM

SHANTUI

TR/ S
TORQUE CONVERTER HOUSING AND VALVE

\ 195-13-16100
® @ T B
o 195-13-16100
175-13-26401 o Relief Valve
S —He v a2 e ans @ o)
EREENSY /. _Assy
175-13-26401 g @~
Regulator ° @) S
Valve Ass'y = & S
@ E/ )
\\“@"

62 RANEHERR. TEERER L TREAU AR B IR A F



B SHANTUI
Fs oS THAR HE iEAHE
NO. PART NO. PART NAME QTY MODEL
48 195-13-16220 AR Washer 2
49 195-13-16230 o Gasket 1
52 01010-81290 $24£M12*90 Bolt 3
54 175-13-26410 T R R Valve body 1
55 195-13-16450 ¥ Plug 2
57 195-13-16420 WERE Valve rod 1
58 195-13-16430 W Spring 1
59 195-13-16141 123 Plug 2
60 07002-43634 O &3 B O-ring 4
61 07042-20108 L Plug 1
62 07000-72018 O & O-ring 2
63 07000-73045 O O-ring 2
64 01010-81295 12#M12*95 Bolt 3
66 175-11-11111 #H Gasket 1
67 01010-81240 $ZHM12*40 Bolt 23

WL TRV B BRA R ThTHERE. THERARER 63



SHANTUI FHEH

S SR
TURBINE SHAFT AND GUIDE PULLEY

64  WAHLTIER. TERERER L TREAU AR B IR A F



T SHANTUI
Fs S FHAR HE EAE
NO. PART NO. PART NAME QTY MODEL

1 154-13-41123 R Pump pulley 1
2 154-13-41141 Esg Gear 1
3 154-13-41160 7K Bearing 1
4 154-13-41180 iR Bolster 1
6 154-13-41150 PR Plate 6
7 01010-81035 12#4M10*35 Bolt 42
8 01602-21030 HE10 Washer 30
9 01643-31032 HE10 Washer 42
10 07040-11007 1RZE Plug 2
11 234-13-11211 7= Case
12 175-13-21220 Esg Gear 1
14 01643-31232 #E12 Washer 24
15 154-13-11240 7K Bearing 1
16 234-13-11250 Smzs Guider 1
17 01010-81230 124M12*30 Bolt 32
18 195-13-11261 Ptk Plate 4
19.3 154-13-11540 SR EMR Turbine pressure plate
194 154-13-11550 NET Rivet 16
19.1 154-13-31520 I Turbine 1
19 154-13-41510 TR AR Turbine ass'y 1
19.2 154-13-41530 SR ER Turbine hub 1
23.2 175-13-21672 = Cover 1
23.3 154-13-41430 = Cover 1
23 154-13-41660 EX4heR A ¢ Coupling ass'y 1
23.1 154-13-41870 731 ) Shaft coupling 1
26 154-13-41651 SRR % Turbine shaft 1
27 154-13-13360 & Bearing 1
28 154-13-11730 HEE Washer 1
29 04064-06020 =] Retaining ring 1
30 175-13-21720 ZAESEN Sealing ring 1
31 175-13-21691 EHR Plate 1
32 175-13-21711 A Lock pad 1
33 175-13-21810 o$a) Screw 2
34 154-13-42110 s# Guide pulley 1
35 154-13-42120 EERE Seat ring 1
36 01010-81030 12#M10*30 Bolt 12
38 154-13-52520 h Shaft 1
39 04064-08025 =] Retaining ring 1
40 154-13-42710 ZAESEN Sealing ring 1
41 07000-75190 OFE O-ring 1
42 154-13-42720 = Cover 1
WL TRV B BRA R BhTERE. THERARER 65



BeEM

SHANTUI

S SR
TURBINE SHAFT AND GUIDE PULLEY

L TREAU AR B IR A F

TIRFE R E B

R SEIERR.

66



FeEH SHANTUI
Fs BHES EHZR = 1EFAE
NO. PART NO. PART NAME QTY MODEL

43 07000-72130 OB O-ring 1
44 195-13-11610 BE Washer 1
45 195-13-11620 #hH Washer 1
46 195-13-11630 - Washer 1
47 175-13-22760 pE=) QOil seal 1
48 01010-81240 #24M12*40 Bolt 6
49 01602-21236 12 Washer 6
L3 TR M ERA R WA TSLESE, THERE R 67



SHANTUI S E

EBEEEEEL
TRANSMISSION CASE

SRETFERGHEE
See Fig.Transmission
Transfer

68  RATIER. TEERER L TREAU AR B IR A F



T SHANTUI
FS s EHAR HE iEAHE
NO. PART NO. PART NAME QTY MODEL
0 154-15-31000 TIRFE S Transmission assembly 1
1 154-15-21111 fatk Ark 1
2 09608-05080 FahE Nameplate 1
3 04418-03060 FREBEET RIVET 4
4 04530-12440 mIRIRET Lifting screw 2
5 154-15-21121 ZEH Gasket 1
6 04020-01228 EAEH Cylindrical pin 1
7 01010-51240 124 M12*40 Bolt 15
8 01602-21236 $HEE12 Washer 15
9 154-15-24110 [3RE Valve body 1
10 175-15-14130 i Valve 1
11 175-15-14120 HE Spring 1
12 175-15-14141 SnE Guide sleeve 1
13 07000-73032 OB O-ring 2
14 175-15-14150 = Cover 2
15 01010-50825 1242 M8*25 Bolt 4
16 01602-20825 $HhEEs Washer 4
17 154-15-34170 ] Sleeve 1
18 07000-73022 OB O-ring 1
19 175-15-44180 ] Sleeve 1
20 07000-72018 OB O-ring 2
21 175-15-14161 ZEH Gasket 1
22 01010-51065 I2HM10*65 Bolt 4
23 01602-21030 $#E10 Washer 4

LI TIENMAR D B IR 7]

BAOELsER. TEERERE 69



SHANTUI FHEH

FimFE R IH(1/3)
TRANSMISSION GEAR AND SHAFT (1/3)

0 EAEER. TEERER L TREAU AR B IR A F



THEH SHANTUI

Fs e AR S| R

NO. PART NO. PART NAME QTY MODEL
1 154-15-32110 Hh Shaft 1
2 154-15-32320 TEZE Planet carrier 1
3 154-15-32470 W Gear 3
4 154-15-39120 LS Bearing 6
5 09233-05125 IEHERE Thrust washer 24
6 154-15-32530 h Shaft 3
8 154-15-32460 Esgit) Gear 3
9 154-15-32450 Wi Gear 6
10 06007-K516138 R K Bearing 6
11 154-15-32510 Hh Shaft 3
12 04260-00635 EK Steel ball 6
13 154-15-32120 W Gear 1
14 155-15-12620 izSiE] Gear ring 1
15 154-15-31170 HiR Bolster 1
17 154-15-22760 HE Spring 12
18 175-15-42780 HE Spring 12
19 154-15-32610 s Gear ring 1
20 175-15-12713 R Friction disk

21 175-15-42721 IR Bolster

22 175-15-42880 WE Spring 36
23 155-15-12892 TEEE Piston 1
24 154-15-22811 VZESE7N Sealing ring 1
25 154-15-31180 SHELIR QOil cylinder body 1
26 145-14-11320 25 Plug 4
27 155-15-12811 BEIR Sealing ring 1
28 155-15-12770 H Pin 6
29 155-15-11191 21 Bolt "
30 155-15-11291 24 Bolt 1
31 145-14-11570 ) Washer 12
32 195-15-12141 LS Gasket 1
33 154-15-32310 S e Bearing support 1
34 GB276-61924 PASTAES e VS Bearing 1
35 154-15-31210 ik Case 1
36 195-15-11230 L Plug 1
37 07042-20211 PR3 Plug 1
38 07018-11805 ZEIR Sealing ring 2
39 GB276-6016 RIB BRI Bearing 1
40 04077-00125 #E Retaining ring 1
41 195-15-11240 LS Gasket 1
42 07012-50100 R e Skeleton oil seal 1
43 07000-15290 O O-ring 1

LI TIENMAR D B IR 7] WA, THEERER 7



SHANTUI FHEH

FimFE R IH(1/3)
TRANSMISSION GEAR AND SHAFT (1/3)

SHTHE
See Next Fig.

2 HhEISIER. THEERE% W TRNMBRHERAT



T SHANTUI
FSs s EHER HE ERNE
NO. PART NO. PART NAME QTY MODEL
44 04070-00120 =t Retaining ring 1
47 154-15-32150 By Shaft coupling 1
48 07000-75055 OFE O-ring 1
49 175-15-12160 R Supporting plate 1
50 04081-05512 BE Washer 1
51 01010-51230 2 M12*30 Bolt 8
52 01010-51235 #2#M12*35 Bolt 6
53 01602-21236 12 Washer 12

WHETEVNHROERAR 73

RANEHER. TEERER



SHANTUI FHEH

FimfE R NH(2/3)
TRANSMISSION GEAR AND SHAFT (2/3)

74 RANTIER. TEEREK L TREAU AR B IR A F



B SHANTUI
Fs S FHAR HE ERNE
NO. PART NO. PART NAME QTY MODEL

1 155-15-12363 TRz Planet carrier 1
2 154-15-32490 wi Gear 3
3 06007-K384732 RE K Bearing 3
4 09233-03820 IEHEFE Thrust washer 6
5 155-15-12551 i Shaft 3
6 04260-00635 EK Steel ball 3
7 175-15-42670 +IR Snap ring 1
8 01010-51470 1Z2#M14*70 Bolt 6
9 01602-21442 HE14 Washer 6
10 154-15-32130 g Gear 1
11 04064-08530 E={E Retaining ring 1
12 155-15-11152 SHELIR Oil eylinder body 1
14 07000-73022 O O-ring 5
15 04020-01228 B Cylindrical pin 2
16 155-15-12820 ZEIR Sealing ring 3
17 155-15-12880 TEE Piston 3
18 154-15-22811 BEIR Sealing ring 3
19 154-15-21140 HAR Bolster 1
21 175-15-31210 E LT Positioning pin 4
22 155-15-12650 % Gear ring 1
23 155-15-12632 HE Gear ring 1
24 175-15-12713 B Friction disk 4
25 175-15-42721 R Bolster 2
26 175-15-42880 HE Spring 30
27 154-15-31160 JHELA Oil cylinder body 1
28 145-14-11320 1RZE Plug 6
29 09231-01430 wE Bush 12
30 154-15-22760 HE Spring 24
31 155-15-12770 i Pin 6
32 GB283-NU212C4 EAR FHbK Cylindrical Roller Bearing 1
33 04064-06020 =) Retaining ring 1
34 175-15-42340 F4HAR Oil baffle plate 1
35 130-09-15740 N Snap ring 1
¥ TR B R AR RANEHER, TEERER 75



SHANTUI FHEH

FimFE R FH(3/3)
TRANSMISSION GEAR AND SHAFT (3/3)

BLEE
From Last Fig.

76 HNEIERR. BEBERER L TREAU AR B IR A F



FeHEH SHANTUI
FS s FHAMR HE iEAHE
NO. PART NO. PART NAME QTY MODEL

1 154-15-31130 7= Case 1
2 234-15-12780 25T Screw 3
4 175-15-41310 IR Thimble 1
5 04020-00616 EEEE] Cylindrical pin 1
6 155-15-12212 Liii Shaft 1
7 145-14-11320 [ Plug 8
8 175-15-42850 AR Sealing ring 5
9 154-15-22831 AR Sealing ring 1
10 175-15-42412 SRETR Oil cylinder body 1
11 04260-00952 Bk Steel ball 2
12 175-15-42971 wE Valve pocket 2
13 234-15-12790 i85 Plug 2
14 175-15-42430 OB O-ring 1
15 175-15-42230 LIRS Bolt;hinge 16
16 175-15-42240 PR Lock pad 8
17 01582-11210 BHM12*1.5 Nut 16
18 234-21-12180 LAl Nut 1
19 175-15-42220 i Pin 1
20 234-21-12190 g Washer 1
21 234-21-12210 0y Lock pad 1
22 01010-50814 1242M8*14 Bolt 2
23 154-15-22742 ThEE Piston 1
24 154-15-22821 ZHEIR Sealing ring 1
25 175-15-42180 B E Spring,dish 1
26 04070-00130 b=l Retaining ring 1
27 155-15-12371 kD Gear 1
29 GB276-61924 AEREH AR Bearing 1
30 130-09-16780 e Snap ring 1
31 155-15-12420 S Drum 1
32 04020-01228 B Cylindrical pin 12
33 01010-51230 #E4£M12*30 Bolt 12
34 01602-21236 $HE12 Washer 12
35 154-15-12715 BB A Friction disk 3
36 281-15-12720 wWhH Tooth piece 2
37 175-15-42890 IR E Spring 3
WHETEVNHROERAR WA HERE. THRERER ”



SHANTUI FHEH

FimihRE
TRANSMISSION OUTPUT DEVICE

2 DL o AE AR A

78 RANTIERR. TEBEREKR L TREAU AR B IR A F



T SHANTUI
Fs S EHAR W= ERNE
NO. PART NO. PART NAME QTY MODEL

1 154-15-33110 RN Case box (Rear) 1
2 07042-20108 25 Plug 1
3 04530-02438 BINERET Lifting screw 1
4 01010-51240 1Z2#M12*40 Bolt 4
6 154-15-33211 Wi Gear 1
7 175-15-49340 LS Bearing 1
8 175-15-43270 T Bearing 1
9 154-15-23151 7 JEE Bearing support 1
12 GB288-22210C PR F R Bearing 1
13 04065-09030 E={E Retaining ring 1
14 154-15-33350 HWAE Bearing sleeve 1
15 154-15-29120 LIS Bearing 1
16 154-15-23360 = Cover 1
17 154-15-23460 B Washer 4
17 154-15-23470 B Washer 4
17 154-15-23480 719 Washer 2
17 154-15-23490 B} Washer 2
17 155-15-13510 H}hH Washer 4
17 155-15-13520 g Washer 4
18 01010-51250 124 M12*50 Bolt 5
19 01602-21236 12 Washer 14
20 154-15-33240 INET R Pinion shaft 1
21 154-15-33230 W Gear 1
22 154-15-33340 iz Gasket 1
23 154-15-39110 T Bearing 1
24 154-15-33390 TR Supporting plate 1
25 04081-06012 H}hH Washer 1
26 01010-51230 12#4M12*30 Bolt 7

LI TIENMAR D B IR 7]

RNEHER. TERERER

79



SHANTUI S E

R (1/3)
TRANSMISSION CONTROL VALVE (1/3)

ST HE

/See Next Fig.

@ @
@ =
2% G

{@,/ Sy, /©©/O/@

24)
® o
o)
ba!

80  HANTIER. TEERER L TREAU AR B IR A F



FeHEH SHANTUI
Fs S FHATR HE EAE
NO. PART NO. PART NAME QTY MODEL
0 154-15-35000 TR FEHRIN Transmission case control valve 1
1 175-15-45110 [G3E0N Valve body 1
2 07000-73022 o O-ring 12
3 07000-73025 o O-ring 3
4 175-15-45212 & {2 Valve body 1
5 175-15-45260 ENEE Device,locating 1
6 195-15-15671 EfEE Device,locating 1
8 175-15-45220 w4 Valve rod 1
1" 07000-73032 O E O-ring 1
12 175-15-45471 = Cover 1
13 07042-20108 123 Plug 1
14 07000-72016 OFE O-ring 1
15 01010-51025 12#M10*25 Bolt 2
16 01602-21030 #E10 Washer 4
17 175-15-45420 =g Spool valve 1
18 175-15-35430 E Plunger 1
19 195-15-15440 T Spring 1
20 175-15-45450 PR Block 1
21 04065-03515 4 Retaining ring 1
22 175-15-45231 Bt Bolt 1
23 144-15-25210 P Plug 2
24 09363-01053 7 Yoke 2
25 01580-11008 H2EFM10 Nut 2
26 01010-51075 2+ M10*75 Bolt 1
28 175-15-45160 25 Bolt 1

LI TIENMAR D B IR 7]

RNE R, TEFRE R

81



SHANTUI S E

R (2/3)
TRANSMISSION CONTROL VALVE (2/3)

(G ©

?
@ | | P
el
Q ©

= J [
& '@% ®

S EE
See Last Fig.

82 WAHhTHEHR. TERERER L TREAU AR B IR A F



FeHEH SHANTUI
FS s EHER HE iEAHE
NO. PART NO. PART NAME QTY MODEL
1 155-15-15410 (35N Valve body 1
2 07042-20108 83 Plug 1
3 07000-73040 OB O-ring 1
4 155-15-15850 = Cover 1
5 01010-51025 2#4M10*25 Bolt 6
6 01602-21030 #E10 Washer 12
7 145-14-43381 B Spool valve 1
8 145-14-43331 53] Valve 1
9 175-15-15540 &3] Valve 1
10 180-14-25560 HE Spring 1
11 175-15-15550 i Valve 1
12 145-14-23180 ik Block 1
13 130-09-15170 N Snap ring 1
14 154-15-36120 HE Spring 1
15 145-14-43340 23 Bracket 1
16 145-14-33450 HE Washer 1
17 154-15-36110 kS Spring 1
18 145-14-33351 WE Spring 1
19 145-14-43370 #H Pad 3
20 144-15-25330 = Cover 1
21 175-15-45170 1244 Bolt 3
22 175-15-45180 245 Bolt 3
23 155-15-15351 HE Sleeve 1
24 155-15-15370 24 Bolt 1
25 01602-20619 #HE6 Washer 1
26 154-15-35320 53] Valve 1
27 155-15-15360 Pk Block 1
28 04065-03515 4 Retaining ring 2
29 175-15-45380 i Valve 1
30 145-14-23720 Fz Plunger 1
31 234-15-15230 HWE Spring 1
32 175-15-45390 S Guide seat 1

LI TIENMAR D B IR 7]

KhksERs. TEEREE 83



SHANTUI S E

R (3/3)
TRANSMISSION CONTROL VALVE (3/3)

84  RANTIERR. THERFEREH L TREAU AR B IR A F



FeHEH SHANTUI
Fs S FHAR HE ERNE
NO. PART NO. PART NAME QTY MODEL

1 175-15-45510 = Cover 1
2 01124-51025 A Stud 4
3 07040-15223 Lo Plug 1
4 07002-15234 O E O-ring 1
5 175-15-45560 FIAF Lever 1
6 GB290-HK2016 o R SN BUR EH 4K Bearing 3
7 144-15-29110 ik Oil seal 2
8 175-15-45570 HE Washer 2
9 175-15-45580 FOIR Retaining ring 2
10 175-15-45610 Th Shaft 1
12 GB290-BK2016 o R SN R E K Bearing 1
16 175-15-45620 IR Retainer 1
17 04050-03040 FF O Cotter pin 1
18 175-15-45630 AT Lever 1
19 125-15-11530 254 Bolt 1
20 04059-11010 et Iron wire 1
21 175-15-45650 24 Bolt 1
22 07002-11223 O E O-ring 1
23 175-15-45660 HE Washer 2
24 175-15-45690 FTAT Lever 1
25 144-15-29120 7 Bearing 2
26 144-15-25690 BAE Roller 1
27 175-15-45670 ) Sleeve 1
28 01602-21030 #E10 Washer 23
29 01580-11008 E2HM10 Nut 5
30 175-15-45710 B Spring 1
31 175-15-45780 EZe Support 1
32 01010-51020 12+ M10*20 Bolt 4
34 175-15-45750 R Plate 1
35 175-15-45760 #* Pad 1
38 175-15-45550 = Bush 2
39 07000-73028 OFE O-ring 4
40 175-15-45530 = Cover 1
41 175-15-45540 3 Pad 1
44 04020-00820 B4 Cylindrical pin 2
45 175-15-45520 #H Pad 1
46 01010-51025 124M10*25 Bolt 14
48 01640-21016 #E10 Washer 14

LI TIENMAR D B IR 7]

RANEHER, TEERERE 85



FHEM

SHANTUI

A A
TRANSMISSION CONTROL LEVER

L TREAU AR B IR A F

TR N B

RAEFE=E

86



FeHEH SHANTUI
Fs S FHAR H= ERNE
NO. PART NO. PART NAME QTY MODEL

1 195-43-43150 RE Rocker 1
2 195-61-34120 7 Bearing 2
3 154-43-43130 * 2 Bracket 1
4 195-43-43170 H Pin 1
5 01010-50616 124 M6*16 Bolt 1
6 01643-30623 6 Washer 1
7 113-43-11530 HEFF Screw 1
8 01580-10806 2 FM8 Nut 1
9 04256-00816 BRiEk Sphero joint 1
10 04250-90847 KT Joint bearing 1
1" 01590-10809 12FF Nut 1
12 01508-40805 2 M8 2 Nut 1
13 154-43-43150 wE Rocker 1
15 195-43-41580 T Lever 1
16 144-43-51130 Bk Connector 1
17 01508-20805 2R} Nut 3
18 154-43-43210 X Ok Crossings board 1
19 195-43-43190 T Bearing 4
21 154-43-43220 F Lever 1
22 01010-50830 124 M8*30 Bolt 1
23 01602-20825 #[E8 Washer 1
24 04248-31028 AT Lever 1
25 01582-11008 #2M10*1.25 Nut 1
26 04250-81056 KK Joint bearing 1
27 01593-11008 #2£M10*1.25 Nut 1
28 04050-12018 FOH Cotter pin 1
29 178-43-12180 EEE 1R 22 Adjusting screw 1
30 01508-21006 #2FFM10*1.25 Nut 1
31 195-43-43241A P Rocker 1
32 154-43-43260 H Pin 1
33 04010-00519 FERE Woodruff key 2
34 01640-21626 16 Washer 2
35 04050-14026 FO%H Cotter pin 1
36 195-43-43370 25 Nut 1
37 195-43-43360 F Lever 1
38 09305-00800 FiR Handle 1
39 195-43-43260 B Spring 1
40 09361-01460 wWE Bush 1
41 09304-01240 F1R Handle 1
42 04205-10822 £ el Pin 1
43 04050-12015 FF O Cotter pin 2

LI TIENMAR D B IR 7]

RNEIERR . TERERER 87



FHEM

SHANTUI

A A
TRANSMISSION CONTROL LEVER

&

&), @/

W358

o—®
g (&)

L TREAU AR B IR A F

88



BEM

Fs S FHBWR e EANE
NO. PART NO. PART NAME QTY MODEL
44 01010-51225 1M 12°25 Bolt

45 01643-31232 12 Washer

LI TIENMAR D B IR 7]

RhzTwERR, TEARER 89



SHANTUI S E

LRI HIEF(1/3)
TRANSMISSION CONTROL LINKAGE (1/3)

\ EEIR 5
® Fendjfa“H) r§ﬁ

90  RATIER. TEEREK L TREAU AR B IR A F



S SHANTUI
e o _ . HEQTY
B S FHAWR SD22.SD22E,

NO. PART NO. PART NAME SD228,5022D SD22R
1 154-43-43230 FEE Bracket 1 1
2 154-43-43240 e Rocker 1 1
3 195-43-43190 & Bearing 1 1
4 01640-22032 #HFE20 Washer 1 1
5 04064-02012 = Retaining ring 1 1
9 23Y-25B-00002 7+ Lever 1 1
14 23Y-25B-02000 EE Rocker 1
14 17S-25H-01000 = Rocker 1
15 01010-50830 12 4£M8*30 Bolt 1 1
16 01602-20825 B8 Washer 1 1
17 04010-00516 FEE Woodruff key 1 1
18 04245-41036 ot Lever 1 1
19 01582-11008 12M10*1.25 Nut 4 4
20 04250-81056 SRS Joint bearing 3 3
21 01593-11008 124M10*1.25 Nut 3 3
22 04050-12018 FF O Cotter pin 3 3

23 195-43-42280 EEE Corrugated tube 1 1
24 01010-51225 E#M12*25 Bolt 2 2
25 01643-31232 HE12 Washer 2 2

LI TIENMAR D B IR 7]

RN R . TERE R E R

91



FHEM

SHANTUI

AR HIEF (2/3)
TRANSMISSION CONTROL LINKAGE (2/3)

L TREAU AR B IR A F



FHHEH SHANTUI
FSs S EHAR HE ez kil
NO. PART NO. PART NAME QTY MODEL
1 154-43-43110 SJeE Guide seat 1
2 01220-40816 #2ETM8*16 Screw 4
3 01643-30823 8 Washer 4
4 154-43-43310 =R Plate 1
5 154-43-43270 =R Plate 1
6 01010-51290 #E4EM12*90 Bolt 2
8 01010-51225 12#4M12*25 Bolt 3
10 195-54-26220 B2 Bolt 6
11 23Y-25B-03000 X Bracket 1
12 01010-51230 #2#M12*30 Bolt 3
13 01010-51220 E#M12*20 Bolt 1
14 01643-31232 HE12 Washer 9
15 175-61-14490 RE Bush 2
16 01010-51240 EEM12*40 Bolt 2
17 175-54-34170 B Washer 2
18 154-43-43160 g Flexible shaft 1
19 04211-20844 X Otk Crossings board 1
20 04205-10822 TH Pin 1
21 04050-12015 FOH Cotter pin 1
22 154-43-41270 R Plate 1
23 01010-51030 #2#M10*30 Bolt 2
24 01643-31032 HE10 Washer 2

LI TIENMAR D B IR 7]

RNE R, TERERE R

93



SHANTUI S E

A R G EF(3/3)
TRANSMISSION CONTROL LINKAGE (3/3)

®
A
W

~ \

<o TR
Transmission Control
Fe Valve

94  WAHTIER. TEERERK L TREAU AR B IR A F



e SHANTUI

Fs S FHAWR HE ERNE

NO. PART NO. PART NAME QTY MODEL
1 154-43-43170 Xz Bracket 1
2 154-43-43180 BB Rocker 1
3 195-43-43190 LS Bearing 2
4 01640-22032 120 Washer 1
5 04064-02012 = Retaining ring 1
9 23Y-25B-00001 F Lever 1
10 01582-11008 $2M10*1.25 Nut 2
1 04250-81056 ESRBE S Joint bearing 2
12 01593-11008 #2£M10*1.25 Nut 2
13 04050-12018 F O Cotter pin 2
14 23Y-25B-01000 ZEAT Connecting rod 1
15 01016-50850 12#M8*50 Bolt 1
16 01580-10806 M8 Nut 1
17 01602-20825 #[E8 Washer 1
18 04010-00516 FEE Woodruff key 1
19 01010-51225 12#4M12*25 Bolt 2
20 01643-31232 12 Washer 2

LI TIENMAR D B IR 7] BAEIERR, TRMERER 95



SHANTUI

TER
TRANSMISSION PUMP

0 g
R

@Q NG

FHEM

L TREAU AR B IR A F



zemm SHANTUI

Fs S FHAR HE ERNE
NO. PART NO. PART NAME QTY MODEL

0 705-21-32051 TIRER Transmission pump 1

1 705-17-02011 BiEE Front cover 1

2 705-17-32012 =1 Pump body 1

3 705-17-02141 B Rear cover 1

4 705-17-32412 ZSE ) Gear 1

5 705-17-32512 ESg ) Gear 1

6 705-17-02612 AR Side plate 2

7 705-18-02670 BH Seal 2

8 705-17-02360 OF O-ring 2

9 04020-01024 EAEEH Cylindrical pin 4

10 705-17-02760 1244 Bolt 4

11 01643-51232 12 Washer 4

12 705-17-02870 #H Pad 1

13 705-17-02830 JHE Oil seal 1

14 04065-04018 HE Retaining ring 1

LI TIENMAR D B IR 7] WAL=, TEEREE 97



SHANTUI S E

MAELIER/REM(1/2) (ENT855%3hH )
TORQUE CONVERTER PIPING (1/2) (FOR ENGINE NT855)

HS AR
Oil Cooler

s
g G
- =
BRC 2 K:i\
@g} = 29 G
o) @
oz 2
,"[&
BRF
Detail F
2
BT o, @
To Torque Converter AL D
¢  HExRH
Detail H
98 WAHTIER. TERERER

L TREAU AR B IR A F



FeHEH SHANTUI
Fs S FHAMR = ERNE
NO. PART NO. PART NAME QTY MODEL

1 07000-13032 OB O-ring 1
6 154-49-51420 R= Flange 1
7 23Y-74B-08000 Bk Pipe joint 1
12 02010-70870 1255 Bolt 2
14 07000-13045 OFHE O-ring 1
15 01252-71030 #2£TM10*30 Screw 2
17 17Y-74-30000 wE Hose 1
19 23Y-74B-07000 Rk Pipe joint 1
20 07042-20108 oS Plug 3
21 07000-12060 OB O-ring 2
22 02010-70838 ¥y Bolt 6
23 01602-21338 12 Washer 8
24 07102-21014 WE Hose 1
25 154-49-22290 Sk Clip 2
26 01010-51270 #2+M12*70 Bolt 1
31 01602-21236 #E12 Washer 2
32 23Y-74B-05000 = Hose 1
33 07000-13030 OB O-ring 2
34 01010-51030 #2+M10*30 Bolt 5
35 01602-21030 #E10 Washer 3
36 01643-31032 #E10 Washer 4
37 195-78-22320 * Clip 2
38 195-78-22330 B Hose clip 2
39 01010-51260 #2#M12*60 Bolt 2
40 01643-31232 #E12 Washer 1
41 154-49-51390 = Hose 1
42 07260-00922 wE Hose 1
43 07281-00197 liz%:i Hose clip 2
44 22W-44-14580 TighEsk Bend piece 1
45 154-49-51410 = Hose 1
46 07213-81521 3k Connector 2
47 07260-01413 wE Hose 1
48 07281-00259 Wz 5t Hose clip 2
49 154-19-22213 = Hose 1
50 07201-61527 2R Nut 1

LI TIENMAR D B IR 7]

RN EIERE . TR R E R

99



SHANTUI S E

BATHERERE(/2) (BWD12K 3 )
TORQUE CONVERTER PIPING (1/2) (FOR ENGINE WD12)

£ &) /0\\@@
A HIZE A - @V / /1@,
Oil Cooler @ @ ‘
\ o ’0p @ l’

EF C @@
Detail C
| ®
= 2 @42
/‘ﬁ 4 %
B F @)
Detail F —
B E ;
Detail E \ \E@& \ Tr@smission
N g7 o .
T N R
| &
- ‘@@‘@\ R AE S S @//
P oo ) @ BELERR <

o /Q \\g\\@ To Torque Converter R /@-

_ LA S EFH
ER A @) Detail H
Detail A

100 HAETsER. THEERER i TREVMR D ERAR



FeHEH SHANTUI
Fs S FHAMR HE EAE
NO. PART NO. PART NAME QTY MODEL

1 07000-13032 OB O-ring 1
6 154-49-51420 R= Flange 1
12 02010-70870 1254 Bolt 2
14 07000-13045 OFHE O-ring 1
15 01252-71030 #2£TM10*30 Screw 2
17 17Y-74-30000 RE Hose 1
19 154-74A-07000 wE Hose 2
20 07042-20108 12 3% Plug 3
21 07000-12060 OB O-ring 2
22 02010-70838 ¥y Bolt 6
23 01602-21338 HE12 Washer 8
24 07102-21017 wE Hose 1
25 154-49-22290 Sk Clip 2
26 01010-51270 #2+M12*70 Bolt 1
31 01602-21236 #E12 Washer 2
32 23Y-74B-05000 = Hose 1
33 07000-13030 OB O-ring 2
34 01010-51030 #24M10*30 Bolt 5
35 01602-21030 HE10 Washer 3
36 01643-31032 #E10 Washer 4
37 195-78-22320 * Clip 2
38 195-78-22330 =S Hose clip 2
39 01010-51260 #2+M12*60 Bolt 2
40 01643-31232 #E12 Washer 1
41 154-49-51390 = Hose 1
42 07260-00922 RE Hose 1
43 07281-00197 izE3 Hose clip 2
44 22W-44-14580 TEREL Bend piece 1
45 154-49-51410 = Hose 1
46 07213-81521 3k Connector 2
47 07260-01413 RE Hose 1
48 07281-00259 Wz 3 Hose clip 2
49 154-19-22213 53 Hose 1
50 07201-61527 2R Nut 1

LI TIENMAR D B IR 7]

RN EIERE . TR R E R

101



SHANTUI S E

BN FEREHE(2/2)
TORQUE CONVERTER PIPING (2/2)

A EHNEE BZ£
P [\ TO.P.T.O From Relief Valve

EX 0]

To Steering Case

From Scavenge Pump D

e
% [ @
SN i
ars’ SR
Detail A P &
win TGN o
Q &) ExB
N\ .
% Detail B
0 @ @ _
o fﬁg Q\KD 0 gg;
J @ 5 ﬁ
D@eg'% D@et/j__a\ilEE

102 HHEHER. TEERER L TREAU AR B IR A F



FeHEH SHANTUI
Fs S FHAWR HE ERNE
NO. PART NO. PART NAME QTY MODEL

5 07102-21010 wE Hose 1
6 23Y-74B-09000 = Hose 1
7 07000-13045 OB O-ring 1
10 154-49-21450 = Hose 1
15 154-49-23192 = Hose 1
19 07102-20403 wE Hose 2
20 154-49-23210 = Hose 1
21 07000-13028 OFE O-ring 2
22 01010-51035 12 Bolt 8
24 154-49-21383 = Hose 1
25 07000-12065 OFHE O-ring 1
26 01010-51230 12H4M12*30 Bolt 3
28 01010-51225 2HM12*25 Bolt 2
29 01602-21236 HE12 Washer 5
30 154-49-23220 3 Hose 1
31 07000-13025 OFHE O-ring 2
32 01010-51030 #24£M10*30 Bolt 4
34 07102-20303 RE Hose 1
35 154-49-23230 HAR Bolster 1
36 154-19-25331 ¥ i Bar clasp 1
37 01010-51025 124M10*25 Bolt 2
38 01602-21030 HEE10 Washer 14
WL TRV B BRA R BHEZERR. TEFRERE 103



SHANTUI

FHrEA
FiRE R
GEAR SHIFT PIPING

TR
To Transmission Valve

F \Eﬁ;f S%?)
NSMISSI
filter (61)— T, 8 /:

RER L TREAU AR B IR A F



FHHEH SHANTUI
Fs S B LR H= ez kil
NO. PART NO. PART NAME QTY MODEL

1 23Y-74B-10000 = Hose 1
2 07000-13042 OFFE O-ring 1
3 01010-51240 12#4M12*40 Bolt 2
4 01643-31232 12 Washer 7
5 07260-03213 wE Hose 1
6 07281-00549 W $E Hose clip 2
7 154-49-51173 G Hose 1
8 07042-20108 12 3E Plug 6
9 07000-13035 OFHE O-ring 3
10 01010-51060 1E4M10*60 Bolt 2
1" 01643-31032 #E10 Washer 12
12 705-21-32051 TIRER Transmission pump 1
13 07000-12105 O E O-ring 1
14 01010-51235 12#4M12*35 Bolt 2
15 01010-51055 24 M10*55 Bolt 6
16 154-49-11362 TRk Bend piece 1
17 07000-13030 OFHE O-ring 1
18 01010-50860 12H4M8*60 Bolt 4
19 01643-30823 8 Washer 4
20 07235-50628 EPS Elbow 1
22 07002-12434 O O-ring 2
23 07108-20616 n"E Hose 1
24 154-49-51970 B Hose clip 6
25 01010-51225 2F#M12*25 Bolt 2
27 154-49-51241 Bk Pipe joint 1
28 154-49-51751 Bk Pipe joint 1
31 01010-51045 12#M10*45 Bolt 4
33 07109-20618 w"E Hose 1
35 154-49-52110 Xz Bracket 1
38 154-49-21295 = Hose 1
39 07000-13028 O E O-ring 2
46 154-49-21314 = Hose 1
48 07103-20604 wE Hose 1
49 23Y-74B-02000 TRk Bend piece 1
52 01010-51020 12#M10*20 Bolt 1
60 17Y-74-29000 Sk Clip 1
61 01010-51040 124 M10*40 Bolt 1
64 01010-51230 12#4M12*30 Bolt 1
L3 TR M ERA R WAEER. TERERERE 105



SHANTUIL /////rriii o seEi#

106 (L TN AR B IR F



s SHANTUI

R mfE K215
STEERING CASE AND FINAL DRIVE

LI TIENMAR D B IR 7] HmAERLED 107



SHANTUI FHEH

PL%E ( EZNT855 % 3h#l )
FRAME (FOR ENGINE NT855)

8, eat/

@

108 FEFERLIED) L TREAU AR B IR A F



FeHEH SHANTUI
HEQTY
Fs S FHER SD22,SD22E, | SD22R,
NO. PART NO. PART NAME SD22D SD22S

1 158-30-10000 BV S EMLER Steering case and main frame 1
1 23Y-30B-01000 FHNZ Main frame 1

2 07044-13620 HRIE Plug 3 3
3 07002-13634 O HE O-ring 5 5
4 07040-13618 R Plug 2 2
5 07049-13321 AN Dust plug 8 8
6 07000-15195 OFFE O-ring 1 1
7 175-21-32170 = Cover 1 1
8 01010-52040 2+ M20*40 Bolt 6 6
9 01602-22060 SR 20 Washer 6 6
10 154-21-11830 g Connection tube 2 2
11 07030-00252 BRE Air vent plug 3 3
12 07049-12018 By 3 Dust plug 2 2
13 154-21-21510 B}hH Washer 1 1
14 04020-01842 EEES=] Cylindrical pin 1 1
15 01120-51645 IL HRAE Bolt 10 10
16 01582-01613 1B2FM16*1.5 Nut 10 10
17 01602-21648 #1116 Washer 10 10
18 23Y-30B-02000 = Hose 1 1
19 07056-10045 SRR Filter screen 1 1
20 07051-00000 IR O E Filler cap 1 1
21 154-21-11850 g Support 1 1
22 01010-51245 124g Bolt 4 4
23 01602-21236 HE12 Washer 9 9
24 01010-51230 #2+M12*30 Bolt 2 2
25 01010-51240 H2HM12*40 Bolt 3 3
26 01643-31232 #1112 Washer 2 2
27 07260-04132 wE Hose 1 1
28 07281-00549 I 5t Hose clip 2 2
29 154-21-11792 = Hose 1 1
30 154-21-11860 BE Washer 1 1
31 154-21-11880 JHR Oil dipstick 1 1

LI TIENMAR D B IR 7]

R R &R T

109



SHANTUI FHEH

PL%R (EBWD12& 3h#l )
FRAME (FOR ENGINE WD12)

110 HEFERLED) L TREAU AR B IR A F



FeHEH SHANTUI
HEQTY
Fs S FHER SD22,SD22E, | SD22R,
NO. PART NO. PART NAME SD22D SD22S
1 154-30A-01000 FHREEWHFE Main frame and steering case 1
158-30A-10000 FNEREEHHE Main frame and steering case 1
2 07044-13620 HRIE Plug 3 3
3 07002-13634 O FE O-ring 5 5
4 07040-13618 R Plug 2 2
5 07049-13321 AN Dust plug 8 8
6 07000-15195 O F O-ring 1 1
7 175-21-32170 = Cover 1 1
8 01010-52040 2+ M20*40 Bolt 6 6
9 01602-22060 S E 20 Washer, spring 6 6
10 154-21-11830 =g Connection tube 2 2
11 07030-00252 BRIE Air vent plug 3 3
12 07049-12018 By 3 Dust plug 2 2
13 154-21-21510 BE Washer 1 1
14 04020-01842 B4 Cylindrical pin 1 1
15 01120-51645 IL HRAE Bolt 10 10
16 01582-01613 1B2FM16*1.5 Nut 10 10
17 01602-21648 HFE16 Washer 10 10
18 23Y-30B-02000 = Hose 1 1
19 07056-10045 I & o Filter screen 1 1
20 07051-00000 hhOE Filler cap 1 1
21 154-21-11850 g Support 1 1
22 01010-51245 1Z2M12*45 Bolt 4 4
23 01602-21236 HE12 Washer 9 9
24 01010-51230 2 M12*30 Bolt 2 2
25 01010-51240 2HM12*40 Bolt 3 3
26 01643-31232 #E12 Washer 2 2
27 07260-04132 wE Hose 1 1
28 07281-00549 Iz 5t Hose clip 2 2
29 154-21-11792 = Hose 1 1
30 154-21-11860 BE Washer 1 1
31 154-21-11880 JHR Oil dipstick 1 1

LI TIENMAR D B IR 7]

R R &R T

1M1



SHANTUI FHEH

R
BEVEL GEAR AND SHAFT

112 RREFEREED L TREAU AR B IR A F



FeHEH SHANTUI
Fs S FHAWR H= ERNE
NO. PART NO. PART NAME QTY MODEL

1 154-21-12114 15l Beam 1
2 154-21-22120 B ia R Spiral bevel gear 1
3 150-21-12130 21 Bolt 8
4 150-21-32140 A Lock pad 4
5 01582-11815 12M18*1.5 Nut 8
6 154-21-22161 B R F & Tapered Roller Bearing 2
7 154-21-12161 SR EE Bearing support 2
8 154-21-12350 2 Washer 10
8 154-21-12360 Bl Washer 10
8 154-21-12370 B Washer 10
8 154-21-12380 BhH Washer 10
8 154-21-12390 B Washer 8
8 154-21-12410 B Washer 8
9 01010-51445 124M14*45 Bolt 16
10 01643-31445 HE14 Washer 16
1" 198-21-11490 B Wheel hub 2
12 170-22-11130 ZAESEN Sealing ring 4
13 154-21-22211 ESEY Gasket 2
14 198-21-11480 A Lock pad 2
15 170-21-12141 B2 Nut 2
16 01010-51645 12H#M16*45 Bolt 24
17 01643-31645 #HE16 Washer 24
18 01010-51025 12M10*25 Bolt
19 01643-31032 #E10 Washer
WHETEVNHROERAR HEER &L 113



SHANTUI FHEH

ReEGE
STEERING CLUTCH

114 FEFERLED) L TREAU AR B IR A F



s SHANTUI
Fs S FHAWR HE EAE
NO. PART NO. PART NAME QTY MODEL

0 154-22-10001 B0 B S Es S Steering clutch ass'y 2
1 154-22-11122 i Inner drum 2
2 175-22-21141 JHEE Piston 2
3 175-22-21190 ZEHIR Sealing ring 2
4 175-22-21170 REE Spring 16
5 175-22-21180 I\ Small spring 16
6 154-22-11210 =g Casing 16
7 154-22-11230 B R Friction disk 14
8 175-22-21160 k=sPy internal tooth 12
9 175-22-21131 E& Platen 2
10 154-22-12111 e Bolt 16
11 175-22-21250 PERR Washer 8
12 154-22-11111 INE Drum,outer 2
13 01010-51850 12+ M18*50 Bolt 16
14 01602-21854 #E18 Washer 16
WHETEVNHROERAR HEER &L 115



SHANTUI S E

wlzhw SkahRE
BRAKE BAND AND LINKAGE

116 FEFERLIED) L TREAU AR B IR A F



FeHEH SHANTUI
Fs s FHE]R = iEAHE
NO. PART NO. PART NAME QTY MODEL
0 23Y-17B-00000 L0 I BN 28 R Steering brake ass'y 1
1 154-33-11111 FEhT Brake band 1
2 154-33-13110 GEES K Brake liner 6
3 04412-00512 ey Rivet 60
4 100-33-13120 B Spring 2
5 154-33-11530 ¥ Lever 2
6 154-33-11540 Pk Lock block 2
7 154-33-11550 AR Adjusting bolt 2
8 154-33-11610 e Spring 2
9 154-33-11620 PR Plate 2
10 01010-51016 124 M10*16 Bolt 4
1 154-33-11510 H Pin 2
12 154-33-11520 e Washer 2
13 04050-04040 FFO%H Cotter pin 2
14 154-33-11570 FTAT Lever 2
15 154-33-11560 Rk End 2
16 175-33-24260 Bikh Lock shaft 4
17 154-33-11650 JEE Bracket 2
18 150-33-12171 B Spring 2
19 154-33-11632 R (E) Support (R.H.) 1
19 154-33-11642 RE(X£) Support (L.H.) 1
20 154-33-11720 ENTE Positioning pin 4
21 01010-51850 #2#:M18*50 Bolt 8
22 01643-31845 #[E18 Washer 8
23 155-33-11130 W2ie Bolt 2
24 01583-51610 EHM16*1.5 Nut 2
25 154-33-22150 X Yoke 2
26 04205-11645 HHh Pin 4
27 01641-21626 116 Washer 4
28 04050-04025 FO% Cotter pin 4
29 01508-41610 BHM16*1.5% Nut 2
30 154-33-22360 X Yoke 2

LI TIENMAR D B IR 7]

R R &R T

117



SHANTUI FHEH

il 3 55
BREAK CASE COVER

118 FeEFERLIED) LI #E TREAU AR B IR F



T SHANTUI
Fs S FHAWR HE ERNE
NO. PART NO. PART NAME QTY MODEL

0 23Y-17B-00000 6] HI 5 S 2K Steering brake ass'y 1

1 154-33-31110 Ex Cover (L.H.) 1

2 154-33-31120 por Cover (RH.) 1

3 154-33-22191 HREH Gasket 2

4 04020-01228 RS Cylindrical pin 4

5 01010-51245 LY e Bolt 6

6 01010-51260 12#4M12*60 Bolt 22
7 01602-21236 H#E12 Washer 36
8 154-33-21441 R Plate 2

10 154-33-21471 i Gasket 2

11 01010-51230 E#M12*30 Bolt 8

13 154-33-21142 = Cover 2

14 07000-12095 OFHE O-ring 2

15 154-33-21320 HE Sleeve 2

16 154-33-21330 HE Sleeve 2

17 154-33-21340 picE3) Qil seal 2

18 154-33-21350 picE3) Oil seal 2

19 154-33-21310 Hh Shaft 2
20 04000-01030 o Flat key 2
21 154-33-31160 ®E Rocker 2

WHETEVHROERAR R &SR 119



SHANTUI S E

il 30 B) 71 =5
BRAKE BOOSTER

120 FEFERLEED L TREAU AR B IR A F



T SHANTUI
Fs TS FHE]R HE iEAHE
NO. PART NO. PART NAME QTY MODEL
0 23Y-17B-00000 L0 I BN 28 R Steering brake ass'y 1
1 154-33-31130 i (%) Valve body (L.H.) 1
1 154-33-31140 i (A ) Valve body (R.H.) 1
2 195-33-14341 ESE= Bush 2
3 154-33-31180 i Pony roll 2
4 170-33-13370 SE Spring 2
5 175-33-31310 itk Plate 2
6 04064-12512 FOR Retaining ring 2
7 154-33-31150 PRI Piston 2
8 04020-01228 E4EH Cylindrical pin 4
9 07000-12018 O & O-ring 4
10 154-33-21420 A Lock pad 2
1 154-33-21430 ) Lock pad 2
12 01010-51255 B4 M12*55 Bolt 8
13 04000-01030 T Flat key 2
14 154-33-21150 e Rocker 2
15 01010-51240 24 M12*40 Bolt 2
16 01602-21236 #HE12 Washer 2
21 154-33-21262 i Shaft 2
22 07000-03030 OB O-ring 2
23 154-33-21270 GIE= Bush 2
24 01306-10616 12£TM6*16 Screw 2
25 04059-11020 hig Iron wire 2
26 154-33-21161 e Rocker 2
27 170-33-13330 BT Roller 4
28 04205-11645 Hh Pin 4
29 01641-21626 16 Washer 4
30 04050-04025 FOg Cotter pin 4
31 154-33-21280 GIE=S Bush 2
32 07000-13025 OB O-ring 2
33 01010-51025 $2#M10*25 Bolt 2
34 01602-21030 HE10 Washer 2

LI TIENMAR D B IR 7]

R R &R T

121



FHEM

SHANTUI

LR ER(/2)
FINAL DRIVE CASE AND GEAR (1/2)

| /

@/%ls /

L TREAU AR B IR A F

122 FEFERLERED



seus SHANTUI
Fs S FHAMR W= ERNE
NO. PART NO. PART NAME QTY MODEL
1 175-27-31463 AER Flange 2
2 170-27-11232 HE Washer 2
3 195-27-12620 Eingea! Stop washer 2
4 01010-51230 E#M12*30 Bolt 10
5 170-21-12141 H2E Nut 2
6 154-27-11262 TR EE Bearing support 2
7 170-09-13160 B R T K Cylindrical Roller Bearing 2
8 07013-10120 CEES) Skeleton oil seal 2
9 07000-05225 OFE O-ring 2
10 01010-51640 12+ M16*40 Bolt 24
1" 01602-21648 #E16 Washer 24
12 154-27-11256 N (¥F—%2%)  Pinion (1st) 2
13 150-09-13260 EAER F K Cylindrical Roller Bearing 4
14 154-27-11144 = Cover 2
15 07000-05150 OFE O-ring 2
16 01010-52050 2 M20*50 Bolt 4
17 01602-22060 20 Washer 4
18 154-27-11327 W% (#74) © Pinion (2nd) 2
19 154-27-11330 fied Key 6
20 154-27-11313 e (E—H) Gear (1st) 2
21 154-27-21341 b= A Spacer 2
22 01643-31232 12 Washer 2
23 154-27-11392 MRAR Plate 2
24 154-27-11383 ke Lock 2
26 150-09-13240 B R T K Cylindrical Roller Bearing 2
27 154-27-11373 SN AR Plate 2
28 154-27-11420 SR Lock 2
29 07000-05220 OZE O-ring 2
30 154-27-11191 = Cover 2
WHETEVNHROERAR k&L 123



SHANTUI FHEH

HIRHFERIEI2/2)
FINAL DRIVE CASE AND GEAR (2/2)

S NHER R
See Fig.Sprocket
And Shaft

124 FEEFERLIED) L TREAU AR B IR A F



Py SHANTUI
HEQTY
Fs S FHAR SD22,SD22E, | SD22R,
NO. PART NO. PART NAME spoop | SD22S
1 154-27-11113 k2 EFIpi] Final drive box (L.H.) 1 1
1 154-27-11123 HAELNE Final drive box (R.H.) 1 1
2 154-27-11130 BRI Gasket 2 2
3 04020-01842 s Cylindrical pin 4 4
4 07049-12018 PrdzE Dust plug 4 4
5 01010-52050 E#M20*50 Bolt 62 62
6 01602-22060 HERE20 Washer 62 62
7 154-27-11410 x Plate 2 2
8 175-27-31540 Bl Lock pad 4 4
9 01010-51220 #E4EM12+20 Bolt 8 8
10 154-27-15110 PR (A ) Guard plate (L.H.) 1 1
10 154-27-15120 IR (&) Guard plate (R.H.) 1 1
11 01010-52045 12#4M20*45 Bolt 16 16
12 01605-12040 20 Washer 16 16
13 154-27-12122 W Hub of gear 2
13 158-18-00002 WRE Hub of gear
14 154-27-12110 K (5 ) Gear (2nd) 2
15 175-27-12181 245 Bolt 32 32
16 175-27-12190 Sl Lock pad 16 16
17 01582-12419 12 FM24*1.5 Nut 32 32
18 150-09-13110 B ERFihA Cylindrical Roller Bearing 2 2
19 04071-00250 =l Retaining ring 2 2
20 170-09-13250 W R AT b7 Bearing 2 2
21 154-27-12560 =l Retaining ring 2 2
22 170-27-12210 P Stop washer 6 6
23 01010-51440 2H4M14*40 Bolt 12 12
24 154-27-12152 = Cover 2 2
25 154-27-12162 = Cover 2 2
26 07000-15410 OFE O-ring 4 6
27 01010-51230 EH#EM12*30 Bolt 40 60
28 01602-21236 HE12 Washer 40 60
29 170-27-12513 pE3IpEEs) Oil seal,Float
30 170-27-12520 OFE O-ring 4
31 158-18-01000 EE Cover
WL TRV B BRA R HEER &L 125



SHANTUI FHEH

HEAR R A
SPROCKET AND SHAFT

126 FEFERLIED) L TREAU AR B IR A F



F4E SHANTUI
H=E QTY
Fs S FHAR SD22.SD22E, | SD22R,
NO. PART NO. PART NAME con | Ehs

1 154-27-12313 et Half shaft 2

1 158-18-00001 et Half shaft 2

2 170-27-12472 YRR} Nut 2 2

3 09243-01230 H Pin 2 2

4 170-27-12480 EIN Ring 2 2

5 154-27-12131 R Sprocket hub 2 2

6 154-27-12273 FER T Sprocket 14 14

7 154-27-12283 RS, Sprocket 4 4

8 155-27-12181 124 Bolt 50 50
9 01803-02228 2FFM22 Nut 50 50
10 170-27-12232 B i B R IE Sprockethub nut 2 2

11 07000-15315 OFE O-ring 2 2
12 175-27-31480 e Plate 2 2
13 170-27-12250 EAIEH Positioning pin 4 4
14 01252-71635 #25TM16*35 Screw 2 2
16 04000-01280 T Flat key 2 2
17 154-27-12352 (EESS Bush 2 2
18 198-30-16612 SEERE Oil seal,Float 4 4
19 170-27-12340 OZLE O-ring 4 4
20 154-27-12334 3K Support 2 2
21 154-27-12341 HE Bushing 2 2
22 04020-01638 E1FE Cylindrical pin 2 2
23 175-27-32510 ERLEH Positioning pin 2 2
24 154-27-12424 e Gasket 2 2
25 154-27-12412 B2 Nut 2 2
26 154-27-15240 IR Bolster 2 2
27 154-27-15250 PR Plate 2 2
28 01010-51020 12+ M10*20 Bolt 4 4
29 02892-03148 O E O-ring 2 2
30 154-27-12362 = Cover 2 2
31 01010-51640 #2+M16*40 Bolt 12 12
32 01643-31645 #E16 Washer 14 14

WHETEVNHROERAR EmERLEER 127



FHEM

SHANTUI

Fem iz bl
STEERING CONTROL LEVER

L TREAU AR B IR A F

128  FrEFfER&1RDh



T EH SHANTUI
FS s EHETR H= iEAHE
NO. PART NO. PART NAME QTY MODEL

1 154-43-42110 we Rocker 1
1 154-43-42170 wmE Rocker 1
2 195-43-43190 7R Bearing 4
3 17Y-26-04000 h Shaft 1
4 154-43-42160 #F Lever 2
5 04205-10822 HHh Pin 2
6 04050-12016 FFOf Cotter pin 2
7 144-43-51130 Bk Connector 2
8 01508-40805 BHM8 Nut 2
9 195-43-41360 ZZhes Damper 2
10 01583-51006 $29M10*1.25 Nut 2
1 195-43-41560 FH(E) Handle (L.H.) 1
12 195-43-41570 FA(H) Handle (R.H.) 1
13 19M-43-11170 2 Nut 2
14 01010-50816 124 M8*16 Bolt 1
15 01643-30823 $hEEs Washer 1
WHETEVNHROERAR HmfAREfER 129



FHEM

SHANTUI

Fm bl 3hiE(1/2)
STEERING AND BRAKE LINKAGE (1/2)

L TREAU AR B IR A F

e miE R &fREh

130



FHHEH SHANTUI
Fs S FHER H= ez kil
NO. PART NO. PART NAME QTY MODEL
1 154-43-41251 xR Bracket 1
2 154-43-15581 BE Rocker 2
3 01010-51245 2z Bolt 4
4 01602-21236 HE12 Washer 4
5 154-43-41170 Xz Bracket 1
6 07021-01060 JHAR60° M10*1 Oil cup 4
7 01010-51230 E#M12*30 Bolt 8
8 01643-31232 HE12 Washer 8
9 GB290-HK3520 MESNEDREHAR  Bearing 6
10 06122-03504 B b 25 5 B Dust ring 8
11 154-43-41180 i Shaft 1
12 195-43-24430 (et Washer 2
13 04010-01032 FRE Woodruff key 4
14 154-43-41160 e Rocker 2
15 154-43-41190 Xz Bracket 2
16 07283-23442 RS Hose clip 2
17 01582-11008 12HM10*1.25 Nut 4
18 154-43-15480 A Lock pad 2
19 04210-21456 X Ok Crossings board 2
20 154-43-41210 i Shaft 1
21 154-44-11650 (et Washer 4
22 154-43-41220 Xk Forkhead 1
23 154-43-41230 B8 Rocker 1
24 04205-11438 tH 4 Pin 4
25 04050-14022 FOH Cotter pin 4
26 01010-51640 E4EM16*40 Bolt 8
27 01643-31645 16 Washer 8
28 154-43-41240 i Shaft 1

LI TIENMAR D B IR 7]

R R &R T

131



SHANTUI S E

¥l 3hiEF (2/2)
STEERING AND BRAKE LINKAGE (2/2)

132 FEFERLERED L TREAU AR B IR A F



s SHANTUI

Fs S EHER HeE ERNE
NO. PART NO. PART NAME QTY MODEL

1 04244-41473 R AsREs Lever ass'y 1

2 04244-41454 R Lever ass'y 1

3 01582-11411 12FM14*1.5 Nut 2

4 04211-21478 X Ok Crossings board 2

5 04205-11438 £H%h Pin 4

6 04050-14022 FF O Cotter pin 4

7 154-43-42130 g Flexible shaft 2

8 23Y-26B-03000 * e Bracket 1

9 01010-51265 12H#M12*65 Bolt 2

10 01643-31232 HE12 Washer 2

1" 195-33-11220 (SE=S Bush 2

12 195-43-41410 X Otk Crossings board 2

13 04205-11235 £H%h Pin 2

14 04050-13022 F O Cotter pin 2

LI TIENMAR D B IR 7] HmAEKRLED 133



FHEM

SHANTUI

il 3 B
BRAKE PEDAL

e miE R &fREh L TREAU AR B IR A F

134



FeHEH SHANTUI
Fs S FHAWR HE iEAHE
NO. PART NO. PART NAME QTY MODEL
1 154-43-41130 R () Pedal (L.H.) 1
2 154-43-41140 BIR(A) Pedal (R.H.) 1
3 07021-01090 SHAR90° M10*1 Oil cup 2
4 GB290-HK3520 THESMNBRE AR Bearing 4
5 06122-03504 Bt Dust ring 4
6 04010-01032 FERE Woodruff key 2
7 154-43-41150 BE Rocker 2
8 01010-51245 1254 Bolt 2
9 01602-21236 $HhEE12 Washer 2
10 23Y-26B-01000 *Ze Bracket 1
1 154-54-42430 Bl Washer 1
14 09311-41237 ZE g e Buffer bolt 2
15 01580-11210 2 Nut 2
16 154-43-41260 HE Spring 2
17 04210-21456 X Ok Crossings board 2
18 04205-11438 b Pin 2
19 04050-14022 FO% Cotter pin 2
20 23Y-26B-05000 #F Lever 2
21 01582-11411 BHM14*1.5 Nut 2
22 01508-41408 BEM14*1.5% Nut 2
23 01010-51230 24M12*30 Bolt 9
24 01643-31232 HE12 Washer 9

LI TIENMAR D B IR 7]

R R &R T

135



SHANTUI S E

il 3h FA) #5 #F
BRAKE PARKING LEVER

136 FEFERLEED L TREAU AR B IR A F



T SHANTUI
Fs S FHAMR W= ERNE
NO. PART NO. PART NAME QTY MODEL

1 23Y-26B-04000 Xz Bracket 1
2 154-43-41340 wy Rocker 1
3 01010-50830 EH4M8*30 Bolt 2
4 01602-20825 8 Washer 2
5 09350-01615 WE Sleeve 2
6 23Y-26B-06000 e Rocker 1
7 04010-00519 FEE Woodruff key 2
8 195-43-18491 HE Spring 1
9 154-43-41360 BT Detent 2
10 01640-22032 HFE20 Washer 2
1" 04050-14030 FFO Cotter pin 2
12 154-43-41350 e Bar 1
13 04210-21040 X Ok Crossings board 2
14 04205-11028 tH 4 Pin 3
15 04050-13020 FOH Cotter pin 3
16 04245-41027 F Lever 1
17 01582-11008 #2FFM10*1.25 Nut 2
18 04250-81056 SRS Joint bearing 1
19 01593-31008 2FM10%1.25 Nut 1
20 04050-12018 FO%E Cotter pin 1
21 195-43-41260 wy Rocker 1
22 09305-00800 FiA Handle 1
24 195-61-34120 S Bearing 2
25 154-43-41310 RE Rocker 1
26 01010-51230 124M12*30 Bolt 3
27 01643-31232 HEE12 Washer 3
28 23Y-26B-02000 7+ Lever 1
29 01580-11008 #2KM10 Nut 1

LI TIENMAR D B IR 7]

R R &R T

137



SHANTUI S E

RER
STEERING PUMP

138 FEEFERLIED) L TREAU AR B IR A F



T E

Fs S EHER HE ERAE
NO. PART NO. PART NAME QTY MODEL
0 07436-72202 B0 R B Steering pump ass'y 1

1 07434-71160 iES) Oil seal 1

2 04020-00820 E4E 8 Cylindrical pin 4

LI TIENMAR D B IR 7]

HEERLfRE 139



SHANTUI FHEH

¥ i
STEERING VALVE

140 FeEFERLIED) L TREAU AR B IR A F



semn SHANTUI
FE HHE= EHZR H= ERAE
NO. PART NO. PART NAME QTY MODEL

© o I Do 2 ©®® NGO MWN - O

B BEA W W W W W W W W WWNDNDNDDDNDDNDDNDDNDNDNNDN
- O © 0O N O O & W N O © 0N O o b W N -~ O

42

154-40-00082
144-40-22211
195-40-11540
01593-11613

04050-14025

144-40-22180
144-40-22170
175-40-31230
04065-03212

195-40-13110
195-40-11550
195-40-11560
175-40-31150
195-40-11570
144-40-22190
195-40-11531
702-11-11190
175-40-31130
175-40-31530
07002-03034

07043-50108

144-40-22230
144-40-22290
144-40-22260
144-40-22270
144-40-22280
144-40-22340
154-40-41130
01590-10607

04050-11212

144-40-22311
144-40-22320
175-40-31410
144-40-22250
144-40-22330
01010-50816

01650-20808

175-40-31510
07000-02011

07000-02015

01010-51050

#1001
[EIRE
Ll
B2
FO%H
JEE

JEE
HE
H
H
S
JEE

EE
HE
[
TEE
HpE
Lo
OFHE
L E
5342
SE=S
Ll
B

EE
FpE
HE
21ig
FOH
[
ER
B
W23
R
12+M8*16
#HE8
SE

O HE
Ok
$24£M10*50

Steering valve
Valve body
Shaft

Nut

Cotter pin
Bracket
Bracket
Spring
Retaining ring
Retaining ring
Spring
Bracket
Spring
Bracket
Washer
Spool valve
Piston
Spring

Plug

O-ring

Plug

Valve body
Guide bush
Shaft
Bracket
Bracket
Spring
Spring

Nut

Cotter pin
Spool valve
Piston
Spring

Plug

Plate

Bolt
Washer
Tube
O-ring
O-ring

Bolt

N = A N =2 =2 2 NDNDNDDNDNDNDNDBDEDBDEDNNDNDNDNDNDN=2 2NN DNDDNDDNDDNNDDNNDDNDDNDDNDDNDDNDDNNMDNMDNMNDNDNDNDNDN-22 -

LI TIENMAR D B IR 7]

R R &R T

141



BHEM

SHANTUI

% 1) 1
STEERING VALVE

e miE R &fREh L TREAU AR B IR A F

142



s SHANTUI

Fs G EHER HE iEAHE
NO. PART NO. PART NAME QTY MODEL
43 01602-21030 10 Washer 2

44 154-40-41110 BRI (L) Control lever (L.H.) 1

45 144-40-41120 BT () Control lever (R.H.) 1

46 09350-01820 HE Sleeve 1

47 09350-02215 HE Sleeve 2

48 175-40-31270 bS] Oil seal 2

49 144-40-22240 #F Lever 2

50 01010-50860 144 M8*60 Bolt 2

51 01602-20825 $HES8 Washer 2

52 04010-00416 F R Woodruff key 2

53 144-40-22160 124 Bolt 2

54 01580-10806 M8 Nut 2

55 130-21-12330 A Lock pad 2

LI TIENMAR D B IR 7] HmAERLED 143



SHANTUI S E

MAIN RELIEF VALVE

144 FEFERLERED L TREAU AR B IR A F



T SHANTUI
Fs S EHER HE EAYE
NO. PART NO. PART NAME QTY MODEL

0 154-49-51100 i Valve 1
1 154-49-51110 (35N Valve body 1
2 145-14-23710 [ Spool valve 1
3 145-14-23720 1 Plunger 1
4 195-40-11431 HE Spring 1
5 170-33-13530 ¥ Plug 2
6 07000-03025 O E O-ring 2
7 04065-03515 = lE) Retaining ring 2
8 07000-03042 O O-ring 2
9 01010-51085 #24£M10*85 Bolt 4
10 01643-31032 #E10 Washer 4
WL TRV B BRA R WEEREED 145



SHANTUI S E

A7 e i 2§
FINE OIL FILTER

146 FEFERLERED L TREAU AR B IR A F



F4E SHANTUI
Fs S FHAWR HE Sz il
NO. PART NO. PART NAME QTY MODEL

0 154-49-51301 TEHES B Oil filter ass'y 1
1 154-49-51311 TR Case 1
2 175-49-11580 & Filter screen 2
3 175-49-25530 i Valve 2
4 175-49-25540 T Lever 2
5 01540-21050 42 1 Butterfly nut 2
6 04052-11038 HEH Pin 2
7 01582-01008 $29M10*1.25 Nut 2
8 154-49-52130 = Cover 2
9 07000-12115 O O-ring 2
10 07000-12110 O O-ring 2
11 01010-51640 #24M16*40 Bolt 8
12 01643-51645 #E16 Washer 8
13 154-49-51320 Xz Bracket 1
14 01010-51230 #24M12*30 Bolt 5
15 01643-31232 $HEE12 Washer 5
16 01010-51635 1EH4M16*35 Bolt 3
17 01643-31645 $HE16 Washer 3
WHETEVNHROERAR HREREER 147



SHANTUI S E

e i 2§
COARSE OIL FILTER

148 FeEFERLEED L TREAU AR B IR A F



s SHANTUI

FS s EHEZTR H= Sz il
NO. PART NO. PART NAME QTY MODEL

0 1154-49-51200 FHIRES B Coarse filter ass'y 1

1 154-49-51211 A Case 1

2 175-49-11231 T EZ =Y Magnet ass'y 1

3 175-49-11222 & Filter screen 1

4 154-19-11230 HE Spring 1

5 07000-03130 OB O-ring 1

6 154-49-51220 = Cover 1

7 01010-51235 124 M12*35 Bolt 7

8 01643-31232 $HhEE12 Washer 7

LI TIENMAR D B IR 7] HmARLED 149



SHANTUI

Fem EH(1/3)
STEERING PIPING (1/3)

o

;%ﬁﬁﬂﬁ
<> )Oll Strainer

4@»@

b ©
®

FHEM

150  FeEFERLEED L TREAU AR B IR A F



FeHEH SHANTUI
Fs S FHAMR W= ERNE
NO. PART NO. PART NAME QTY MODEL

1 154-49-51120 = Hose 1
2 07000-02065 O E O-ring 1
3 01010-51235 2H#M12*35 Bolt 3
4 01602-21236 HE12 Washer 3
5 07260-05825 RE Hose 1
6 07280-08029 EES Hose clip 4
7 154-49-51130 = Hose 1
8 07000-02060 OFE O-ring 1
1" 23Y-74B-11000 = Hose 1
12 07000-03042 OFE O-ring 1
13 01010-51240 2#M12*40 Bolt 6
15 07260-04117 BwE Hose 1
16 07281-00609 Wz 5t Hose clip 2
17 154-49-51150 = Hose 1
18 07042-20108 1E3E Plug 1
19 07000-03038 O FE O-ring 1
21 01010-51080 124 M10*80 Bolt 1
23 07436-72202 B0 R B Steering pump ass'y 1
24 07000-02085 o O-ring 1
25 01140-51255 B2 Stud 4
26 01582-11210 EHM12*1.5 Nut 4
27 01643-31232 HEE12 Washer 10
28 154-49-51231 = Hose 1
29 07000-03025 o O-ring 1
30 01010-51035 124 Bolt 5
31 01643-31032 HE10 Washer 6
32 07102-20605 wE Hose 1
WHETEVNHROERAR HEER &L 151



SHANTUI S E

e B (2/3)
STEERING PIPING (2/3)

‘mﬁ“ﬂ'
'\_ 42
o )
T = T ®
Transmission Filter N
; \ s—©

152 FeEFERLERED L TREAU AR B IR A F



T EH SHANTUI
Fs S FHAWR HE Sz il
NO. PART NO. PART NAME QTY MODEL

1 154-49-51250 E Hose 1
2 154-49-51760 & Hose 1
3 07042-20108 Lo Plug 2
4 07000-13035 O O-ring 2
5 01010-51045 24M10*45 Bolt 4
6 01643-31032 #HE10 Washer 7
7 07102-20613 RE Hose 1
8 154-49-51270 Bk Pipe joint 1
9 07002-12434 O O-ring 1
10 07103-21012 RE Hose 1
11 07000-13032 OB O-ring 2
12 01010-51035 1248 Bolt 2
13 23Y-74B-04000 = Hose 1
14 176-61-41420 Bk Hose clip 2
15 01010-51055 #E44M10*55 Bolt 1

WHETEVNHROERAR HmfaR&fER 153



SHANTUI S E

¥ EEE(3/3)
STEERING PIPING (3/3)

154 FEEFERL&1RTN L TREAU AR B IR A F



BHHEM SHANTUI
FS s FHAWR H= = AAE
NO. PART NO. PART NAME QTY MODEL

1 23Y-74B-12000 RE Hose 1
2 07235-10628 Tk Elbow 1
3 07002-12434 O O-ring 1
4 23Y-74B-01000 & Hose 1
5 154-49-51970 X Hose clip 6
6 01010-51290 $24M12*90 Bolt 1
7 01643-31232 $HhEE12 Washer 3
8 195-33-11220 RE Bush 1
9 01643-31032 #E10 Washer 2
10 01010-51230 24 M12*30 Bolt 2
1 01011-51020 #2#M10*120 Bolt 2
12 07000-13028 O O-ring 1
WHETEVNHROERAR HmfaR&EfER 155



SHANTUI S E

il 3 'E B
BRAKE PIPING

156  FEmFER LD L TREAU AR B IR A F



T SHANTUI
FSs S EHAR H= EHRE
NO. PART NO. PART NAME QTY MODEL

1 154-49-51560 R Plate 1
2 175-40-22591 B}hH Washer 1
3 01010-51260 #2H4M12*60 Bolt 10
4 01010-51265 12H4M12*65 Bolt 3
5 01643-31232 HEE12 Washer 19
6 195-33-11220 RE Bush 13
7 154-49-51651 g Hose 1
8 154-49-51660 g Hose 1
9 07000-03022 OFE O-ring 2
10 07000-02018 OF B O-ring 2
1" 154-49-51570 g Hose 1
12 07000-03028 (e}i O-ring 1
13 07102-20303 e Hose 4
14 203-62-12330 TEREL Bend piece 2
15 195-49-13830 Tk Pipe joint 2
16 195-49-13840 12} Nut 2
17 07002-01623 OFE O-ring 2
18 175-49-25670 TERL Bend piece 2
19 07002-02034 OFE O-ring 5
20 01583-12012 125 Nut 2
21 07235-10315 LN Elbow 2
23 07230-20315 Bk Pipe joint 1
25 144-40-22221 # Pad 1
26 01010-51250 2FHM12*50 Bolt 5
27 01010-51240 124 M12*40 Bolt 1
30 154-49-51630 #H Pad 1

LI TIENMAR D B IR 7]

¥ o8 R AR T

157



SHANTUI S E

5 R EE B
PRESSURE MEASUREMENT PIPING

158 FREFERLED) L TREAU AR B IR A F



s SHANTUI

Fs S FHAWR HE ERE

NO. PART NO. PART NAME QTY MODEL
1 14Y-74-36000 M $2 3k Connector 8
2 16Y-76B-00001 MIIEES Pressure measure seat 1
3 10Y-76B-00002 R FRAE Lable plate 1
4 17Y-74B-01000 wE Hose 1
5 17Y-74B-02000 RE Hose 1

6 17Y-74B-00001 3k Connector 10

7 17Y-74B-00002 Bk Connector 2
8 23Y-75B-00001 3k Connector 2
9 01580-10806 M8 Nut 2
10 07002-00823 OFHE O-ring 4
1 01010-51245 242 Bolt 2
12 01643-31232 HE12 Washer 2

LI TIENMAR D B IR 7] WAL 159



SHANTUI S E

SERS
SUSPENDED SYSTEM

160 FEEFERLEED L TREAU AR B IR A F



wemn SHANTUI

HEQTY
FS S EHAR SD22,SD22E, | SD22R,
NO. PART NO. PART NAME SD22D SD22S

1 154-50-11115 i Equalizer bar 1

1 158-31-01000 SEEREHT Equalizer bar ass'y 1
2 154-50-11164 wE Bush 2 2
3 154-50-11250 DN Dust ring 2 2
4 154-50-11171 wE Bush 2 2
5 154-50-11135 EelPt | Pin 1 1
6 04082-00616 i B R Retainer plate 2 2
7 01010-51640 12 M16*40 Bolt 4 4
8 01602-21648 #1116 Washer 4 4
9 154-50-11152 xZe Bracket 2 2
10 154-50-11193 *Ze Bracket 4 4
11 154-50-11123 JEE Bracket 2 2
12 07217-50510 Bk Connector 1 1
13 154-50-11260 = Hose 1 1
14 07213-80510 3k Connector 1 1
15 07020-01021 SHAAM10*1 Qil cup 1 1
16 08036-10614 &k Wire clip 2 2
17 01010-51016 #2+#M10*16 Bolt 2 2
18 01602-21030 #E10 Washer 2 2

LI TIENMAR D B IR 7] HEEREET 161



SHANTUIL /////rriii o seEi#

162 (L TN AR B IR F



s SHANTUI

TTERS
TRACK MECHANISM

LI TIENMAR D B IR 7] 1TERSE 163



BeEM

SHANTUI

B
TRACK FRAME ASS'Y

L TREAU AR B IR A F

164 1TEERS



T SHANTUI
HE QTY
FSs S EHAR SD22D)
NO. PART NO. PART NAME SD22| ol 2eR|5b2es
1 158-40-02000 BELR (K) Track frame ass'y (L.H.) 1
1 17S-40H-02000 BFRE (k) Track frame ass'y (L.H.) 1
1 154-30-14112 BFEZE (k) Track frame ass'y (L.H.) 1
1 23Y-40E-01000 BELR (£) Track frame ass'y (L.H.) 1
2 23Y-40E-02000 BER (B) Track frame ass'y (R.H.) 1
2 154-30-14122 BER (h) Track frame ass'y (R.H.) 1
2 17S-40H-01000 BEZRE (H) Track frame ass'y (R.H.) 1
2 158-40-01000 BEZ (h) Track frame ass'y (R.H.) 1
3 154-30-11612 RS Bearing cover 2 2
4 07020-01021 JHAM10*1 Qil cup 2 2
5 01011-52400 12#4M24*100 Bolt 8 8 8 8
6 01602-22472 HEE24 Washer 12 12 12 12
7 154-30-11810 HEL Bushing 4 4 4 4
8 04020-01024 E4EH Cylindrical pin 4 4 4 4
9 154-30-11821 2B Seal ring 8 8 8 8
10 154-30-11831 REH Gasket 4 4 4 4
11 154-30-12530 R3S (%) Bearing cover (L.H.) 101 ] 1] 1
12 154-30-12540 3 (H) Bearing cover (R.H.) 11 1]
13 01011-52410 EH#M24*110 Bolt 2 2 2 2
14 01011-52450 12H4M24*150 Bolt 2 2 2 2
WL TRV B BRA R ITERZ 165



BeEM

SHANTUI

KERE
TENSION DEVICE

L TREAU AR B IR A F

166 ITERS



FHEH SHANTUI
HE QTY
FSs S ES e SD22D|Sp22R,
NO. PART NO. PART NAME D22 | S b2k | spans

1 154-30-11497 HEREH Seat welding on ass'y 2 2 2
2 01010-52065 E#M20*65 Bolt 16 16 16
4 158-40-03000 h Shaft 2
4 154-30-11134 i Shaft 2

4 23Y-40E-03000 HIEES Y Shaft welding on ass'y 2

5 154-30-11332 HE Washer 2 2 2
6 154-30-11540 Pl Stop washer 2 2 2
7 01010-52050 124M20*50 Bolt 2 2 2
8 154-30-11541 SHET Oil cylinder 2 2 2
9 195-30-13191 paErs Lublicator 2 2 2
11 198-30-14420 hE Oil plug 2 2 2
12 07000-15070 O E O-ring 2 2 2
13 154-30-12321 = Guard 2 2 2
14 01010-51240 #24M12*40 Bolt 12 12 12
16 01602-21236 HE12 Washer 20 20 20
17 154-30-11771 JHE Piston 2 2 2
18 150-30-13430 TEEIR Piston ring 4 4 4
19 150-30-13442 s Oil seal 2 2 2
20 150-30-13480 EN Ring 2 2 2
21 150-30-13460 =t Retaining ring 2 2 2
22 154-30-11153 ] Cover 2 2 2
23 154-30-12170 wWE Bush 2 2 2
24 07020-01021 AR Oil cup 4 4 4
25 07019-00100 B 2 £ Dust seal 2 2 2
26 154-30-11192 R Fence 2 2 2
27 01010-52060 E4M20*60 Bolt 16 16 16
28 01602-22060 HEE20 Washer 32 32 32
29 154-30-11212 ZEB Gasket 2 2 2
30 01010-51022 #24%M10*22 Bolt 8 8 8
32 154-30-11174 S= Guide bush 2 2 2
34 154-30-12770 INGEEEE Small spring 2 2 2
35 154-30-11752 R Spring 2 2 2
36 154-30-11242 S m) Guide holder 2 2 2
37 154-30-11224 hrAF Handle 2 2 2
38 154-30-11234 FROLE Limit tube 2 2 2
39 01580-13629 2 FM36*3 Nut 2 2 2
40 154-30-11763 P Stop washer 2 2 2
41 01010-51020 1254 M10*20 Bolt 2 2 2
42 01602-21030 HE10 Washer 10 10 10
43 154-30-11251 = Cover 2 2 2
44 154-30-11262 7 Pad 2 2 2
45 01010-51230 E#M12*30 Bolt 8 8 8

L3 TR M ERA R TERE 167



BeEM

SHANTUI

aERs
TRACK FRAME COVER

L TREAU AR B IR A F

168 1TERS%



F4HE SHANTUI
#H= QTY

Fe e BUEHR e
NO. PART NO. PART NAME SRR ok e
1 158-40-07000 = Front hood 2
1 154-30-11326 = Front hood 2
1 23Y-40E-08000 B= Front hood 2
2 01010-51225 24 M12*25 Bolt 28 | 28 28
3 01602-21236 HEE12 Washer 32 | 32 32
4 01643-31232 512 Washer 32 | 32 32
5 154-30-11274 HB(E) Bracket(L.H.) 1 1 1
6 154-30-11284 HB(E) Bracket(R.H.) 1 1 1
7 01011-52005 242 M20*105 Bolt 8 8 8
8 01643-32060 #5820 Washer 8 8 8
9 158-40-05000 hE(£) Cover (L:H:) 1
9 23Y-40E-09000 hERM (L) Cover ass'y (L.H.) 1
9 154-30-12910 th BLEH(L) Cover ass'y (L.H.) 1

10 154-30-12930 th BHL(H) Cover ass'y (R.H.) 1

10 23Y-40E-10000 th BHL(H) Cover ass'y (R.H.) 1

10 158-40-06000 hE(H) Cover (R.H.) 1
11 154-30-27180 24 Bolt 2 2 2
12 01641-21223 HEE12 Washer 2 2 2
13 01590-11215 1253 Nut 2 2 2
14 04050-13025 FF O %5 Cotter pin 2 2 2
18 154-30-11941 BEE(k) Rear cover (L.H.) 1 1 1
19 154-30-11951 E=(h) Rear cover (R.H.) 1 1 1
20 01010-51230 24 M12+30 Bolt 8 8 8
23 154-30-11383 IR EH 4 B (%) Hood (L.H.) 1 1 1
24 154-30-11393 IR =h#t B (4) Hood (R.H.) 1 1 1
25 01010-51235 #24M12*35 Bolt 4 4 4
28 01010-51635 #24M16*35 Bolt 4 4 4
29 01010-51640 #24M16*40 Bolt 4 4 4
30 01602-21648 #5816 Washer 8 8 8
31 01643-31645 #5816 Washer 8 8 8

LI TIENMAR D B IR 7]

1ITERS% 169



FHEM

SHANTUI

BRI
TRACK ROLLER GUARD

L TREAU AR B IR A F

170  1TEERS



F4E SHANTUI
Fs S FHAWR HE iE A
NO. PART NO. PART NAME QTY MODEL

1 154-30-11429 MIPR(E) Guard plate (L.H.) 1 SD22
2 154-30-11419 AP (H) Guard plate (R.H.) 1 SD22D
3 154-30-11448 SNPIR(Z) Guard plate (L.H.) 1 SD22E
4 154-30-11438 SMPIR(H) Guard plate (R.H.) 1

5 01010-52265 124 M22*65 Bolt 24

7 154-30-14130 HE Washer 24

8 154-30-22190 Pk Block 6

9 01010-51840 #2#M18*40 Bolt 12

10 01602-21854 $HE18 Washer 12

1 150-30-15553 =E Sleeve 10

12 150-30-15563 124 Bolt 10

13 01643-32460 #$HhEE24 Washer 20

14 01580-12419 IEEM24 Nut 10

WHETEVNHROERAR ITERG 171



FHEM

SHANTUI

BRI
TRACK ROLLER GUARD

L TREAU AR B IR A F

172 1TEERS



FHEH SHANTUI
Fs BHS LA BE ERAE
NO. PART NO. PART NAME QTY MODEL

1 158-40-04000 IR Guard plate SD22S
2 158-40-00001 SR Guide plate
3 01010-52040 #24:M20%40 Bolt 16
4 01602-22060 HEEE20 Washer 16
5 01010-52265 12HEM22%65 Bolt
6 01643-32260 HE22 Washer
LI TIENMAR D B IR 7] TERE 173



FHEM

SHANTUI

BRI
TRACK ROLLER GUARD

L TREAU AR B IR A F

TERS

174



FeHEH SHANTUI
Fs oS THAR HE iE A
NO. PART NO. PART NAME QTY MODEL

1 17S-40H-04000 SMPHR (TT) Guard plate (TT) 2 SD22R
2 17S-40H-03000 SMPRR (1) Guard plate ( 1) 2
3 17S-40H-06000 SMPAR (&) Guard plate (R.H.) 1
4 17S-40H-08000 APR (F) Guard plate (R.H.) 1
5 17S-40H-07000 RPIR (£ ) Guard plate (L.H.) 1
6 17S-40H-05000 SMPIR (&) Guard plate (L.H.) 1
7 154-30-14130 $HEg Washer 32
8 01010-52265 $21£M22*65 Bolt 32
9 150-30-15553 =5 Sleeve 14
10 01643-32460 $HhEE24 Washer 28
1 01580-12419 I2EM24 Nut 14
12 01010-51840 I24EM18*40 Bolt 12
13 01602-21845 HE Washer 12
14 154-30-22190 Ptk Block 6
15 150-30-15563 2% Bolt 14
WL TRV B BRA R ITERZ 175



SHANTUI FHEH

5154
FRONT IDLER

176 1TERS L TREAU AR B IR A F



svan SHANTUI

Fs S FHAR HE ERNE

NO. PART NO. PART NAME QTY MODEL
0 154-30-00291 SIS B Front idler ass'y 2
1 150-30-22118 5| 5% Front idler 2
2 154-30-23122 5| S5 % Front idler shaft 2
3 07052-31624 R 5E Plug 2
4 155-30-16201 HEAG Sleeve ass'y 4
5 170-30-91130 H Pin 8
6 07000-02110 OFFE O-ring 4
7 01010-51235 #2HM12*35 Bolt 24
8 01602-21236 HEE12 Washer 24
9 154-30-12271 SEEIN Ring,Float seal 8
10 150-30-12220 O HE O-ring 8
11 154-30-12631 SAEES Guide frame 4
12 154-30-11963 TR Plate 4
13 04022-12025 EAEEH Cylindrical pin 8
14 07000-02060 O E O-ring 4
15 154-30-12611 X% (k) Bracket(L.H.) 2
16 154-30-12621 X (H) Bracket(R.H.) 2
17 154-30-12650 E R EH Positioning pin 4
18 175-30-23180 12F Nut 4
20 01643-31645 #E16 Washer 4
21 154-30-12680 R Adjusting washer 48
22 154-30-12690 ifE 2 A Adjusting washer 24
23 154-30-12670 ER Plate
24 154-30-12660 HRET Screw
25 01602-21648 #1116 Washer
26 154-30-11683 AR Side plate
27 154-30-11671 PR Adjusting washer 36
28 01011-52055 124 M20*155 Bolt 16
29 01602-22060 20 Washer 16
30 154-30-12730 B Bracket 8
35 195-30-17960 HiR Bolster 8
36 155-30-13230 e Spring 8
37 175-30-24131 SRS Riveting ass'y 4
38 154-30-12780 T Adjusting washer 4

LI TIENMAR D B IR 7] TERE 77



SHANTUI FHEH

ZER
TRACK ROLLER

/@
@/900

178 1TERS L TREAU AR B IR A F



FeHEH SHANTUI
HEQTY
Fs S FHAWR SD22D[SD22R.
NO. PART NO. PART NAME SD22 | DooE DS
0 155-30-00118 Wi X B B Track roller ass'y,Double flanges| 4 6 6
0 155-30-00128 BINTERRM Track roller ass'y 8 8 10
1 150-30-25125 Wi E# Track roller,Double flanges 4 6 6
2 150-30-25115 BINTER Track roller 8 8 10
3 154-30-26131 X ERM Track roller shaft 12 14 16
4 07052-31624 13 Plug 12 14 16
5 155-30-16201 HWEAG Sleeve ass'y 28 32
5 155-30-16202 HWEAG Sleeve ass'y 24
6 170-30-91130 H Pin 48 56 64
7 07000-12110 OFE O-ring 24 28 32
8 01010-51235 12#M12*35 Bolt 144 168 192
9 01602-21236 HE12 Washer 144 168 192
10 154-30-12271 SEEIR Ring,Float seal 48 56 64
11 150-30-12220 O HE O-ring 48 56 64
12 07000-02060 O FE O-ring 28
13 154-30-26183 A= Inner cap 12
13 154-30-26182 NES Inner cap 14 16
14 154-30-26192 SNEE Cap 14 16
14 154-30-26193 SNEE Cap 12
15 154-30-26140 i) Baffle pin 24 28 32
16 155-30-16210 e Key 12 14 16
17 01010-52275 12H4M22*75 Bolt 48 56 64
18 01643-32260 122 Washer 48 56 64
WHETEVNHROERAR ITERS 179



SHANTUI S E

i
CARRIER ROLLER

180 {TERS L TREAU AR B IR A F



e SHANTUI
Fs BHS ZHER HE ERANE
NO. PART NO. PART NAME QTY MODEL

Do Ao arERN 220N RN

N N N NN
A WO N ~ O

154-30-25111
06000-30211
150-30-14311
07052-21624
150-30-14420
150-30-14430
154-30-25121
07000-02105
01010-51230
01602-21236
04020-00616
154-30-25220
07000-02125
154-30-12271
150-30-12220
154-30-25230
155-30-15150
07000-03062
150-30-14320
154-30-11292
01010-52080
01602-22060
01010-52060

8%

EAE &
FE4e
¥2FEM16*1.5
=]

RIK

=

O E
$24£M12*30
12
B
P
OFE
SZHIR
O HE
SFEEE

H

O E

HE

FH X%
12#M20*80
S EEE 20
#2#M20*60

Carrier roller
Roller bearing
Carrier roller shaft
Plug

Lock nut

Snap ring

Carrier roller cover
O-ring

Bolt

Washer
Cylindrical pin
Seat,Float seal
O-ring

Ring,Float seal
O-ring

Seat,Float seal
Pin

O-ring

Retaining ring
Carrier roller bracket
Bolt

Washer

Bolt

- N _
o~ © B~ B A O~ OO PP~ O PP PRE DB 0PH

LI TIENMAR D B IR 7]

TERS

181



BeEM

SHANTUI

B B
TRACK ASS'Y

D22S\SD22RE H

y for SD22S\SD22R

g Onl

L TREAU AR B IR A F

TERS

182



s SHANTUI

HEQTY

Fs S FHAWR SD22D[SD22R.
NO. PART NO. PART NAME SD22 | DooE SDooS

0 8216-MM-454910 B B Track ass'y 2

0 8216-MD-381561 BT B Track ass'y 2

0 8216-MD-411611 B B Track ass'y 2

1 8216-MD-001611 TR Track shoe 82

1 8216-MD-001561 &R Track shoe 76

1 8216-MA-00490 EHR Track shoe 90

2 8216-MA-00063 255 Bolt 360

2 8216-RA-00062 12 Bolt 304 328

3 8216-RA-00061 125} Nut 304 328

3 8216-MA-00061 125 Nut 360

4 8216-MM-00011 EHERNTS Link,track (L.H) 90

4 8216-RA-00011 ESERNTS Link,track (L.H) 76 82

5 8216-RA-00021 HEENT Link,track (R.H) 76 82

5 8216-MM-00021 B Link;track (R.H) 90

6 8216-MM-00031 HE Pin bush 88

6 8216-MB-00031 HE Pin bush 74 74

7 8216-MB-00051 = E B Ring,dish 300 324 356

8 8216-MB-00041 £ Pin 74 80 88

9 8216-MD-00032 FHE Pin bush,Master 2 2

9 8216-MI-00032 THE Pin bush,Master 2

10 8216-MD-00052 TTER Gasket,master 4 4

10 8216-MM-00052 i Gasket,master

11 8216-MD-00042 = 4 Pin,Master 2 2

LI TIENMAR D B IR 7] 1TERSE 183



SHANTUIL /////rriii o seEi#

184 (L TN AR B IR F



s SHANTUI

=
GUARD

LI TIENMAR D B IR 7] PE 185



FHEM

HLE B R
HOOD ASS'Y

i

L TREAU AR B IR A F

SHANTUI

i

LI

7k

186



FeHEH SHANTUI
HEQTY
Fs S FHAWR SD22,SD22E,
NO. PART NO. PART NAME SD2eD SD22S
1 158-50-01000 BIE Engine Hood 1
1 23Y-50B-04000 BIVLE Engine Hood
3 01010-50835 12HM8*35 Bolt 2 2
4 01580-10806 M8 Nut 4
5 01011-82745 12 M27*145 Bolt 16 16
6 01643-32780 B 27 Washer 16 16
12 23Y-50B-07000 ETRi) Covering grate 1
13 01010-51640 12 M16*40 Bolt 4 4
14 01643-31645 #1116 Washer 4 4
18 158-50-02000 = Cover 1
18 23Y-50B-05000 = Cover
19 01010-51225 12H4M12*25 Bolt
20 01643-31232 HE12 Washer 12 12
21 154-54-22891 FE42(%) Support (L.H.) 1 1
22 154-54-22911 FE22(4) Support (R.H.) 1 1
23 01010-51255 12 M12*55 Bolt 4 4
24 01010-51020 125 M10*20 Bolt 6 6
25 01643-31032 #E10 Washer 6 6
27 175-54-21361 PEALA Lock hook ass'y 1 1
WHETEVNHROERAR HE 187



FHEM

SHANTUI

LR B
HOOD ASS'Y

L TREAU AR B IR A F

188 =E



FHHEH SHANTUI
FSs EEESs EHAR HE ERNE
NO. PART NO. PART NAME QTY MODEL

1 17S-50H-01000 BIHLE Engine Hood SD22R
3 01010-50835 HE#M8*35 Bolt
4 01580-10806 2HM8 Nut
5 01011-82745 12HEM27*145 Bolt 16
6 01643-32780 HEE27 Washer 16
7 17S-50H-05000 VEiakii Covering grate (L.H.) 1
8 17S-50H-04000 ¥ aEiaki Covering grate (R.H.) 1
9 01010-51690 12 M16*90 Bolt 4
10 01010-51270 2 M12*70 Bolt 4
11 154-55-19120A = Bush 4
14 01643-31645 16 Washer 4
15 17S-50H-00001 = Cover 1
16 01010-50820 12HM8*20 Bolt 3
17 01643-30823 8 Washer 3
18 23Y-50B-05000 = Cover 1
19 01010-51225 12 M12*25 Bolt 6
20 01643-31232 12 Washer 12
21 154-54-22891 FE2(%) Support (L.H.) 1
22 154-54-22911 FEH(E) Support (R.H.) 1
23 01010-51255 #2+MA12*55 Bolt 4
24 01010-51020 HE#M10*20 Bolt 6
25 01643-31032 10 Washer 6
26 01580-11210 2 Nut 4
27 175-54-21361 e LA 1 Lock hook ass'y 1
WL TRV B BRA R E 189



FHEM

SHANTUI

ZHPMIFE (BENT855% Zh4l )
GUARD,SIDE (FOR ENGINE NT855)

JUUE:S)

]

without side cover

Front guard

L TREAU AR B IR A F

7k

190



FeHEH SHANTUI
#HEQTY
FS BHS FHBW Sbz2leDozh)
NO. PART NO. PART NAME ——
1 158-54-03000 (k) Cover (L.H.) 1
1 23Y-50B-02000 E Cover 1
2 23Y-50B-03000 E Cover 1
2 158-54-04000 =(H) Cover (R.H.) 1
5 09420-01903 ®F Arm rest 2 2
7 01010-51235 12#M12*35 Bolt 8 8
8 23Y-50B-01000 = Top cover 1 1
9 23Y-50B-06000 g2 Bracket 1 1
10 01010-51635 12H4M16*35 Bolt 8 8
11 01643-31645 HE16 Washer 8 8
12 01010-51245 1244 Bolt 10 10
14 23Y-50B-00001 =R Plate 1 1
15 23Y-50B-00002 =R Plate 1
17 01010-51230 $2#M12*30 Bolt 8 8
18 23Y-54B-01000 EHE Front hood (L.H.) 1
18 158-54-01000 E#E Front hood (L.H.) 1
21 04050-12016 FF O Cotter pin 2 2
22 198-54-19150 % Circlip 2 2
23 154-54-43240 (%) Lever (L.H.) 1 1
24 01010-50612 12HMBE*12 Bolt 4 4
25 01643-30623 #E6 Washer 4 4
26 23Y-54B-02000 Vi) = Rear cover (L.H.) 1 1
27 09462-00080 iE fir8g Localizer 10 10
29 01010-51260 12#M12*60 Bolt
30 01010-51250 #2HM12*50 Bolt 6
32 01643-31232 HE12 Washer 46 46
33 01010-51225 12HM12*25 Bolt 10 10
34 01010-51020 #2M10*20 Bolt 4 4
35 01643-31032 #E10 Washer 4 4
36 195-54-42300 X Bracket 2 2
37 154-54-43250 F(H) Lever (R.H.) 1 1
38 23Y-54B-03000 LERE Front hood (R.H.) 1
38 158-54-02000 HHE Front hood (R.H.) 1
39 23Y-54B-04000 HEE Rear cover (R.H.) 1 1
40 154-54-14610 = Disk 1 1
WL TRV B BRA R FE 191



FHEM

SHANTUI

ZaHPMIR £ (BEWD12% 34 )
GUARD,SIDE (FOR ENGINE WD12)

Front Guard

L TREAU AR B IR A F

7k

192



T SHANTUI
#HEQTY
Fs S FHAR SD22.5D22D.
NO. PART NO. PART NAME ——
1 23Y-50B-02000 = Cover 1
1 158-54-03000 E(k) Cover (L.H.) 1
2 23Y-50B-03000 = Cover 1
2 158-54-04000 =(H) Cover (R.H.) 1
5 09420-01903 ®F Arm rest 2
7 01010-51235 #E#M12*35 Bolt
8 154-50A-01000 = Top cover
8 17S-50HA-03000 = Top cover 1
9 154-50A-02000 Xz Bracket 1
9 23Y-50B-06000 Xz Bracket
10 01010-51635 12 M16*35 Bolt 8 8
11 01643-31645 #E16 Washer 8 8
12 01010-51245 12 M12*45 Bolt 10 10
14 23Y-50B-00001 =R Plate 1
15 23Y-50B-00002 =R Plate 1
17 01010-51230 E#M12*30 Bolt 8 8
18 23Y-54B-01000 ERIZE Front hood (L.H.) 1
18 158-54-01000 ERIE Front hood (L.H.) 1
21 04050-12016 O Cotter pin 2 2
22 198-54-19150 & Circlip 2 2
23 154-54-43240 () Lever (L.H.) 1 1
24 01010-50612 B2 M6E*12 Bolt 4 4
25 01643-30623 #E6 Washer 4 4
26 23Y-54B-02000 EEE Rear cover (L.H.) 1 1
27 09462-00080 s Localizer 10 10
29 01010-51260 2 M12*60 Bolt 4
30 01010-51250 2 M12*50 Bolt 6 6
32 01643-31232 HE12 Washer 46 48
33 01010-51225 1EEM12*25 Bolt 10 4
34 01010-51020 12+ M10*20 Bolt 4 4
35 01643-31032 #E10 Washer 4 4
36 195-54-42300 xZe Bracket 2 2
37 154-54-43250 () Lever (R.H.) 1 1
38 23Y-54B-03000 HAETE Front hood (R.H.) 1
38 158-54-02000 T Front hood (R.H.) 1
39 154-54A-01000 HEE Rear cover (R.H.) 1
39 158-54A-01000 HEE Rear cover (R.H.) 1
40 154-54-14610 Disk 1 1
41 17S-50HA-00001 R Plate 2
WL TRV B BRA R E 193



BeEM

SHANTUI

B
FENDER

B BRI A
With ROPS

+
£

EEREA
With ROPS

L TREAU AR B IR A F

7k

194



s SHANTUI
HEQTY
FS WS BHAT S |
NO. PART NO. PART NAME SD22D SD22S
1 23Y-51B-07000 EER Fender (L.H.) 1 1
2 23Y-51B-06000 HER Fender (R.H.) 1
2 158-51-01000 HER Fender (R.H.) 1
3 07049-01620 [aENES Dust plug 8
4 07049-02430 frdzE Dust plug 6
5 07049-01822 [APANES Dust plug 4
6 01010-52050 HE#M20*50 Bolt 14 14
7 01643-32060 #EE20 Washer 14 14
8 23Y-51B-10000 TE Lamp cover 2 2
11 23Y-51B-09000 ER(E) Plate (L.H.) 1 1
14 23Y-51B-01000 ER(A) Plate (R.H.) 1 1
15 23Y-51B-16000 ER(E) Plate (L.H.) 1 1
16 23Y-51B-15000 ER(H) Plate (R.H.) 1 1
17 01011-51210 E#EM12*110 Bolt 12 12
23 154-54-41860 3 Support 1 1
24 154-54-11776 £z Support
27 154-54-11757 £z Support 2 2
28 01010-51640 12H4M16*40 Bolt 30 30
31 01010-51230 #E4M12*30 Bolt 12 12
33 154-54-12380 R Plate 2 2
34 01010-51235 #E4M12*35 Bolt 8 8
35 01643-31232 HE12 Washer 32 32
36 154-54-11970 e Support 2
37 01010-51635 12H#M16*35 Bolt
39 01011-51690 #2H4M16*190 Bolt
41 01010-51655 HE#M16*55 Bolt
42 01643-31645 16 Washer 38 38
44 154-54-22990 ®F Arm rest
45 01010-51850 #E4M18*50 Bolt
46 01643-31845 18 Washer
L3 TR M ERA R PE 195



BeEM

SHANTUI

3t B 2 55
FLOOR FRAME COVER

N ek ]
For Ripper

Bl

g/b

r Ripper

LA

L TREAU AR B IR A F

7k

196



seus SHANTUI
Fs EEESs EHAR HE ERNE
NO. PART NO. PART NAME QTY MODEL
1 23Y-51B-14000 Xz Bracket 1
2 01010-51640 #24M16*40 Bolt 8
3 01643-31645 HE16 Washer 8
4 154-54-12694 e Support 2
5 01010-51235 12H4M12*35 Bolt 4
7 154-54-11449 p=<E:N] Angle iron 1
1" 23Y-51B-22000 =R Plate 1
14 01602-20825 HE8 Washer 4
15 23Y-51B-17000 =R Plate 1
16 23Y-51B-03000 =R Plate 1
17 01010-50825 2HM8*25 Bolt 8
18 01643-30823 58 Washer 8
19 23Y-51B-00009 R Plate 1
22 23Y-51B-00007 R Plate 1
25 154-54-12791 3 Support 2
26 01010-51225 2FM12*25 Bolt 4
28 23Y-51-02000 = Cover 1
35 23Y-51-01000 = Cover 1
36 09463-00006 WE (4) Spring (R.H.) 1
37 04205-10618 £H%h Pin 2
38 04050-11610 FF O Cotter pin 2
39 154-54-14640 = Cover 1
40 154-54-14650 = Cover 1
41 01010-51230 2 M12*30 Bolt 16
42 01602-21236 12 Washer 18
43 01643-31232 HEE12 Washer 16
WL TRV B BRA R PE 197



SHANTUI FHEH

MR 2R
FLOOR FRAME

198 #E L TREAU AR B IR A F



FHEH SHANTUI
HEQTY

e e BUHETH S522.5002E.

NO. PART NO. PART NAME SD22D,SD22S SD22R
1 23Y-51B-02000 HhiRkze Floor frame 1
1 17S-51H-02000 Hh AR 2 Floor frame 1
2 01010-51490 #E#M14*90 Bolt 6 6
3 01643-31445 HE14 Washer 10 10
4 23Y-51B-24000 TRE Shock absorbing seat 7 7
5 23Y-51B-22000 =R Plate 1 1
6 01010-50825 2HM8*25 Bolt 8 8
7 01643-30823 HEE8 Washer 8 8
8 23Y-51B-00002 IR Plate 1 1
9 23Y-51B-20000 B Plate 1 1
10 01643-31232 #E12 Washer 44 44
11 01010-51225 12 M12*25 Bolt 18 18
12 23Y-51B-04000 = Cover 1 1
13 01010-51230 2 M12*30 Bolt 26 26
14 23Y-51B-21000 =R Plate 1 1
15 23Y-51B-03000 IR Plate 1 1
16 23Y-51B-05000 2 (H) Cover (R.H.) 1 1
17 175-54-33231 = Cover 1 1
18 195-54-23471 R Plate 1 1
19 01010-51460 #2#M14*60 Bolt 4 4
20 17G-51A-26000 =R Plate 1 1
21 23Y-51B-00005 =R Plate 1 1
22 23Y-51B-00001 R Plate 1 1
23 23Y-51B-18000 =(h) Cover (R.H.) 1 1
24 23Y-51B-00009 R Plate 1 1
25 23Y-51B-00007 R Plate 1 1
26 23Y-51B-25000 JEE Bracket 1 1
27 01580-02016 HEEM20 Nut 4 4
28 01010-51235 12 M12*35 Bolt 4 4
29 23Y-51B-19000 Hofl £ Floor pad 1
30 16Y-51C-00010 g Cap 1

313% 23Y-51B-26000 N R Display bracket 1

KREHNERBIRERRE,
The parts with * only installed with automatic inspection equipment.

LI TIENMAR D B IR 7]

=

199



FHEM

SHANTUI

Ehiths
BATTERY COVER

L TREAU AR B IR A F

200 #RE



s SHANTUI

Fs S EHER HE Sz il
NO. PART NO. PART NAME QTY MODEL

1 23Y-51B-12000 = Cover 2

2 23Y-51B-00011 TE % Stamping steel ribbon 1

4 154-54-46150 Xz Bracket 1

7 23Y-51B-13000 B Battery cover 1

8 195-57-11521 124 Bolt 4

10 198-54-19150 & Circlip 1

1 01010-50612 124 M6*12 Bolt 2

12 01643-30623 $HhE6 Washer 2

13 23Y-51B-11000 BHIME Battery cover 1

16 23Y-51B-08000 = Cover 1

17 01010-51230 #24£M12*30 Bolt 8

18 01643-31232 $E12 Washer 8

19 198-54-41941 g Cap

LI TIENMAR D B IR 7] FE 201



FHEM

SHANTUI

JRIPHRE A ( BENTS55 % 3h#l )
BOTTOM GUARD PLATE ASS'Y (FOR ENGINE NT855)

Front Guard

L TREAU AR B IR A F

7k

202



FeHEH SHANTUI
HEQTY
Fs S FHAWR SD22.SD22E, | SD22R,
NO. PART NO. PART NAME SD22D SD22S
1 158-52-10000 BIRE Guard 1
1 23Y-50B-08000 A& Front cover 1
2 154-54-12570A Xz Bracket 1 1
9 158-52-20000 R IPIR Guard plate 1
9 154-54-12117A FIERPIR Guard plate 1
10 150-54-12180 | Hook 1
10 158-52-00001 | Hook
1" 01010-52070 125 M20*70 Bolt 6 6
13 158-52-30000 = Protecting cover 1
13 154-54-12164A R Plate 1
16 154-54-12850 R Plate 1
16 158-52-00002 = Cover 1
22 158-52-40000 BEIEPIR Bottom guard plate (Rear) 1
22 154-54-12125 BIER Bottom guard plate (Rear)
23 154-54-12182 = Cover 2
23 158-52-50000 = Cover
24 01010-51230 125 M12*30 Bolt
25 01602-21236 #E12 Washer
26 01010-52050 #24M20*50 Bolt 28 21
27 01602-22060 S H 20 Washer 34 25
28 01643-32060 HEE20 Washer 28 21
WHETEVNHROERAR HE 203



FHEM

SHANTUI

JKIPIRER ( BEWD12&3h# )
BOTTOM GUARD PLATE ASS'Y (FOR ENGINE WD12)

Front Guard

L TREAU AR B IR A F

7k

204



FeHEH SHANTUI
HEQTY
Fs S EHAR SD22.SD22E, | SD22R,
NO. PART NO. PART NAME SD22D SD22S
1 23Y-50B-08000 A& Front cover 1
1 158-52-10000 BIRE Guard 1
2 154-54-12570A Xz Bracket 1 1
9 154-52A-01000 R IPIR Guard plate 1
9 158-52A-20000 PR IPIR Guard plate 1
10 150-54-12180 | Hook 1
10 158-52-00001 | Hook
1" 01010-52070 125 M20*70 Bolt 6 6
13 154-52A-02000 = Cover
13 158-52A-30000 = Protecting cover 1
16 154-54-12850 R Plate 1
16 158-52-00002 = Cover 1
22 154-54-12125 BEIEPIR Bottom guard plate (Rear) 1
22 158-52-40000 BIER Bottom guard plate (Rear) 1
23 154-54-12182 = Cover 2
23 158-52-50000 = Cover
24 01010-51230 125 M12*30 Bolt
25 01602-21236 #E12 Washer
26 01010-52050 #24M20*50 Bolt 28 28
27 01602-22060 5 S 20 Washer, spring 34 34
28 01643-32060 HEE20 Washer 28 28
WHETEVNHROERAR HE 205



SHANTUI S E

HEL ST 50
OIL CYLINDER BRACKET

Front Guard

206 = L TREAU AR B IR A F



T EH SHANTUI
Fs S FHAWR HE Sz il
NO. PART NO. PART NAME QTY MODEL

1 154-61-13115 * e Bracket 1
2 154-61-13130 wHE Bush 2
3 154-61-13141 wE Bush 2
4 07021-01090 SHAR90° M10*1 Oil cup 2
5 07042-20108 Lo Plug 2
8 154-61-13150 o] Seal ring 2
9 01010-52295 #24£M22*95 Bolt 4
10 01011-52245 1248 M22*145 Bolt 4
11 01602-22268 $hE22 Washer 8
12 154-61-13214C X Yoke 2
13 154-61-13233 ¥R Liner 2
14 07020-01021 SHFRM10*1 Oil cup 4
15 154-61-13246 WHE Bush 4
16 170-70-15190 HH%h Pin 4
17 01010-51885 4 M18*85 Bolt 8
18 01602-21854 $HEE18 Washer 8
19 07145-00075 By Dust ring 4
WHETEVNHROERAR FE 207



SHANTUI S E

HEL ST 50
OIL CYLINDER BRACKET

208 4pE L TREAU AR B IR A F



F4E SHANTUI
Fs S EHER HeE 1EHHE
NO. PART NO. PART NAME QTY MODEL

2 154-61-13130 [SE= Bush 2
3 154-61-13141 wWE Bush 2
6 154-61-13150 ZE B Seal ring 2
7 154-61-13214C X Yoke 2
8 154-61-13233 ¥R Liner 2
9 07020-01021 JHMM10*1 Qil cup 4
10 154-61-13246 wE Bush 4
1" 170-70-15190 £ Pin 4
12 01010-51885 2 M18*85 Bolt 8
13 01602-21854 #HE18 Washer 8
14 07145-00075 AN Dust ring 4
WHETEVNHROERAR pE 209



SHANTUIL /////rriii o seEi#

210 (L TN AR B IR F



svan SHANTUI

TEREEGRSE
WORK EQUIPMENT CONTROL SYSTEM

LI TIENMAR D B IR 7] TEREER RS 211



SHANTUI —

TiEmFE(1/2)
OIL TANK (1/2)

N e ) )
Ripper Control Valve

f
7 TR FHFN T Sl 5 20 1R &
Blade Lift And Tilt D)
Control Valve

e

& E iR im e
Hydraulic Filter

212 ITIEREERBIRES L TREAU AR B IR A F



semn SHANTUI
FE HE= EHER H= 1ERHE
NO. PART NO. PART NAME QTY MODEL

23Y-60B-00000
23Y-60B-01000
141-60-33730
07051-00000
154-60-52112-01
07715-11257
07715-00651
07115-21074
01598-11011
07044-12412
07002-12434
141-60-33181
01010-51025
01602-21030
23Y-60B-02000
23Y-60B-03000
23Y-60B-04000
01010-50830
01602-20825
06120-02520

SE I ardNldceNoaawN o

20 154-60-51450
21 154-60-12370
22 01640-22440
23 04010-00519
24 141-60-33270
27 141-60-32170
28 01641-21016
29 04205-01028
30 04050-03015
31 154-60-51401
32 07000-13050
33 01140-51430
34 01582-11411

35 01602-21442
36 07000-12065
37 01010-51430

SHFE I K
JhfE

R
plipiankS

B M S =

2EM10
L

O HE

#H
12HM10*25
#E10

wE

weE

wE
2M8*30
#HE8

RET K

b

St

HEE24
FEE

FIAT

i

#E10

5%

FOHE
TEHES B
O HE

124
BHM14*1.5
$E14
O HE
2#4M14*30

Qil tank valve ass'y

Fuel tank
Filter screen
Filler cap
Plate
Ring
Cover
Cover
Nut

Plug
O-ring
Pad

Bolt
Washer
Rocker
Rocker
Rocker
Bolt
Washer
Bearing
Shaft

Oil seal
Washer
Woodruff key
Lever
Yoke
Washer
Pin
Cotter pin
Oil filter ass'y
O-ring
Stud

Nut
Washer
O-ring
Bolt

S N G U U U U U U U (I §

A~ b
_

N = A DN =2 =2 000N OO WO OO W W o O O -~ A~

LI TIENMAR D B IR 7]

TIEREEFRS

213



SHANTUI FHEH

TiEhFE(2/2)
OIL TANK (2/2)

Hydraulic Tank ® ©

214  TIEREERBIRES L TREAU AR B IR A F



sems SHANTUI
Fs S FHATR W= EAME
NO. PART NO. PART NAME QTY MODEL
1 701-34-11002 B=HEAR ($7)) Quick drop valve ass'y (Blade) 1
2 01011-51220 EH#EM12*120 Bolt 2
4 701-32-27001 BAER 2K Control valve ass'y 1
5 01010-51225 2HM12*25 Bolt 2
7 07000-13048 OFHE O-ring 4
8 07378-01460 Bz Dust cover 4
9 01010-51240 124M12*40 Bolt 16
10 01602-21236 HEE12 Washer 23
16 154-60-52160 S iR Relief valve 1
17 01010-50830 124M8*30 Bolt 2
19 154-60-51360 & Hose 1
20 07000-13045 OFE O-ring 2
21 01010-51445 2H4M14*45 Bolt 4
23 144-78-13170 = Hose 1
24 07000-13032 OFE O-ring 2
25 01010-50825 2HM8*25 Bolt 1
26 01602-20825 HE8 Washer 3
27 01010-51220 124M12*20 Bolt 2
29 154-60-51411 i Hose 1
30 154-60-51421 E= Flange 1
31 07000-13042 OFE O-ring 2
32 01010-51490 #24M14*90 Bolt 1
33 01010-51465 24 M14*65 Bolt 1
35 07332-01200 Bhras Connector 1
36 154-60-51383 B Hose 1
37 01010-51435 12+ M14*35 Bolt 2
38 01602-21442 HE14 Washer 8

LI TIENMAR D B IR 7]

TIEREEFRSE 215



SHANTUI S E

B 18 i 2%
HYDRAULIC FILTER

216  TIERERBIRS L TREAU AR B IR A F



svan SHANTUI

Fs S FHAR HE Sz il
NO. PART NO. PART NAME QTY MODEL

0 154-60-51401 TRIMES B QOil filter ass'y 1

1 154-60-51392 FR Case 1

2 175-60-27380 TR Filter element 1

3 175-60-27300 w2814 Valve ass'y 1

4 175-60-27340 HE Spring 1

5 175-60-27171 = Cover 1

6 154-60-12260 iRz Plug 1

7 07000-12010 O O-ring 1

8 07000-15150 O O-ring 1

9 01010-51235 #24M12*35 Bolt 4

10 01602-21236 #1112 Washer 4

LI TIENMAR D B IR 7] TEREERRSE 217



FHEM

SHANTUI

TR A FHRNE(1/2)
BLADE LIFT AND TILT CONTROL VALVE (1/2)

@ 2@ @®0e & ® @
20, 20 Sl d
PTIR

SROECNONONE

ID@».(Y 0 \\4 o
VDL 4N

QNONSNS

SRR

TIEEBEH RS i3 TARHURAR 4 7 RN 7]

218



T SHANTUI
Fs S FHAR W= ERNE
NO. PART NO. PART NAME QTY MODEL

0 701-33-48001 F WAL Main valve ass'y 1
1 701-33-46310 i {2 Valve body 1
2 701-33-31430 =16 Spool valve 2
3 701-33-46320 BE Valve pocket 1
4 07043-70415 % Plug 2
5 701-33-31120 i Valve 1
6 701-33-31130 B Spring 1
7 701-33-31150 JEE Bracket 1
8 07000-13035 o O-ring 3
9 701-33-31160 iR Bolster 1
10 01010-51235 12 M12*35 Bolt 2
11 01602-21236 12 Washer 6
12 701-21-33130 63} Valve 1
13 701-21-33140 HE Spring 1
14 701-33-46330 JEE Bracket 1
15 07000-12018 (OFiAE O-ring 1
16 701-33-32160 HiR Bolster 1
17 04020-00514 EEEH Cylindrical pin 1
18 01010-51240 12+M12*40 Bolt 2
20 701-33-31380 = Retaining ring 4
21 701-33-31191 HE Spring 2
23 701-33-46350 T Casing 4
24 701-33-46171 =5 Casing 2
25 01010-51280 HE#EM12*80 Bolt 2
27 701-33-46340 R Plate 2
28 01010-51095 2 M10*95 Bolt 4
29 01602-21030 #E10 Washer 4
39 07000-13045 o O-ring 5
40 07000-12015 O FE O-ring 23
42 701-40-61180 IR Gasket ring 2
43 07040-13016 HRIE Plug 2
44 07002-13034 O HE O-ring 2
45 701-33-31360 R Plate 1
46 07000-13040 e}i O-ring 1
47 01010-51440 2 M14*40 Bolt 2
48 01602-21442 HE14 Washer 2

LI TIENMAR D B IR 7]

TIEREEFRSE 219



SHANTUI S E

# TR IR FHR N (2/2)
BLADE LIFT AND TILT CONTROL VALVE (2/2)

701-30-51002E %L 4 17 & i),

ﬁ Main Relief Valve Ass'y
?
%

0

701-40-61002%/H 7] 2 A&
Suction Valve Ass'y

220 TIEREERH RS ¥ TRV D BRAE



F4E SHANTUI
Fs S FHAWR HE Sz il
NO. PART NO. PART NAME QTY MODEL
1 701-30-51111 (335N Valve body 1
2 701-30-51120 i) Valve 1
3 701-30-51130 HE Spring 1
4 701-30-51140 |23 Bracket 1
5 701-30-51151 2 JEE Valve seat 1
6 701-30-51160 R Cone valve 1
7 701-30-51171 HE Spring 1
8 701-10-51160 125 Plug 1
9 701-30-51190 SR Nut 1
10 07000-13048 O O-ring 2
11 01011-51405 24M14*105 Bolt 2
13 701-40-61152 i {2 Valve body 1
14 701-40-61120 53] Valve 2
15 701-50-61131 HE Spring 2
16 701-40-72120 JEE Bracket 2
17 07000-13040 O O-ring 2
18 701-40-67110 HE Tube 1
19 01010-51480 124 M14*80 Bolt 1
20 01010-51495 24 M14*95 Bolt 2
21 01011-51435 24 M14*135 Bolt 2
22 01602-21442 HE 14 Washer 7

LI TIENMAR D B IR 7]

TIEREEFRS

221



SHANTUI

RIPPER CONTROL VALVE (1/2)

LRI
Suction And Safety
Valve Ass'y

222 TIREEEHIZRS

#r 1 2B HI(1/2)

@\@

s =
O S—®
B 0—a

7]

©§ I
oul B

@

@

FHEM

L TREAU AR B IR A F



e SHANTUI
Fs S ZHER HE ERANE
NO. PART NO. PART NAME QTY MODEL

701-32-42001
701-31-32112
701-33-31430
07043-70312
701-33-31120
701-33-31130
701-33-31150
07000-13035
701-33-31160
01010-51235
01602-21236
701-33-31380
701-33-31191
01010-51245
701-33-46171
01010-51280
01011-51210
701-33-46340
01010-51095
01602-21030

IR R R S s

20 07000-13045
21 07000-12015
22 07000-13030
23 701-33-31360
24 07000-13040
25 01010-51440
26 01602-21442
27 701-30-99000

FRALHE
(G342

B

L

i3]

HE

E

O HE

HiR
$24£M12*35
12

HE

e

244

=g
12#M12*80
#2#M12*110
R
#24£M10%95
HE10

O HE
Oz HE
O &

1R

O E
#242M14*40
HE14
ZeANHIR

Main valve ass'y
Valve body
Spool valve
Plug

Valve
Spring
Bracket
O-ring
Bolster
Bolt
Washer
Retaining ring
Spring

Bolt

Casing

Bolt

Bolt

Plate

Bolt
Washer
O-ring
O-ring
O-ring
Plate
O-ring

Bolt
Washer
Valve

W N N =2 N = a2 N =2 N NN A A A

-
N

= NN DN

LI TIENMAR D B IR 7]

TIEREEFRSE 223



SHANTUI S E

AR HIE2/2)
RIPPER CONTROL VALVE (2/2)

224 TIEREERBIRS L TREAU AR B IR A F



T EH SHANTUI
FSs S EHEAR HE ERE
NO. PART NO. PART NAME QTY MODEL

0 701-30-99000 R AN T Valve 1
1 701-30-99110 (53N Valve body 1
2 701-30-67121 3] Valve 2
3 701-30-67130 S Spring 2
4 701-30-67160 5 Plug 2
5 07002-13634 O HE O-ring 2
6 701-50-61221 FiR Case 1
7 701-50-21631 532 Valve seat 1
8 701-30-51160 i Cone valve 1
9 701-30-51171 S Spring 1
10 701-50-61231 W& Valve seat 1
11 01583-51811 12FM18*1.5 Nut 1
12 07002-13034 O O-ring 2
13 07041-13012 23R Plug 1
L3 TR M ERA R TEREEH RS 225



SHANTUI S E

HFNRFHHEL(1/2)
BLADE LIFT CYLINDER (1/2)

226 L TN D TR A E



wems SHANTUI
HE QTY
FS S FHAR SD22D[SD22R,
NO. PART NO. PART NAME SRR ok e
0 158-62-01000 =7 HELEM (L)  Blade oil cylinder ass'y (L.H.) 1
0 158-62-02000 7 HELEM(E)  Blade oil cylinder ass'y (R.H.) 1
0 23Y-62B-01000 §771MELEAL (£ ) Blade oil cylinder ass'y (L.H.) 1
0 23Y-62B-02000 G- 71 HELRAL Blade oil cylinder ass'y (R.H.) 1
0 23Y-65E-A0000 =T E AR Blade oil cylinder ass'y (L.H. 1
0 23Y-66E-A0000 =T ELRAR Blade oil cylinder ass'y (R.H.)
1 23Y-65E-03000 NN Cylinder body 2
1 23Y-62B-01200 &R Cylinder body 2
1 158-62-02100 A (H) Cylinder body (R.H.) 1
1 158-62-01100 1A (Z) Cylinder body (L.H.)
2 154-63-12340 wE Bush 4 4
3 23Y-62B-01300 THEF Piston rod 2 2
3 158-62-01200 TEEF Piston rod 2
4 07137-04507 1) 3K 5 A Radial joint bearing 2 2 2
5 07000-03045 O O-ring 4 4 4
6 04065-01030 B Retaining ring 4 4 4
7 23Y-62B-01001 AN Dust ring 2 2 2
8 23Y-62B-01002 KYE KY-ring 2 2 2
9 23Y-62B-01100 | 7% Step seal 2 2 2
10 23Y-62B-01006 &Ik Cylinder head 2 2 2
11 23Y-62B-01003 S 1R Guide ring 2 2 2
12 07146-02116 R3] Guard circle 2 2 2
13 07000-12115 O & O-ring 2 2 2
14 23Y-62B-01004 R Fence 2 2 2
15 23Y-62B-01005 XK Support ring 4 4 4
16 23Y-62B-01500 eI Glyd ring 2 2 2
17 130-63-12761 5 Pin 4 4 4
18 707-40-12030 iR Fence 2 2 2
19 01010-51065 E#M10*65 Bolt 8 8 8
20 01643-31032 #E10 Washer 20 20 20
21 23Y-62B-01401 TEEE Piston 2 2 2
22 154-63-12471 TEEIR Piston valve
23 154-63-12860 332 Valve seat 16 16 16
24 07000-13038 OFE O-ring 6 6
25 154-63-12550 P Elbow
25 158-62-01500 g Hose 2
26 01643-31232 HEE12 Washer 12 12 12
27 01010-51270 EHEM12*70 Bolt 10 10 10
28 01010-51245 124 Bolt 2 2 2
29 07000-13045 OFE O-ring 2 2 2

LI TIENMAR D B IR 7]

227



SHANTUI S E

$ TR F M EL(1/2)
BLADE LIFT CYLINDER (1/2)

228 TIERERBIRS L TREAU AR B IR A F



F4E SHANTUI
H=EQTY
FE BnHYs THAR SD22D|SD22R,
NO. PART NO. PART NAME SRR ok e
30 158-62-01400 Bt Yoke plate 2
30 154-61-11621 iR Bolster 2 2
31 23Y-62B-01600 = Hose 1
31 23Y-62B-02100 = Hose 1
31 158-62-01300 B (&) Hose (L.H.) 1 1
31 158-62-02200 E(hH) Hose (R.H.) 1 1
31 23Y-65E-04000 = Hose 2
32 07000-13035 Oz B O-ring 2 2 2
33 01010-51050 #2+M10*50 Bolt 4 4 4
34 01010-51055 #2+#M10*55 Bolt 4 4 4
35 07000-13048 OFHE O-ring 2 2 2
36 07000-12055 OFFE O-ring 2 2 2
37 154-63-14001 TR BE IR AR Quick drop valve ass'y 2 2 2
38 07282-13411 gk Hose clip 2 2 2
39 01010-51020 124 M10*20 Bolt 4 4 4
40 01010-50830 12 M8*30 Bolt 16
41 01643-31645 #E16 Washer 4 4 4
42 01010-51615 R Bolt 4
43 07000-13025 OFZE O-ring 4
44 07378-10600 B Dust cover 4
45 07371-30638 E= Flange 8
46 01643-30823 HFE8 Washer 16
47 07165-13941 LEASS Nut 2
48 07000-02120 Ol O-ring 2 2
WHETEVNHROERAR TIEREEHNRS 229



SHANTUI S E

TR F M EL(2/2)
BLADE LIFT CYLINDER (2/2)

\l

230 TIERERHRZS ¥ TRV D BRAE



s SHANTUI

Fs S EHER HE Sz il
NO. PART NO. PART NAME QTY MODEL

0 154-63-14001 B ) AR Quick drop valve ass'y 1

1 175-63-14111 (53N Valve body 1

2 195-63-14152 E2N Ring 1

3 195-63-14150 i Valve 1

4 195-63-14140 i Valve 1

5 01642-21216 $HhEE12 Washer 1

6 195-63-14180 HE Spring 1

7 01011-51615 24 M16*115 Bolt 2

8 01643-31645 #HE16 Washer 2

LI TIENMAR D B IR 7] TEREER RS 231



SHANTUI FHEH

it ek ok T
TILT OIL CYLINDER

232 TIEREERGBIRS L TREAU AR B IR A F



e SHANTUI
Fs BHS ZHER HE ERANE
NO. PART NO. PART NAME QTY MODEL

2al3saronidoeNoa e N

W W N N N DN DN DNDDNDNDNDDN
- O © 00 N O o0 b WO N ~ O

23Y-63B-01100
154-63-52760
23Y-63B-01200
23Y-63B-01004
07000-13062
23Y-63B-01002
23Y-63B-01005
23Y-63B-01300
23Y-63B-01003
07146-05192
07000-15190
23Y-63B-01001
23Y-63B-01400
23Y-63B-01006
07165-16264
154-63-52184
154-63-52284
07000-13030
01010-50860
01010-50845
01643-30823
195-63-52871
01010-51225
01643-31232
154-63-52684
01010-51435
01643-31645
154-63-52370
01643-32060
01010-52090
154-63-52890

ERY
wHE
TEEAT
N
O E
&3k
KYE
CIEEES
SIEEAN
ReP
O HE

1244 M8*60
I24EM8*45
$HE8
Sk
#2HEM12*25

HE12
2

m

12#M14*35
16

g

HEE20
$24£M20*90

EF

Cylinder body
Bush

Piston rod
Dust ring
O-ring
Cylinder head
KY-ring
Step seal
Guide ring
Guard circle
O-ring
Piston

Glyd ring
Support ring
Nut

Hose

Hose
O-ring

Bolt

Bolt
Washer
Clip

Bolt
Washer
Cover

Bolt
Washer
Washer
Washer
Bolt

Plug

LI TIENMAR D B IR 7]

TIEREEFRS

233



SHANTUI S E

TERER
PUMP PIPING

o @
ﬁmfﬁ“m\g P

Hydraulic Tank -

155-60-12500
LI S
Valve Ass'y

Ca

B~ B
B3 A Detail B
Detail A

234 TIEREERBIRS L TREAU AR B IR A F



T SHANTUI
Fs EEEss EHAR HE EAME
NO. PART NO. PART NAME QTY MODEL

1 23Y-61B-02000 = Hose 1
2 07000-12075 (OFAE O-ring 1
3 01011-51415 2 M14*115 Bolt 2
4 01602-21442 HE14 Washer 2
5 07332-02000 EXEss Connector 1
6 23Y-61B-03000 wE Hose 1
7 07000-12070 O FE O-ring 1
10 154-60-21422 ®E Hose 1
1" 07042-20108 HRIE Plug 1
12 07000-13042 O FE O-ring 1
13 01010-51075 #EH#M10*75 Bolt 4
14 01602-21030 HEE10 Washer 4
15 07000-13048 OF B O-ring 1
16 01010-51250 2 M12*50 Bolt 4
18 155-60-12510 5352 Valve body 1
19 155-60-12520 i Valve 1
20 04025-00532 BE4EH Cylindrical pin 1
21 07040-12412 H23E Plug 1
22 07005-02416 REHE Joint washer 1
23 07000-13025 O HE O-ring 1
24 01010-51025 #24M10*25 Bolt 2
26 01010-51640 12H4M16*40 Bolt 4
27 01602-21648 #E16 Washer 6
28 23Y-61B-01000 TERBMK Pump ass'y 1
29 07000-03078 OB O-ring 1
30 01010-51245 R4 Bolt 6
31 01602-21236 HE12 Washer 10
WL TRV B BRA R THEEEEH RS 235



SHANTUI S E

BEERR(BAEARE(1/2)
HYDRAULIC PIPING (TANK TO LIFT CYLINDER) (1/2)

TiEmAE
Hydraulic Tank

“
7

B C
Detail C

Ex D Er E
Detail D Detail E

236 TIERERGIRS L TREAU AR B IR A F



FeHEH SHANTUI
Fs S FHAWR HE ERNE
NO. PART NO. PART NAME QTY MODEL

1 154-61-21114 g Hose 1
2 154-61-21254 g Hose 1
3 07000-13048 O O-ring 2
4 01010-51245 12 Bolt 8
5 01602-21236 HE12 Washer 19
6 154-61-24280 iR Bolster 1
7 07283-23442 EES Hose clip 2
8 01599-01011 H#2HM10*1.25 Nut 4
9 01643-31032 HE10 Washer 4
10 07118-01017 wE Hose 2
1" 07000-13032 OF B O-ring 4
12 07371-31049 E= Flange 8
13 01010-51035 12 Bolt 16
14 01643-51032 HE10 Washer 16
15 154-61-24142 g Hose 1
16 154-61-24162 £ Support 1
17 01010-51225 #EEM12*25 Bolt 7
18 01010-51280 #2H4M12*80 Bolt 4
19 195-61-16170 B3 Hose clip 4
WL TRV B BRA R TEREEB RS 237



SHANTUI S E

238

BEERBAEFRE2/2)

HYDRAULIC PIPING (TANK TO LIFT CYLINDER) (2/2)

5= 07 B &L

9@
Blade Lift Cylinder ?/
@:{ / o
o ‘A

E= A
Detail A

&
B C -9
Detail C @\@

g— @ )
©——@9
§%§§§ﬂ3
B~ B ER D
Detail B Detail D

TIEEBEH RS i3 TARHURAR 4 7 RN 7]



F4E SHANTUI
HEQTY
FS S FHAMR SD22D.
NO. PART NO. PART NAME SD22 SD2oE
1 154-61-21740 wE Hose 2
1 23Y-62E-02000 wE Hose
2 23Y-62E-01000 RE Hose
2 154-61-21790 wE Hose 2
7 154-61-21770 I & Manifold 1 1
8 154-61-21780 I Manifold 1 1
9 01010-51290 #24M12*90 Bolt 6 6
1 154-61-21760 *Ze Bracket 2 2
12 01010-51230 24 M12*30 Bolt 8 8
14 154-61-21751 PRI E Hood 2
14 23Y-62E-00006 PR Guard plate 2
17 07114-00609 wE Hose 4
19 07371-30638 E= Flange 48 48
22 154-61-21810 JEE Bracket 1 1
23 154-61-21820 JEE Bracket 1 1
24 01010-51235 #24M12*35 Bolt 4 4
26 07119-00611 g Hose 2 2
27 07118-00606 RE Hose 1 1
28 07118-00608 RE Hose 1 1
29 07000-13025 O O-ring 24 24
31 01010-50830 $2HM8*30 Bolt 96 96
32 01602-20825 S Washer 96 96
33 150-19-25310 S Bar clasp 1
34 01010-51225 B4 M12*25 Bolt 5 5
35 01602-21236 HEE12 Washer 33 33
WHETEVNHROERAR TIEREEHRS 239



SHANTUI S E

BEERR(BAEARE(1/2)
HYDRAULIC PIPING (TANK TO LIFT CYLINDER) (1/2)

Detail D

Detail C

240 TITIEREERBIRS L TREAU AR B IR A F



FeHEH SHANTUI
Fs S FHAWR HE EAME
NO. PART NO. PART NAME QTY MODEL

1 154-61-21114 = Hose 1
2 154-61-21254 g Hose 1
3 07000-13048 OF B O-ring 2
4 01010-51245 Bie Bolt 8
5 01602-21236 HEE12 Washer 16
6 154-61-24280 iR Bolster 1
7 07283-23442 &k Hose clip 2
8 01599-01011 1#2FM10*1.25 Nut 4
9 01643-31032 #E10 Washer 4
10 07118-01034 RE Hose 1
1 07118-01033 wE Hose 1
12 07000-13032 OF B O-ring 4
13 07371-31049 E= Flange 8
14 01010-51035 242 Bolt 16
15 01602-21030 H#E10 Washer 16
17 01010-51280 #2+M12*80 Bolt 2
19 01010-51250 12FM12*50 Bolt 2
20 158-62-05000 g Support 1
21 01010-51240 12H4M12*40 Bolt 2
22 195-61-16170 =53 Hose clip 2
23 01010-51290 #2H4M12*90 Bolt 2
24 01580-01210 12EM12 Nut 2
25 01643-31232 HE12 Washer 2
WHETEVNHROERAR TEREEHRSZE 241



SHANTUI S E

BB (B A E TR (2/2)
HYDRAULIC PIPING (TANK TO LIFT CYLINDER) (2/2)

¥+ 57 F BT
Blade Lift Cylinder

242 TIEREERGBIRS L TREAU AR B IR A F



T SHANTUI
FSs S EHER HE ERNE
NO. PART NO. PART NAME QTY MODEL

1 158-62-03000 rERE Pipe seat (L.H.) 1
2 158-62-04000 HERE Pipe seat (RH.) 1
3 01010-51245 1245 Bolt 8
4 01602-21236 #E12 Washer 8
5 07119-00610 wE Hose 2
6 07000-13025 O O-ring 12
7 07371-30638 E= Flange 24
8 01010-50830 H#2HM8*30 Bolt 48
9 01602-20825 HE8 Washer 48
10 07118-20610 wE Hose 4
WL TRV B BRA R THERBEEH RS 243



SHANTUI S E

B B (B FE R R AHEL) (1/2)
HYDRAULIC PIPING (TANK TO TILT CYLINDER) (1/2)

B= A

%ﬁ 8

Sjﬁ;?g é?{ <iﬂ)@
?é?éq%%Zfzj
@ //@ @{ N
Cedg 10
.é@ D.etja—llcC
Pouh s § ;
(B f G° é\ﬁ% A o
B éi.é %@%@é
\/IEI‘T‘D A
Detail D petall £

244  TIEREEHRZSR ¥ TRV D BRAE



s SHANTUI

HEQTY
FE Y-S EHEW SD22D.
NO. PART NO. PART NAME Sb22 SD22E

1 154-920-2111 & Hose 1 1
2 154-920-2121 & Hose 1 1
3 07000-13048 O E O-ring 4 4
4 01010-51245 124e Bolt 8 8
5 01602-21236 HE12 Washer 19 19
6 07108-20412 W Hose 2 2
7 154-920-2143 & Hose 1 1
8 01010-51235 #2#M12*35 Bolt 2 2
9 01643-31232 HE12 Washer 5 5
10 23Y-63E-20000 & Hose 1
10 154-920-2230 & Hose 1
11 154-920-2240 & Hose 1
11 23Y-63E-10000 & Hose 1
12 175-914-2270 K~ Bar clasp 2 2
13 01010-51230 2 M12*30 Bolt 4 4
15 154-920-2182 2 Bracket 1 1
18 176-62-13270 o Plate 1 1
19 01010-51225 12#£M12*25 Bolt 1 1
21 154-78-32161 & Hose 1 1
23 01010-51270 #E4EM12470 Bolt 7 7
25 154-78-32210 g Bracket 1 1
26 01010-51240 #232M12*40 Bolt 2 2
29 07283-23442 &% Hose clip 2 2
30 01599-01011 2 £M10%1.25 Nut 4 4
31 01643-31032 H#E10 Washer 4 4
32 07000-13038 OWE O-ring 2 2
33 07378-11000 B35 Dust cover 2 2
34 07371-31049 2 Flange 4 4
35 01010-51030 #2#M10*30 Bolt 8 8
36 01602-21030 HE10 Washer 10 10

LI TIENMAR D B IR 7] TIEREEH RS 245



SHANTUI S E

B B (B f E AL (2/2)
HYDRAULIC PIPING (TANK TO TILT CYLINDER) (2/2)

15 L
Tilt Cylinder

246 TIERERGBIRS L TREAU AR B IR A F



F4E SHANTUI
HEQTY
FS S FHAWR SD22D,
NO. PART NO. PART NAME SD22 D22k

1 07113-00411 wE Hose 4 4

2 154-71-31450 Tk Pipe joint 1 1

3 01010-51430 #2H4M14*30 Bolt 1 1

4 01643-31445 #HhE14 Washer 9 9

5 154-71-31460 B3 Clip 3 3

6 01602-21236 #HhEE12 Washer 1 1

7 01010-51230 #24M12*30 Bolt 1 1

8 154-71-31430 B Cover 1 1

9 01010-51255 124 M12*55 Bolt 1 1

10 01010-51240 24 M12*40 Bolt 1 1

11 01643-31232 #$HhEE12 Washer 2 2

12 154-71-31440 = Cover 1

12 23Y-63E-00001 s Cover 1

13 154-71-31383 = Cover 1 1

14 195-71-32220 Hhig Washer 1 1

15 154-71-31394 = Cover 1 1

WHETEVNHROERAR TIEREEH RS 247



SHANTUI

FHEM

B B (B FE R R AHEL) (1/2)
HYDRAULIC PIPING (TANK TO TILT CYLINDER) (1/2)

Ko S5

?;iIBB é M

% \4 @é
@ B~ D

BN E
P—@9 Detail D Detail E
&9
Eﬁcqa
Detail C

248 TIEREERGBIRS L TREAU AR B IR A F



T SHANTUI
Fs S FHAR HE ERNE
NO. PART NO. PART NAME QTY MODEL

1 154-920-2111 g Hose 1
2 154-920-2121 g Hose 1
3 07000-13048 O HE O-ring 2
4 01010-51245 24 Bolt 8
7 158-63-05000 g Hose 1
12 158-63-10000 Tk Pipe joint 2
13 158-63-03000 g Hose 1
14 158-63-04000 g Hose 1
15 176-62-13270 R Plate 1
16 01010-51025 12 M10*25 Bolt 1
17 01602-21030 #E10 Washer 1
18 07113-00406 RE Hose 4
19 158-63-02000 = Hose 1
20 158-63-01000 & Hose 1
21 158-63-00001 *F Clip 1
22 01010-51430 2 M14*30 Bolt 1
24 158-63-06000 = Cover 1
25 158-63-07000 = Protecting cover 1
26 01010-51435 12+ M14*35 Bolt 8
29 158-63-08000 g Hose 1
30 01010-51260 125 M12*60 Bolt 2
31 01602-21236 HE12 Washer 10
32 07002-12034 O B O-ring 4
34 158-63-09000 TEREL Bend piece 2
35 07113-00412 RE Hose 2
36 154-71-31460 Clip 2
37 158-63-00003 g Hose 1
38 01010-51480 125 M14*80 Bolt 1
40 158-63-11000 = Cover 1
41 01010-51440 125 M14*40 Bolt 4
42 01602-21442 HE14 Washer 14
43 01643-31445 HE14 Washer 4
WL TRV B BRA R THERBEEH RS 249



SHANTUI S E

B B (B R FEL (1/2)
HYDRAULIC PIPING (TANK TO TILT CYLINDER) (1/2)

fiFHEL
Tilt Cylinder

250 TERERBIRS L TREAU AR B IR A F



s SHANTUI

Fs S FHAWR HE Sz il
NO. PART NO. PART NAME QTY MODEL

1 07113-00412 wE Hose 4

2 158-71-05000 Tk Pipe joint 1

3 01010-51430 124 M14*30 Bolt 12

4 01643-31445 #EE14 Washer 7

5 154-71-31460 Je Clip 2

6 154-71-31440 = Cover 1

7 158-71-04000 thE Cover 1

8 158-71-03000 BE Front hood 1

9 195-71-32220 ] Washer 5

LI TIENMAR D B IR 7] TEREER RS 251



SHANTUI FHEH

i R s 2R R A 40 ARk R
SERVO VALVE

252 TIEREERGBIRS L TREAU AR B IR A F



s SHANTUI

Fs S FHAR W= ERNE
NO. PART NO. PART NAME QTY MODEL
1 702-12-13110 i {2 Valve body 1
2 07043-70108 HR3E Plug 2
3 702-12-12140 H Pin 1
4 702-12-12150 H Pin 2
5 702-12-12160 HE Sleeve 1
6 702-12-12390 JBE Oil seal 1
7 04065-04018 HE Retaining ring 1
8 702-12-12410 HE QOil seal 1
9 04065-06020 =l Retaining ring 1
10 702-12-12170 F Rotor 1
1" 702-12-12180 5 Pin 1
12 04025-00316 Bt tH Cylindrical pin 1
13 04000-10520 Fig Flat-key 3
14 702-12-12191 JHEE Piston 1
15 702-12-12210 LA Lever 1
16 702-12-12451 IEEA Locking plate 1
17 702-12-12230 5 Pin 1
18 702-12-12240 e Snap ring 1
19 702-12-12251 HE Spring 1
20 04000-10515 g Flat key 1
21 702-12-12420 ] Washer 1
22 01010-50816 12 M8*16 Bolt 1
23 01602-20825 8 Washer 19
24 702-12-13130 = Cover 1
25 702-12-12280 rales) Washer 1
26 702-12-12270 HE Washer 1
27 01580-11008 $2KM10 Nut 1
28 01602-21030 #E10 Washer 1
29 702-12-13220 = Cover 1
30 702-12-13210 H Pin 1
31 702-12-13140 7 Pad 1
32 01010-50835 EH4M8*35 Bolt 2
33 01010-50845 12HEM8*45 Bolt 6
34 702-12-13150 7 Pad 1
35 702-12-13160 = Cover 1
36 07000-E2070 OB O-ring 1
37 01010-50825 12 M8*25 Bolt 10

LI TIENMAR D B IR 7] TIEREESR RS 253



SHANTUI S E

{71 Al R 3
SERVO VALVE PIPING

254 TIERERGBIRES L TREAU AR B IR A F



T EH SHANTUI
Fs S FHAWR HE Sz il
NO. PART NO. PART NAME QTY MODEL

1 07102-20410 wE Hose 1
2 154-61-17150 & Hose 1
3 07042-20108 Lo Plug 1
10 154-61-17131 & Hose 1
1 07000-13025 O O-ring 2
12 01010-51045 124 M10*45 Bolt 3
14 07102-20412 g Hose 1
15 07234-10422 NN Body,joint 1
16 07239-12009 25 Nut 1
17 07002-12034 O & O-ring 1
18 154-61-17140 s Bracket 2
19 01010-51225 12H4M12*25 Bolt 2
20 01602-21236 #HhiE12 Washer 2
21 08035-02508 sk Wire clip 3
22 01010-51016 #EH4M10*16 Bolt 3
23 01602-21030 #E10 Washer 5
WHETEVNHROERAR TIEREEH RS 255



SHANTUI S E

RINFFHE 2% AL ) B2
CONTROL LEVER BRACKET AND VALVE SEAT

S LB A% R
Removed By Ripper Machine

256 TIERERBIRS L TREAU AR B IR A F



F4E SHANTUI
Fs S FHAWR HE Sz il
NO. PART NO. PART NAME QTY MODEL

1 23Y-86B-05000 3 Support 1
2 01010-51645 21 M16*45 Bolt 6
3 01643-31645 #E16 Washer 6
4 195-61-21230 i JEE Valve seat 1
5 01010-51480 124 M14*80 Bolt 3
6 01643-31445 #HhE14 Washer 3
7 198-21-12240 hE Sleeve 3
9 01011-51045 2HM10*145 Bolt 1
10 01010-51040 $2#M10*40 Bolt 2
12 01643-31032 #HE10 Washer 4
14 195-61-21430 HAR Bolster 1
25 07043-70617 25 Plug 1
27 154-61-16680 HAR Bolster 1
29 01010-51025 $24M10*25 Bolt 1
31 07000-13022 O O-ring 8
32 195-61-21420 b Plate 1
33 01010-51035 1245 Bolt 8
34 01602-21030 #HE10 Washer 12

WHETEVNHROERAR TIEREEH RS 257



SHANTUI S E

mEB|/ER
RIPPER PIPING

E “MLI[MER" F
To Ripper Cylinder Bottom Side

PRSI o p ooy 8

B~ C
Detail C Detail D

258 TIERERBIRS L TREAU AR B IR A F



F4E SHANTUI
Fs S FHAWR HE Sz il
NO. PART NO. PART NAME QTY MODEL

1 07114-01006 wE Hose
2 07000-13032 O O-ring
3 07371-31049 E= Flange
4 01010-51030 24 M10*30 Bolt 32
5 01602-21030 #E10 Washer 36
6 23Y-64-02000 & Hose 1
7 23Y-64-01000 R (L) Support (L.H.) 1
8 23Y-64-03000 (%) Support (R.H.) 1
11 01643-31032 #HE10 Washer 16
15 07115-00616 wE Hose 4
16 07000-13025 O @& O-ring 8
17 07371-30638 k= Flange 16
18 01010-50830 #24M8*30 Bolt 32
19 01602-20825 $hEEs Washer 32
20 23Y-64-00001 EES Hose clip
21 01010-51025 124 M10*25 Bolt
23 01580-11008 2EM10 Nut

WHETEVNHROERAR TIEREEH RS 259



SHANTUI FHEH

Fit 1 28 M &L
RIPPER CYLINDER

260 TIERERBIRS L TREAU AR B IR A F



semn SHANTUI
FE HHE= EHZR H= 1ERHE
NO. PART NO. PART NAME QTY MODEL

1 23Y-64B-01100 HIAR Cylinder body 1

2 154-63-42320 wE Bush 1

3 07145-00075 bapN Dust ring 4
4 23Y-64B-01200 TEEAT Piston rod 1

5 154-63-42420 wE Bush 1

6 07020-01021 SHAMM10*1 Oil cup 1

7 23Y-64B-01003 Hk Cylinder head 1

8 23Y-62B-01003 SEEN Guide ring 1

9 23Y-62B-01100 g Step seal 1

10 23Y-62B-01001 B A8 Dust ring 1

1" 07000-12070 O FE O-ring 1

12 07146-02146 RIP Guard circle 1

13 07000-12145 O HE O-ring 1

14 144-63-42170 ] Washer 1

15 23Y-64B-01001 THEE Piston 1

16 23Y-64B-01300 Bk E Glyd ring 1

17 23Y-64B-01002 SR S7N Support ring 2
18 144-63-42182 2R Nut 1

19 154-63-42780 g (X&) Hose (L.H.) 1

19 154-63-42880 g (H) Hose (R.H.) 1

20 07000-13035 OFE O-ring 1

21 01010-51050 2 M10*50 Bolt 4
22 01010-51055 2FM10*55 Bolt 4
23 01643-31032 HE10 Washer 16
24 154-63-42870 Sk Clamp splice 1

25 01010-51040 2 M10*40 Bolt 2
26 154-63-42770 R Plate 1

27 07000-13025 O O-ring 2
28 07378-10600 Pl Dust cover 2
29 07371-30638 E= Flange 4
30 154-63-42791 g (L) Hose (L.H.) 1

30 154-63-42891 gT(H) Hose (R.H.) 1

31 07283-23450 X Hose clip 1

32 01599-01011 12FM10*1.25 Nut 2
33 01643-30823 HEE8 Washer 8
34 01010-50830 2H4M8*30 Bolt 8
35 01643-31645 HE16 Washer 12
36 01252-71680 #2£TM16*80 Screw 12
37 23Y-62B-01002 KYR KY-ring

38 01010-51025 12 M10*25 Bolt 4

WL TRV B BRA R THEEEEH RS 261



SHANTUI FHEH

B A0 R AR R
SERVO VALVE

262 TIERERBIRS L TREAU AR B IR A F



s SHANTUI

Fs S EHER BE EAE
NO. PART NO. PART NAME QTY MODEL
0 702-12-13001 THREIR A AR 1R Servo valve 1
1 702-12-13110 (3N Valve body 1
2 07043-70108 1E3E Plug 2
3 702-12-12140 i Pin 1
4 702-12-12150 H Pin 2
5 702-12-12160 WE Sleeve 1
6 702-12-12390 icEa) Oil seal 1
7 04065-04018 4 Retaining ring 1
8 702-12-12410 JhE Oil seal 1
9 04065-06020 = lE Retaining ring 1
10 702-12-12170 T Rotor 1
1 702-12-12180 £ Pin 1
12 04025-00316 B4 8 Cylindrical pin 1
13 04000-10520 g Flat key 3
14 702-12-12191 THEE Piston 1
15 702-12-12210 FLAF Lever 1
16 702-12-12221 s A Locking plate 1
17 702-12-12230 H Pin 1
18 702-12-12240 e Snap ring 1
19 702-12-12251 HE Spring 1
20 04000-10515 i Flat key 1
21 702-12-12420 el Washer 1
22 01010-50816 HEHEM8*16 Bolt 1
23 01602-20825 8 Washer 19
24 702-12-12361 wHE Bush 2
25 702-12-12280 rlee) Washer 1
26 702-12-12270 g Washer 1
27 01580-11008 #2£M10 Nut 1
28 01602-21030 HE10 Washer 1
29 01641-21016 #E10 Washer 4
30 702-12-12291 FLAF Lever 2
31 702-12-12310 VS Bearing 2
32 702-12-12320 BT Roller 2
33 702-12-12331 B Spring 1
34 702-12-13120 = Cover 1
35 702-12-12340 H Pin 1
36 702-12-13140 #H Pad 1
37 01010-50845 12 M8*45 Bolt 6
38 01010-50835 12 M8*35 Bolt 2
39 01010-50825 1EHEM8*25 Bolt 10
40 702-12-13160 = Cover 1

LI TIENMAR D B IR 7] TIEREESR RS 263



SHANTUI FHEH

B A0 R AR R
SERVO VALVE

264 TIEREERBIRS L TREAU AR B IR A F



BEM

SHANTUI

Fs BHS FHBWR BE ERANE
NO. PART NO. PART NAME QTY MODEL
41 07000-E2070 Oz @ O-ring 1
42 702-12-13150 i Pad 1
43 702-12-13130 = Cover 1

LI TIENMAR D B IR 7] TIEREEH RS 265



SHANTUI S E

H: TNRNFF
BLADE CONTROL LEVER

4\?@ .

NG
FH B {515
)

Blade Servo Valve (32)

EALH

)
o)
@ :
:Eﬁ \0\% 1HE R

Tilt Servo Valve

266 TIERERGIRS L TREAU AR B IR A F



B SHANTUI
Fs S FHER H= bz kil
NO. PART NO. PART NAME QTY MODEL

1 16Y-86C-11000 FiA Handle 1
2 195-43-44220 12 Nut 1
3 195-61-45140 PE Guard 1
4 23Y-86B-00002 B Bracket 1
5 01220-40508 HEETM5*8 Screw 4
6 23Y-86B-02000 fz4 Button 1
7 175-61-31750 ik Block 1
8 01640-22232 22 Washer 1
9 195-61-45230 12 Nut 1
10 01601-20513 5 Washer 4
1 04050-13018 FFOgs Cotter pin 1
12 04211-20844 X Ok Crossings board 1
13 04205-10822 TH Pin 1
14 23Y-86B-04000 weE Rocker 1
15 01580-10806 2£FM8 Nut 2
22 23Y-86B-01000 BRNTF Control lever 1
23 GB290-HK2016 o R SN S AR Bearing 2
24 06122-02004 By 22 25 5T B Dust ring 2
25 154-61-16471 T Plate 1
26 07020-01021 JHFRM 101 Oil cup 1
29 154-61-16441 B Bracket 1
32 154-61-16481 FTAT Lever 1
35 01010-50820 #2H£M8*20 Bolt 2
38 154-61-16611 FLAF Lever 1
39 01010-50830 2HM8*30 Bolt 1
41 154-61-16621 FLAF Lever 1
42 01010-50840 12 M8*40 Bolt 2
43 01602-20825 8 Washer 6
44 01010-50835 12+ M8*35 Bolt 3
46 04050-12016 FFOH Cotter pin 1
47 23Y-86B-03000 xR Bracket 1
48 195-61-45290 HE Spring 1
49 01010-50816 H2HM8*16 Bolt 3
50 01643-30823 HE8 Washer 5

LI TIENMAR D B IR 7]

TIEREEFRS

267



SHANTUI S E

kg3
TILT CONTROL LINKAGE

TiEHmFA
Hydraulic Tank

iy

0o —®
\gﬁ

o] plp
®7g e
x @
[ & 5

268 TIERERGBIRS L TREAU AR B IR A F



F4E SHANTUI
Fs S FHAWR HE Sz il
NO. PART NO. PART NAME QTY MODEL

1 04245-41213 T Lever 1

4 04254-11232 HEg Washer 1

7 04245-41209 F Lever 1

12 154-61-16770 FI4F Lever 1

13 01010-50830 #24M8*30 Bolt 1

14 01602-20825 #1518 Washer 1

15 04010-00519 F R Woodruff key 1

16 154-61-16650 FZE Support 1

17 07020-01021 SHARM10*1 Oil cup 1

18 01010-51060 #2#M10*60 Bolt 3

19 01602-21030 #E10 Washer 3
20 GB290-HK2016 o R SN R S A Bearing 2
21 06122-02004 By 22 25 5T R Dust ring 2
22 154-61-16780 FI4F Lever 1
23 04248-31227 F Lever 1
24 01508-41207 2M12*1.5% Nut 1
25 04250-71265 KR Joint bearing 1
26 01593-31210 BEM12*1.5 Nut 5
27 04250-51265 ESREEVS Joint bearing 5
28 04050-13020 FO% Cotter pin 6
29 01582-11210 EEM12*1.5 Nut 6

LI TIENMAR D B IR 7]

TIEREEFRS

269



SHANTUI S E

# TNRABX B #1448
BLADE CONTROL LINKAGE

270 TIEREERGBIRES L TREAU AR B IR A F



FeHEH SHANTUI
Fs S FHAWR HE EAME
NO. PART NO. PART NAME QTY MODEL

1 04250-51265 ESREEV S Joint bearing 1
6 154-61-16730 FLAF Lever 1
7 01010-50830 2 M8*30 Bolt 1
8 01602-20825 B8 Washer 1
9 04010-00519 FEE Woodruff key 1
10 154-61-16650 e Support 1
1" 07020-01021 SHPRM10*1 Oil cup 1
12 01011-51010 #E4M10*110 Bolt 3
13 01602-21030 #E10 Washer 3
14 GB290-HK2016 AEINERE A Bearing 2
15 06122-02004 B Dust ring 2
16 154-61-16740 AT Lever 1
17 04252-01269 KT Joint bearing 2
20 01582-01210 12FM12*1.5 Nut 2
21 23Y-86B-00001 12 Sleeve,bolt 1
22 01508-41207 2HM12*1.5% Nut 1
23 04252-11269 ESREE Y Joint bearing 2
24 01593-31210 $2HM12%1.5 Nut 3
25 04050-03020 F O Cotter pin 3
WHETEVNHROERAR TEREEHRSZE 271



SHANTUI S E

Fa 1 BRIRNAT
RIPPER CONTROL LEVER

At SR IRR E/
/N a) AR HX
Ripper Serve Valve

E LA
For Locating

Purpose 24
p @%ﬁ/

272 TIEREEH RS ¥ TRV D BRAE



T SHANTUI
Fs S FHAR H= ERNE
NO. PART NO. PART NAME QTY MODEL

1 16Y-86C-11000 FiA Handle 1
2 195-43-44220 2R Nut 1
3 195-61-45140 PE Guard 1
4 23Y-86B-00002 EE Bracket 1
5 23Y-86B-02000 R Button 1
6 175-61-31750 LR Block 1
7 01640-22232 HEE22 Washer 1
8 195-61-45230 2R Nut 1
10 04050-13018 FFO% Cotter pin 1
11 04211-20844 X Ok Crossings board 1
12 04205-10822 £ 5l Pin 1
13 01220-40508 HEETM5*8 Screw 4
14 01601-20513 5 Washer 4
15 01580-10806 M8 Nut 5
17 01010-50816 12H4EM8*16 Bolt 3
18 01643-30823 HEE8 Washer 7
21 23Y-87B-01000 BT Control lever 1
24 154-61-16531 AT Lever 1
25 01010-50840 12 M8*40 Bolt 1
26 01602-20825 #E8 Washer 2
27 04252-01269 SRS Joint bearing 1
28 01582-11210 2 1FM12*1.5 Nut 1
29 04250-51265 ESREE TS Joint bearing 1
30 01593-31210 EHM12*1.5 Nut 2
31 04050-13020 O Cotter pin 2
32 07000-13022 O HE O-ring 2
33 01011-51045 2 M10*145 Bolt 1
34 01010-51040 124 M10*40 Bolt 2
35 01602-21030 #E10 Washer 3
36 01643-31032 #E10 Washer 3
37 01010-50835 2 M8*35 Bolt 2
38 23Y-86B-03000 Xz Bracket 1
39 195-61-45290 HE Spring 1
40 04050-12016 F O Cotter pin 1
41 23Y-86B-04000 B Rocker 1

LI TIENMAR D B IR 7]

TIEREEFRS

273



SHANTUI S E

FRE R s LR RA BB R E
LIFT AND RIPPER CONTROL LINKAGE

TAEimAE
Hydraulic Tank

274  TIEREBEHRS L TREAU AR B IR A F



FeHEH SHANTUI
FS s FHAMR H= iEFAE
NO. PART NO. PART NAME QTY MODEL

1 04252-01269 KR Joint bearing 2
2 01582-01210 BEM12*1.5 Nut 3
3 04250-51265 SRS Joint bearing 2
4 01593-31210 BM12*1.5 Nut 6
5 04050-13020 FO% Cotter pin 6
6 154-61-16730 FI4F Lever 1
7 01010-50830 $24£M8*30 Bolt 1
10 154-61-16750 FIAF Lever 1
11 01010-50850 #24£M8*50 Bolt 1
12 01602-20825 $hEEs Washer 2
13 04010-00519 FEE Woodruff key 2
14 154-61-16660 e Support 1
15 07020-01021 SHERM10*1 Oil.cup 1
16 01011-51010 24 M10*110 Bolt 3
17 01602-21030 #E10 Washer 3
18 GB290-HK4520 7 RSB R S AR Bearing 2
19 06122-04504 paaEa e Dust ring 2
20 154-61-16760 FI4F Lever 1
21 GB290-HK2016 i R SNER $hghR Bearing 2
22 06122-02004 By Lk EF ) Dust ring 2
23 154-61-16740 FIAT Lever 1
26 23Y-86B-00001 LS Sleeve,bolt 1
27 04252-11269 ESREE VS Joint bearing 1
31 04248-31240 F Lever 1
32 01508-41207 $EFM12*1.5% Nut 2
33 04250-71265 KT Joint bearing 1
WHETEVNHROERAR TEREEHRSZE 275



SHANTUI S E

B BRIRIT
RIPPER CONTROL LEVER

:I:ﬁ%ﬂﬂﬁlﬂ E/
Ripper Serve Valve @

For Locating >
Purpose Q
/
Wh (
0

276 TIEREES RS ¥ TRV D BRAE



T SHANTUI
Fs S ES LR HE 1ERE
NO. PART NO. PART NAME QTY MODEL

1 171-87-02000 FiA Handle 1
2 23Y-89B-01101 12 Nut 1
3 195-61-45140 PE Guard 1
4 195-61-45130 JEE Bracket 1
5 23Y-86B-02000 R Button 1
6 175-61-31750 LR Block 1
7 01640-22232 HEE22 Washer 1
8 195-61-45230 R Nut 1
10 04050-13018 O Cotter pin 1
11 04211-20844 X Ok Crossings board 1
12 04205-10822 £H%h Pin 1
13 01220-40508 H2ETM5*8 Screw 4
14 01601-20513 5 Washer 4
15 01580-10806 2 M8 Nut 4
17 01010-50816 2 M8*16 Bolt 3
18 01643-30823 HEE8 Washer 3
21 23Y-89B-01110 BT Control lever 1
24 154-61-16531 AT Lever 1
25 01010-50840 12 M8*40 Bolt 1
26 01602-20825 HE8 Washer 1
27 04252-01269 ESRTE VS Joint bearing 1
28 01582-11210 12FM12*1.5 Nut 1
29 04250-51265 ESREE TS Joint bearing 1
30 01593-31210 12HM12*1.5 Nut 2
31 04050-13020 O Cotter pin 2
32 07000-13022 O HE O-ring 2
33 01011-51045 12#M10*145 Bolt 1
34 01010-51040 12+ M10*40 Bolt 2
35 01602-21030 H#E10 Washer 3
36 01643-31032 HE10 Washer 3
37 01010-50835 EH4M8*35 Bolt 1
38 23Y-86B-03000 xZe Bracket 1
39 195-61-45290 HE Spring 1
40 04050-12016 FOs Cotter pin 1
41 23Y-86B-04000 =8 Rocker 1

LI TIENMAR D B IR 7]

TIEREREFRS

277



SHANTUI FHEH

Bt 2RI bR imEL
RIPPER LIFT CYLINDER

278  TIEREBEERFIRS L TREAU AR B IR A F



F4E SHANTUI
Fe s e LA
NO. PART NO. PART NAME SD22,SD22E,SD22D

0 23Y-89B-01500 FHEHEL(E) Qil cylinder (L.H.) 1
0 23Y-89B-01600 FHEEREL () Qil cylinder (R.H.) 1
23Y-89B-01500|23Y-89B-01600
1 23Y-89B-01620 TR (H) Cylinder body (R.H.) 1
1 23Y-89B-01520 &K () Cylinder body (L.H.) 1
2 154-63-42320 [SE= Bush 2 2
3 07145-00075 hEANE! Dust ring 4 4
4 23Y-89B-01510 TERFT Piston rod 1 1
7 23Y-64B-01003 &3k Cylinder head 1 1
8 23Y-62B-01003 SR Guide ring 1 1
9 23Y-62B-01100 Hrigst Step seal 1 1
10 23Y-62B-01001 Nz Dust ring 1 1
1 154-63-42770 R Plate 1 1
12 07000-12145 OB O-ring 1 1
13 07146-02146 RIPE Guard circle 1 1
14 144-63-42170 H Washer 1 1
15 23Y-64B-01001 JEZE Piston 1 1
16 23Y-64B-01300 &3k B Glyd ring 1 1
17 23Y-64B-01002 KR Support ring 2 2
18 144-63-42182 LESs) Nut 1 1
19 23Y-89B-01540 E(E) Hose (L.H.) 1
19 23Y-89B-01630 E(H) Hose (R.H.) 1
20 07000-13035 O R O-ring 1
21 01010-51050 24 M10*50 Bolt 4
22 01010-51055 #2#2M10*55 Bolt 4 4
23 01643-31032 HE10 Washer 14 14
26 154-63-41770 R Plate 1 1
27 07000-13025 O E O-ring 3 3
28 07378-10600 By & Dust cover 2 2
29 07371-30638 EZ Flange 4 4
30 23Y-89B-01530 E(E) Hose (L.H.) 1
30 23Y-89B-01420 E(H) Hose (R.H.) 1
31 07283-23450 EES Hose clip 1 1
32 01599-01011 $2HM10*1.25 Nut 2 2
33 01643-30823 #E8 Washer 8 8
34 01010-50830 242 M8*30 Bolt 8 8
35 01643-31645 #hE16 Washer 12 12
36 01252-61680 #2$TM16X80 Screw 12 12
37 23Y-62B-01002 KYE KY-ring 1
38 01010-51025 #24#2M10*25 Bolt 4 4

LI TIENMAR D B IR 7]

TIEREEHRSE 279



SHANTUI FHEH

B P4 - 25 £ it T
RIPPER LIFT CYLINDER

280 TIEREERFIRS L TREAU AR B IR A F



FeHEH SHANTUI
Fe s BUHLH e
NO. PART NO. PART NAME SD22,SD22E,SD22D

0 23Y-89B-01300 PAME(L) Tilt oil cylinder (L.H.) 1
0 23Y-89B-01400 B hAL() Tilt oil cylinder (R.H.) 1
23Y-89B-01300|23Y-89B-01400
1 23Y-89B-01430 SI1A(E) Cylinder body (R.H.) 1
1 23Y-89B-01340 HT1A(%) Cylinder body (L.H.) 1
2 154-63-42320 wWE Bush 1 1
3 07145-00075 AN Dust ring 4 4
4 23Y-89B-01310 TEEFT Piston rod 1 1
5 154-63-42420 wE Bush 1 1
6 07020-01021 SHFRM10*1 Oil cup 1 1
7 23Y-64B-01003 Bk Cylinder head 1 1
8 23Y-62B-01003 S Guide ring 1 1
9 23Y-62B-01100 B Step seal 1 1
10 23Y-62B-01001 I ENE Dust ring 1 1
1" 07000-12070 OF B O-ring 1 1
12 07146-02146 R E Guard circle 1 1
13 07000-12145 OF B O-ring 1 1
14 144-63-42170 HE Washer 1 1
15 23Y-64B-01001 JEEE Piston 1 1
16 23Y-64B-01300 3k Glyd ring 1 1
17 23Y-64B-01002 FIKIR Support ring 2 2
18 144-63-42182 B2 £ Nut 1 1
19 23Y-89B-01320 B(k) Hose (L.H.) 1
19 23Y-89B-01410 &(h) Hose (R.H.) 1
20 07000-13035 O O-ring 1 1
21 01010-51050 125 M10*50 Bolt 4 4
22 01010-51055 #2+#M10*55 Bolt 4 4
23 01643-31032 #E10 Washer 12 12
26 154-63-41770 R Plate 1 1
27 07000-13025 O O-ring 2 2
28 07378-10600 AN Dust cover 2 2
29 07371-30638 E= Flange 4 4
30 23Y-89B-01420 &(H) Hose (R.H.) 1
30 23Y-89B-01330 &(E) Hose (L.H.) 1
31 07283-23450 EES Hose clip 1 1
32 01599-01011 #2FM10*1.25 Nut 2 2
33 01643-30823 HEE8 Washer 8 8
34 01010-50830 #2HM8*30 Bolt 8 8
35 01643-31645 #1116 Washer 12 12
36 01252-71680 #2£TM16*80 Screw 12 12
37 23Y-62B-01002 KYE] KY-ring 1 1
38 01010-51025 2 M10*25 Bolt 4 4

LI TIENMAR D B IR 7]

TIEEEEHERSE 281



SHANTUI S E

BT RBREER(/5)
SINGLE GROUSER HYDRAULIC PIPING (1/5)

i T 25 {5 AR 1R

Electric wire

e N
51 1

To Ripper

Control Valve

0% = iR EE

Cab base frame

282 TIEREBEEHRS L TREAU AR B IR A F



FeHEH SHANTUI
Fs S FHAMR H= ERE
NO. PART NO. PART NAME QTY MODEL

1 23Y-86B-05000 5 Support 1
2 01010-51645 12H4M16*45 Bolt 6
3 01643-31645 HE16 Washer 6
4 195-61-21230 W) JEE Valve seat 1
5 01010-51480 12H4M14*80 Bolt 3
6 01643-31445 HE14 Washer 3
7 198-21-12240 HE Sleeve 3
8 01010-51030 #2+#M10*30 Bolt 6
9 01011-51045 125 M10*145 Bolt 1
10 01010-51040 #24M10*40 Bolt 2
1" 01602-21030 #E10 Washer 1"
12 01643-31032 #E10 Washer 3
13 07000-13022 OFFE O-ring 5
14 23Y-89B-00002 K= Flange 1
15 07230-20210 Bk Pipe joint 4
16 07102-20204 wE Hose 2
17 01011-51005 #2+#M10*105 Bolt 3
18 23Y-89B-00001 E= Flange 1
19 171-86-04000 i JEE Valve seat 1
20 23Y-89-12100 3k Connector 1
21 01252-70640 H#2ETM6*40 Screw 4
22 01602-20619 6 Washer 4
23 171-86-05000 B %k R Solenoid valve 1
24 01010-51025 H2HM10*25 Bolt 2
25 07102-20306 wE Hose 1
26 07005-01412 A Joint washer 4
WL TRV B BRA R TiEREEH RS 283



SHANTUI S E

B 2% R B BR(2/5)
SINGLE GROUSER HYDRAULIC PIPING (2/5)

284 TIERBEHRS L TREAU AR B IR A F



T EH SHANTUI
Fs s FHAWR H= iEFAHE
NO. PART NO. PART NAME QTY MODEL

1 07102-20410 wE Hose 1
2 154-61-17150 & Hose 1
3 07042-20108 Lo Plug 1
10 154-61-17131 & Hose 1
1 07000-13025 O O-ring 2
12 01010-51045 124 M10*45 Bolt 3
14 07102-20412 g Hose 1
15 07234-10422 NN Body,joint 1
16 07239-12009 25 Nut 1
17 07002-12034 O & O-ring 1
18 154-61-17140 s Bracket 2
19 01010-51225 12H4M12*25 Bolt 2
20 01602-21236 #HhiE12 Washer 2
21 08035-02508 sk Wire clip 3
22 01010-51016 #EH4M10*16 Bolt 3
23 01602-21030 #E10 Washer 6

WHETEVNHROERAR TIEREEH RS 285



SHANTUI S E

B 2% R B BR(3/5)
SINGLE GROUSER HYDRAULIC PIPING (3/5)

Rt as — ©)
ST B B
To Ripper
Control Valve

{pgig\i/ﬁ@
\0\0 &
W /@ %@@%\
Yo Toe
e 0/
B A
etai
K//@<O\ | Detail A (
z 4
3 ot @ % '
TIEihAE &/
Hydraulic Tank g j&@
Q )~
w /’Q @
SVANG
T (4/5)
To Next Fig.

286 LIEREBEEH RS L TREAU AR B IR A F



FeHEH SHANTUI
Fs S FHAWR HE 1ERAE
NO. PART NO. PART NAME QTY MODEL

1 23Y-89-10600 g Hose 1
2 23Y-63-05000 Xz Bracket 1
3 01643-31232 12 Washer 2
4 01602-21236 HE12 Washer 10
5 01010-51240 124 M12*40 Bolt 2
6 07283-23450 CES Hose clip 2
8 01599-01011 #2M10*1.25 Nut 4
9 01643-31032 #E10 Washer 4
10 07000-13032 OF B O-ring 4
11 07378-11000 [N Dust cover 4
12 07371-31049 E= Flange 8
13 01010-51030 #24M10*30 Bolt 16
14 01602-21030 #E10 Washer 16
15 07000-13048 (0} O-ring 2
17 01010-51270 #2+M12*70 Bolt 7
18 07114-01006 wE Hose 1
19 07114-01007 RE Hose 1
22 07002-12034 OF B O-ring 1
23 07230-20315 Bk Pipe joint 1
24 07102-20323 wE Hose 1
WHETEVNHROERAR TiEREEH RS 287



SHANTUI S E

Bkt R EE K (4/5)
SINGLE GROUSER HYDRAULIC PIPING (4/5)

@
QAD D (EEH)

& Return hose

§ (Back to Rear Axle)

OLS C)awmmm%
/ @ Oil supply tube
) hq: e
JAE

mits G el /
Return hose =S — /

Back to Tank)<D @ \‘ \‘_\f

P

/N v 2 27) 4K #
1 B85 1 o N7

Ripper o T4 é

Selector T L @ \@

Valve@/gg \ %

@

(15—, NN
ol =z,

288 TIEREEFRS ¥ TRV D BRAE



BHHEM SHANTUI
Fs S FHAR HE 1EHHE
NO. PART NO. PART NAME QTY MODEL

1 23Y-89-12600 & Hose 2

2 23Y-89-12700 g Hose

3 01010-50830 12 M8*30 Bolt 32
4 01602-20825 8 Washer 64
5 07000-13025 OF O-ring 8

6 07102-20322 wE Hose 2

7 07112-00322 = Hose 1

8 23Y-89-10007 3k Connector 3

9 JB1002-16 16 Washer 3

10 23Y-89-13400 pri =it Selector valve 1

1" 23Y-89-11300 g Hose 1

12 23Y-89-11400 g Hose 1

13 23Y-89-11200 =3 Hose 1

14 23Y-89-11100 g Hose 1

15 01602-21030 #E10 Washer 22
16 01010-51035 Loy Bolt 16
18 07000-13032 o O-ring 4

19 07102-20323 s Hose 1

20 23Y-89-13200 g Hose 1

21 23Y-89-13300 g Hose 1

22 23Y-89-12800 = Hose 1

23 01010-51250 2 M12*50 Bolt 6

24 01602-21236 #E12 Washer 18
25 23Y-89-11600 2z Bracket 1

26 01010-50825 2HEM8*25 Bolt 16
27 01010-51240 2 M12*40 Bolt 8
28 23Y-89-11500 2 Bracket 1

29 23Y-89-13100 z Bracket 1

30 23Y-89-12900 £ Bracket 1

31 23Y-89-13000 2 Bracket 1

32 01010-51025 #24M10*25 Bolt 6

WHETEVNHROERAR TEREEH RS 289



SHANTUI S E

BT RBREERB/5)
SINGLE GROUSER HYDRAULIC PIPING (5/5)

# (4/5) D(G)
To(4/5)D(G)

#(4/5)C $# (4/5) \E)
To(4/5)C(H) To(4/5)I(E)

mtREAAmELE (F)
Ripper Tilt oil cylinder (LH,RH)

2R RAMEE (5 )
Ripper Tilt cylinder (LH,RH)

290 TIEREBEEHZRS L TREAU AR B IR A F



T EH SHANTUI
FS s EHEZTR HE = fAa
NO. PART NO. PART NAME QTY MODEL

1 07115-00613 wE Hose

2 07115-00616 BE Hose

3 23Y-64-00001 S Hose clip 12
4 01602-21030 #E10 Washer 6
5 01580-01008 125 Nut 6
6 01010-51025 #E4£M10*25 Bolt 6
7 07000-13025 O O-ring 16
8 07371-30638 P Flange 32
9 01602-20825 #H[E8 Washer 64
10 01010-50830 24 M8*30 Bolt 64

WHETEVNHROERAR TIEREEH RS 291



SHANTUIL /////rriii o seEi#

292 (L TN AR B IR F



s SHANTUI

TERE
WORK EQUIPMENT

LI TIENMAR D B IR 7] TE3 293



FHEM

SHANTUI

Hims*

STRAIGHT TILT BLADE

L TREAU AR B IR A F

204 THEEE



FeHEH SHANTUI
= QTY
Fs EEEss EHER sD22,
NO. PART NO. PART NAME e SD22D
1 154-71-31001 7] 3k B Cutting edge ass'y 1
1 22M-80-10000 713k Cutting edge 1
10 154-70-11314 7] Blade 1 3
1" 154-81-11191 7] Blade 2
12 150-70-21356 ETR Bit,end (L.H.) 1 1
13 150-70-21346 HB Bit,end (R.H.) 1 1
14 154-70-11143 2 Bolt 32 36
15 154-70-22270 125} Nut 32 36
16 01643-31845 #E18 Washer 32 36
18 154-71-22511 Hh Shaft 2 2
19 07020-01021 SHFRM10*1 Qil cup 4 4
20 195-71-11520 5 Pin 2 2
21 01010-51435 12 M14*35 Bolt 2 2
22 01643-31445 #E14 Washer 2 2
WL TRV B BRA R TERE 295



FHEM

SHANTUI

Hims*

STRAIGHT TILT BLADE

L TREAU AR B IR A F

TEEE

296



T SHANTUI
FSs S EHAR HE ERNE
NO. PART NO. PART NAME QTY MODEL

1 158-71-01000 713k Cutting edge 1
9 154-70-11314 7] Blade 3
10 150-70-21356 £ Bit,end (L.H.) 1
11 150-70-21346 HT1F Bit,end (R.H.) 1
12 154-70-11143 LY e Bolt 36
13 154-70-22270 Y2 Nut 36
14 01643-31845 HE18 Washer 36
16 154-71-22511 h Shaft 2
17 07020-01021 JHAM10*1 Qil cup 4
18 195-71-11520 5 Pin 2
21 154-71-22261 Bk Connector 2
22 154-71-22470 5 Pin 4
23 175-71-21330 BiEa Stop washer 4
24 01010-51435 E4EM14*35 Bolt 18
25 01643-31445 HE14 Washer 18
WL TRV B BRA R TiERE 297



SHANTUI FHEH

Y 3R 3
BLADE

208 TIERE L TREAU AR B IR A F



BHHEM SHANTUI
Fs S FHAWR HE ERNE
NO. PART NO. PART NAME QTY MODEL

1 17S-80H-10000 R e Blade 1
9 154-70-11314 7] Blade 3
10 150-70-21356 ETf Bit,end (L.H.) 1
1 150-70-21346 B Bit,end (R.H.) 1
12 154-70-11143 124 Bolt 36
13 154-70-22270 25} Nut 36
14 01643-31845 #E18 Washer 36
16 154-71-22511 il Shaft 2
17 07020-01021 JHFEM10*1 Qil cup 4
18 195-71-11520 H Pin 2
21 154-71-22261 3k Connector 2
22 154-71-22470 5 Pin 4
23 175-71-21330 B Stop washer 4
24 01010-51435 12 M14*35 Bolt 16
25 01643-31445 #E14 Washer 16

WHETEVNHROERAR THERE 299



SHANTUI FHEH

FUBE
U-BLADE

300 TIERE L TREAU AR B IR A F



T SHANTUI
Fs S EHER HeE ERNE
NO. PART NO. PART NAME QTY MODEL

1 23Y-82-01000 713k Cutting edge 1
10 154-70-11314 7] Blade 1
11 23Y-82-00001 717] Cutting edge 2
12 175-71-22272 ETR Bit,end (L.H.) 1
13 175-71-22282 ySwab:E! Bit,end (R.H.) 1
14 154-70-11143 255 Bolt 32
15 154-70-22270 125} Nut 32
16 01643-51845 18 Washer 32
18 154-71-22511 h Shaft 2
19 07020-01021 JHFRM10*1 Oil cup 4
20 195-71-11520 #H Pin 2
21 01010-51435 12 M14*35 Bolt 2
22 01643-31445 HE14 Washer 2

L3 TR M ERA R TiERE 301



BeEM

SHANTUI

URSH= B AL
U-BLADE ASS'Y

L TREAU AR B IR A F

302 TIEEE



s SHANTUI

Fs BHE= EHZTR HE 1&EFAE
NO. PART NO. PART NAME QTY MODEL
1 T220.72.1 U713k U-blade 1
13 T220.72-1 7] Blade 1
14 154-70-11143 24 Bolt 33
15 154-70-22270 2 Nut 33
16 01643-31845 #5518 Washer 33
17 150-70-21356 Vawpb:: Bit.end (L.H.) 1
18 150-70-21346 awab:: Bit.end (R.H.) 1
22 154-71-22511 # Shaft 2
23 07020-01021 SHFRM10*1 Oil cup 6
24 195-71-11520 4 Pin 2
25 01010-51435 1242 M14*35 Bolt 2
26 01643-31445 814 Washer 2
27 T220.72-2 P7(Z) Blade (2) 2

LI TIENMAR D B IR 7] TiERE 303



SHANTUI FHEH

HEF
PUNCHER

i RHEL
Tilt Cylinder @

QO ) o

304 TIERE L TREAU AR B IR A F



FeHEH SHANTUI
Fs S FHAR H= ERNE
NO. PART NO. PART NAME QTY MODEL

1 154-71-31151 LT Puncher (L.H.) 1

2 154-71-31164 BT Puncher (R.H.) 1

7 150-70-23244 1235 Blind nut 2

9 154-71-31420 255 Bolt 4

10 01643-32780 127 Washer 4

1" 170-70-13141 B2 Nut 4

12 154-71-22261 3k Connector 2

13 154-71-22470 H Pin 4

17 154-71-31191 L= Arm (L.H.) 1

19 154-71-31211 HE Arm (R.H.) 1

20 175-71-31250 R Washer 8

20 175-71-31260 Bl Washer 8

20 175-71-31270 BR Washer 4

23 154-71-31270 I Cap 2

24 154-71-31310 BR Washer 8

24 154-71-31320 gy Washer 8
24 154-71-31330 R Washer 4
25 01010-51270 2FM12*70 Bolt 4
26 01602-21236 HE12 Washer 4

27 154-71-22390 BR Washer 26
27 154-71-22410 By Washer 26
27 154-71-22420 AR Washer 16
28 01011-52420 HEHEM24*120 Bolt 8

30 154-71-31221 = Arm 2

31 154-71-22480 H Pin 2

32 154-71-22490 P Stop washer 2

37 154-71-22371 X Support 1

38 07020-01021 JHRM10*1 Qil cup 2

39 154-71-21530 12AT Screw 1
40 154-71-21290 H Pin 2
41 175-71-21330 PR Stop washer 6
42 01010-51435 #E4M14*35 Bolt 32
43 01643-31445 #E14 Washer 32
44 01010-52490 12H4M24*90 Bolt 20
45 01643-32460 HEE24 Washer 28
46 154-70-13214 Efh Trunnion 2
a7 01010-52250 12 M22*50 Bolt 12
48 01643-32260 22 Washer 12

WL TRV B BRA R TiERE 305



FHEM

SHANTUI

HEF
PUNCHER

L TREAU AR B IR A F

TEEE

306



FeHEH SHANTUI
Fs S FHAMR HE EAME
NO. PART NO. PART NAME QTY MODEL

1 158-71-08000 A HEAT Puncher (L.H.) 1
2 158-71-02000 HHEAT Puncher (R.H.) 1
8 150-70-23244 23 Blind nut 2
9 154-71-31420 1242 Bolt 4
10 01643-32780 HE27 Washer 4
11 170-70-13141 125} Nut 4
12 154-71-31221 = Arm 2
14 158-71-00001 E& Gland 2
15 01010-52490 12 M24*90 Bolt 8
17 154-71-22480 H Pin 2
18 154-71-22490 Pl Stop washer 2
21 154-71-22371 X Support 1
22 07020-00000 AR Qil cup 1
23 154-71-22390 BE Washer 12
23 154-71-22410 B Washer 24
23 154-71-22420 BE Washer 12
24 158-71-00002 E& Gland 2
25 01011-52420 12+ M24*120 Bolt 8
26 01643-32460 #5124 Washer 16
27 154-71-21290 H Pin 2
28 175-71-21330 PR Stop washer 2
29 01010-51435 12 M14*35 Bolt 8
30 01643-31445 #E14 Washer 45
31 158-71-07000 EHh(%£) Trunnion (L.H.) 1
32 158-71-06000 E#(H) Trunnion (R.H.) 1
33 01010-52250 12+ M22*50 Bolt 16
34 01643-32260 HEE22 Washer 16
WHETEVNHROERAR TiERE 307



SHANTUI S E

A
ANGLE BLADE

308 TIERE L TREAU AR B IR A F



B SHANTUI
Fs S ES e HE 1EAHE
NO. PART NO. PART NAME QTY MODEL

1 154-70-11116 713k Cutting edge 1
7 154-70-11314 7] Blade 3
8 150-70-21356 LTI Bit,end (L.H.) 1
9 150-70-21346 EHIF Bit,end (R.H.) 1
10 154-70-11143 24 Bolt 36
11 154-70-22270 125 Nut 36
12 01643-31845 18 Washer 36
13 150-70-23333 e Pin 1
14 09257-06009 PR Washer 1
17 154-70-16280 “ET Link 4
18 154-70-16270 #H Pin 4
19 154-70-16290 P Stop.washer 4
22 09255-01125 H Pin 4
23 09257-05009 PR Washer 4
24 01010-51435 1EM14*35 Bolt 20
25 01643-31445 14 Washer 20
L3 TR M ERA R TiERE 309



BeEM

SHANTUI

S
C-FRAME

L TREAU AR B IR A F

310 TIEEE



T SHANTUI
Fs TS FHE]R HE Sz il
NO. PART NO. PART NAME QTY MODEL
1 154-70-31111 Sk C-Frame 1
1 150-70-23244 B Blind nut 2
12 154-71-31420 2% Bolt 4
13 01643-32780 HEE27 Washer 4
14 170-70-13141 25 Nut 4
15 154-70-19181 15 Pin 2
16 01010-51420 #2#M14*20 Bolt 6
17 205-06-62270 H Washer 6
18 154-70-12116 XiE Support 2
20 175-70-12160 s Shaft cap 2
21 01010-52095 12#M20*95 Bolt 8
22 01643-32060 $HEE20 Washer 8
23 01010-51880 #2#M18*80 Bolt 4
24 01580-11815 12EM18 Nut 4
25 01643-31845 $HEE18 Washer 4
26 175-70-12130 HRAT Screw 2
27 154-70-12162 i Shaft 2
28 154-70-17160 i Support 2
29 07020-00000 AR Oil cup 4
30 175-70-12221 1247 Screw 2
32 154-70-12251 44T Lever 2
33 150-70-13411 T Pin 2
34 170-70-12240 151 Pin 2
35 04050-04025 FFofs Cotter pin 2
36 154-71-22511 i Shaft 2
37 07020-01021 SHARM10*1 Qil cup 2
38 195-71-11520 i Pin 2
39 01010-51435 121 M14*35 Bolt 2
40 01643-31445 $HE14 Washer 4
41 154-70-13214 Hih Trunnion 2
42 01010-52250 1B#M22*50 Bolt 12
43 01643-32260 HEE22 Washer 12

LI TIENMAR D B IR 7]

TIERE

311



SHANTUI S E

F3IR
TRACTION FRAME

312 TIIE(E L TREAU AR B IR A F



FHEH SHANTUI
HE QTY
FS S EHER SD22.SD22E,
NO. PART NO. PART NAME SD22D Sb22s5
1 158-32-01000 B2 EH Traction frame ass'y 1
1 23Y-32-01000 5|4 Traction frame 1
2 158-32-02000 HERK Pin ass'y 1 1
5 01052-51265 12 M12*1.5*65 Bolt 1 1
6 01593-31210 12FM12*1.5 Nut 1 1
7 04050-13020 O Cotter pin 1 1
8 01010-83380 #2H4M33*3*80 Bolt 8 8
9 01643-33380 HFE33 Washer 8 8
10 01643-31232 12 Washer 1 1
WL TRV B BRA R IERE 313



SHANTUI S E

Al E
SCRAPER

314 TIERE L TREAU AR B IR A F



T SHANTUI
Fs EEEss EHER HE ERE
NO. PART NO. PART NAME QTY MODEL

1 17S-69H-02100 Xz Bracket 1
2 17S-69H-02400 HEH Pin ass'y 1
3 17S-69H-02200 HEIRAR Scraper (R.H.) 1
4 17S-69H-02300 ZELRIR Scraper (L.H.) 1
5 01052-51265 12#M12*1.5*65 Bolt 1
6 01593-31210 12FM12*1.5 Nut 1
7 04050-13020 FFO%H Cotter pin 1
8 01010-83380 #2HM33*3*80 Bolt 8
9 01643-33380 HFE33 Washer 8
10 01643-32460 HEE24 Washer 6
1" 01010-82470 2 M24*70 Bolt 6
12 01643-31232 HEE12 Washer 1
L3 TR M ERA R IERE 315



SHANTUI FHEH

/N )N
RIPPER ASS'Y

B C
Detail B Detail C

P
A
oW g
B ~
@?/Q! B~ D
/1360 Detail D g5 ©2
@ @7

2

316 TIERE L TREAU AR B IR A F



svan SHANTUI

Fs S FHAMR H= ERNE
NO. PART NO. PART NAME QTY MODEL
1 154-78-14154 FE (&) Support (L.H.) 1
2 154-78-14164 AR (H) Support (R.H.) 1
4 154-78-14281 PN e Bolt 4
5 01580-03326 #2HM33*3 Nut 4
6 07049-01620 AN Dust plug 4
7 154-78-14126 Uy Connecting yoke 1
9 154-78-14173 T Pin 2
15 154-78-14117 12 Beam 1
16 154-78-14223 wWE Bush 16
17 154-78-14191 5 Pin 2
18 07020-00000 JHAR Oil cup 4
22 154-78-14210 £ (£) Pin (L.H.) 1
23 154-78-15160 (5 Pin (R.H)) 1
27 154-78-14133 BT (&) Connecting rod (L.H.) 1
28 154-78-14143 BT (A) Connecting rod (R.H.) 1
29 154-78-14182 T Pin 4
30 07020-01021 JHFRM10*1 Qil cup 18
31 154-78-14290 w Plate 10
32 01010-51845 12+M18*45 Bolt 20
33 01643-31845 #E18 Washer 20
34 154-78-14348 Ly = Ripper shank 3
35 154-78-31330 iR Guard plate 3
36 175-78-31230 gZSEN Tooth top 3
37 09244-02508 HE Pin bush 9
38 154-78-32430 H Pin 3
39 154-78-32440 TE Ring housing 6
40 09244-02489 HE Pin bush 6
41 01018-33390 12 M33*3*90 Bolt 8
42 01643-33380 #EE33 Washer 12

LI TIENMAR D B IR 7] TiERE 317



BeEM

SHANTUI

L Roop /e
RIPPER

L TREAU AR B IR A F

318  TITiEEE



sems SHANTUI
Fs S EHAR H= ERE
NO. PART NO. PART NAME QTY MODEL
1 23Y-89-70000 EiEge Support (L.H.) 1
2 23Y-89-60000 HELe Support (R.H.) 1
3 23Y-89-90000 tH % Pin 4
4 07020-01021 JHFRM10*1 Qil cup 12
5 154-78-14290 R Plate 12
6 01643-31845 #HE18 Washer 24
7 01010-51840 #2+M18*40 Bolt 24
8 01643-33380 #FE33 Washer 12
9 01018-13390 12 M33*3*90 Bolt 8
10 154-78-14281 VeSS ¥ Bolt 4
1" 01582-03326 2 HM33*1.5 Nut 4
12 154-78-14223 wE Bush 8
13 07021-01060 JHFR60° M10*1 Qil cup 2
14 23Y-89-00300 £H % Pin 2
15 23Y-89-00200 RS Connecting yoke 1
16 23Y-89-80000 T Pin 2
17 23Y-89-30000 TH Pin 2
18 23Y-89-20000 B2 Beam 1
19 23Y-89-40000 $8Hh(%) Pin (L.H.) 1
20 23Y-89-50000 £H5h(45) Pin (R.H.) 1
21 23Y-89-00004 ESIN Thimble 2
22 09244-02508 HE Pin bush 5
23 23Y-89-00005 8 Pin 1
24 23Y-89-00100 Ly =< Ripper shank 1
25 154-78-31330 PR Guard plate 1
26 175-78-31230 IESEN Tooth top 1
WHETEVNHROERAR TERE 319



SHANTUIL /////rriii o seEi#

320 (L TN AR B IR F



svan SHANTUI

SRS
ELECTRICAL SYSTEM

LI TIENMAR D B IR 7] BS&R5E 321



FHEM

SHANTUI

MBS EY(1/2) (BENT855 & 5h#1 )
ELECTRICAL SYSTEM (1/2) (FOR ENGINE NT855)

L TREAU AR B IR A F

RSRLE

322



FeHEH SHANTUI
Fs S FHAWR = | EANE
NO. PART NO. PART NAME QTY | MODEL

1 23Y-07B-04000 EINLER Engine Harness 1 SD22

2 08034-20519 ki Clip 6 SD22D

3 23Y-07B-06000 K EBNEERE Generator bond strap 1 SD22E

4 08035-12010 3k Wire clip 2 SD22S

5 D2320-15000 IR (L RER Oil temperature sensor 2

6 D2300-00700 £ htekes Pressure sensor 1

7 08035-11010 &3k Wire clip 1

8 01010-51016 12 M10*16 Bolt 10

9 01643-31032 #E10 Washer 10

10 23Y-07B-07000 BIATZL R Headlight wiring harness 1

1 08035-11014 %k Wire clip 2

12 01010-50814 2 M8*14 Bolt 1

13 01643-30823 58 Washer 1

14 D2711-10500 VIR Horn 1

15 D2401-07040 £T Lamp 2

16 23Y-07B-13000 ITE(H) Lamp cover (R.H.) 1

17 23Y-07B-12000 ITE(E) Lamp cover (L.H.) 1

18 | 23Y-07B-01000 | E#(ZHih+-4HE%) = Cable (Accumulator+-Relay) 1

19 08035-12510 %k Wire clip 2

20 08038-00035 = Cover 1

21 23Y-07B-08000 BEIES L% Starter bond strap 1

22 23Y-07B-23000 EIIIE TR Engine bond strap 1

23 08035-12014 %k Wire clip 1
WHETEVNHROERAR BS&4% 323



SHANTUI S E

BSE4%(1/2) (BENT855Kzh#1 )
ELECTRICAL SYSTEM (1/2) (FOR ENGINE NT855)

% FB# Generator

22

324 HRRLE L TREAU AR B IR A F



FeHEH SHANTUI
Fs S FHAWR HE | SRR
NO. PART NO. PART NAME QTY | MODEL

1 17S-07H-02000 EINILER Engine Harness 1 SD22R
2 23Y-07E-00003 Bk Connector 1
3 08035-12510 5k Wire clip 3
4 08035-02010 4k Wire clip 3
5 D2320-00000 SR RES Oil temperature sensor 1
6 01010-51220 12#M12*20 Bolt 3
7 01643-31232 HE12 Washer 3
8 D2300-00000 VUBE S11E Rk Es Oil Pressure Sensor 1
9 D2310-00000 IKORE Rk es Water temperature sensor 1
10 23Y-07B-07000 BIAT4 R Headlight wiring harness 1
1 08035-11514 2k Wire clip 6
12 23Y-07B-13000 ITE(H) Lamp cover (R.H.) 1
13 23Y-07B-12000 TE(E) Lamp cover (L.H.) 1
14 23Y-07B-08000 BB L Starter bond strap 1
15 D2711-10500 NN Horn 1
16 01010-50820 12#M8*20 Bolt 1
17 01643-30823 HE8 Washer 1
18 D2401-07000 T1ELT Work lamp 2
19 D2160-00800 DR ER AR IIETREE Air cleaner maintenance indicator| 1
20 01010-51016 12 M10*16 Bolt 6
21 01643-31032 #E10 Washer 6
22 08053-00810 e 2S E B EE Connector seat 1
23 23Y-07B-17000 LR Wiring harness 1
24 23Y-07B-06000 RN Generator bond strap 1
WHETEVNHROERAR BS&4% 325



FHEM

SHANTUI

MBS EY(2/2) (BENT855 & 5h#1 )
ELECTRICAL SYSTEM (2/2) (FOR ENGINE NT855)

A0
©}

o4 -e

@

L TREAU AR B IR A F

RSRLE

326



svan SHANTUI

Fs S EHER HE EAME
NO. PART NO. PART NAME QTY MODEL
1 D2401-07000 T1EAT Work lamp 3 SD22
2 08034-20519 Eid Clip 10 SD22D
3 08035-12510 %X Wire clip 8 SD22E
4 01010-51016 E#M10*16 Bolt 18 SD22S
5 01643-31032 #E10 Washer 18
6 08035-12010 SR Wire clip 5
7 08035-11510 LS Wire clip 2
8 08035-11010 4k Wire clip 3
9 154-06-36860 £z Support 1
10 D2590-00820 TR X Travel switch 1
11 23Y-07B-05000 %R Wiring harness 1

LI TIENMAR D B IR 7] BS&RE 327



SHANTUI S E

MBS EY(2/2) (BENT855 & 5h#1 )
ELECTRICAL SYSTEM (2/2) (FOR ENGINE NT855)

328 HRE% i3 TR R D B R AR



T SHANTUI
FSs EEEss EHER HeE ERNE
NO. PART NO. PART NAME QTY MODEL

1 17Y-07B-15000 3 Support 1 SD22R
2 D2730-09700 BZEEL Reversing alarm 1
3 D2590-00800 S-S Travel switch 1
4 01010-51016 E4EM10*16 Bolt 6
5 01643-31032 H#E10 Washer 6
6 01580-00504 2FM5 Nut 4
7 08035-12510 4k Wire clip 5
8 08035-11010 %k Wire clip 3
9 17S-07H-01000 &R Wiring harness 1
10 01641-20508 HE5 Washer 4
1" 01252-70516 EETM5*16 Screw 4
12 17S-07H-00001 Xz Bracket 1
L3 TR M ERA R BS&R% 329



SHANTUI S E

BSE%(1/2) (BEWD12& zh#l )
ELECTRICAL SYSTEM (1/2) (FOR ENGINE WD12)

330 HRE% i3 TR R D B R AR



FeHEH SHANTUI
Fs S FHAWR HE | EANNE
NO. PART NO. PART NAME QTY | MODEL

1 154-06A-02000 EINILER Engine Harness 1
2 08034-20519 Eiid Clip 6
3 23Y-07B-06000 K EBANFEERE Generator bond strap 1
4 08035-12010 “®k Wire clip 2
5 D2320-15000 IR (L RER Oil temperature sensor 2
6 D2300-00700 EWAR T Pressure sensor 1
7 08035-11010 &k Wire clip 1
8 01010-51016 #2+#M10*16 Bolt 10
9 01643-31032 #E10 Washer 10
10 154-06A-06000 BIAT4 R Headlight wiring'harness 1
1 08035-11014 %k Wire clip 2
12 01010-50814 12HEM8*14 Bolt 1
13 01643-30823 HEE8 Washer 1
14 D2711-10500 B o\ Horn 1
15 D2401-07040 £T Lamp 2
16 23Y-07B-13000 ITE(H) Lamp cover (R.H.) 1
17 23Y-07B-12000 TE(x) Lamp cover (L.H.) 1
18 | 23Y-07B-01000 | HB4i(%EH i+ B %K) Cable (Accumulator+-Relay) 1
19 08035-12510 3k Wire clip 2
20 08038-00035 = Cover 1
21 23Y-07B-08000 BN Starter bond strap 1
22 23Y-07B-23000 KA FE R Engine bond strap 1
23 08035-12014 Z3e Wire clip 1
24 154-06A-05000 R Plate 1
WHETEVNHROERAR BS&45 331



FHEM

SHANTUI

MBS E%(2/2) (BEWD12K zh#l )
ELECTRICAL SYSTEM (2/2) (FOR ENGINE WD12)

@

a\@g\@\ o o .\w\@@ ©

-@ﬂi&%@g
NCH=

()
() OK)%N/&@%U@

oﬁ St o @\ﬁa P

o

@ W@ QWNV

& // e_u@ ga0 \
S @@
OF% ‘,// W
h@@ of'
@ 6 —@uud

f/\ A

%@@@ @\\ Q)

L TREAU AR B IR A F

RSRLE

332



FeHEH SHANTUI
Fs S FHAR HE | EAE
NO. PART NO. PART NAME QTY | MODEL

1 D2401-07000 T1ELT Work lamp 3
2 08034-20519 Eiid Clip 10
3 08035-12510 Rk Wire clip 8
4 01010-51016 12+#M10*16 Bolt 18
5 01643-31032 #E10 Washer 18
6 08035-12010 &k Wire clip 5
7 08035-11510 %k Wire clip 2
8 08035-11010 %k Wire clip 3
9 154-06-36860 £z Support 1
10 D2590-00820 TREFx Travel switch 1
11 154-06A-01000 HARZR LR Floor frame harness 1
WL TRV B BRA R BS&R% 333



SHANTUI S E

R (BENTS855 K 5#l )
INSTRUMENT BOX(FOR ENGINE NT855)

334 HREZ% i3 TR R D B R AR



s SHANTUI

Fs oS THAR HE EAE
NO. PART NO. PART NAME QTY MODEL

1 17Y-91-01000 = Cover 1

2 23Y-07B-11000 fax Ark 1

3 D2210-00060 2AE{UFR(MURPHY) Instrument 1

4 D2530-01500 FF% Switch 4

5 D2500-00000 BT % Start switch 1

6 01010-51230 $2#M12*30 Bolt 4

7 01643-21232 HE12 Washer 4

8 23Y-07B-21000 RFEER(E) Wiring harness 1

9 23Y-07B-18000 LS Wiring harness 1

10 08035-12510 Hx Wire clip 3

1 01010-51016 2#M10*16 Bolt 3

12 01643-31032 #E10 Washer 3

13 01220-40620 $2£TM6*20 Screw 4

14 01640-20610 # 6 Washer 4

LI TIENMAR D B IR 7] BS&RS%E 335



SHANTUI S E

R (BEWD12K 341 )
INSTRUMENT BOX(FOR ENGINE WD12)

336 HKEZ% i3 TR R D B R AR



T SHANTUI
Fs oS THAR HE Sz il
NO. PART NO. PART NAME QTY MODEL

1 17Y-91-01000 = Cover 1
2 23Y-07B-11000 fax Ark 1
3 D2210-00060 2AE{UFR(MURPHY) Instrument 1
4 D2530-01500 FF% Switch 4
5 D2500-00000 BahFF % "Start switch" 1
6 01010-51230 $2#M12*30 Bolt 4
7 01643-21232 $HhE12 Washer 4
8 154-06A-03000 RFEER(E) Wiring harness 1
9 154-06A-04000 URFEER(T) Wiring harness 1
10 08035-12510 sk Wire clip 3
1 01010-51016 IEHM10*16 Bolt 3
12 01643-31032 #E10 Washer 3
13 01220-40620 $2ETM6*20 Screw 4
14 01640-20610 $HE6 Washer 4

WL TRV B BRA R BSR4% 337



SHANTUI S E

#BBIRELE (ENT855% 3011 )
RELAY AND FUSE BOX(FOR ENGINE NT855)

FEAEMAT
To Left Lamp

HEAEMATFIURFALELR
To Right Lamp And Wiring
Harness Of Instrument Box

338 HRER% L TN D TR A E



s SHANTUI

Fs S EHRR HE & A
NO. PART NO. PART NAME QTY MODEL

1 D2510-00600 R Y\ FF 5% Switch,Horn 1

2 D2650-01100 O D\ 4% £ 2§ Relay,Horn 1

3 D2660-02000 1B Yk Es Universal Relay 1

4 23Y-07B-14000 R 22 3R Wiring harness 1

5 08035-11010 &k Wire clip 3

6 01010-51016 #Z4#M10*16 Bolt 3

7 01643-31032 #E10 Washer 3

8 08034-20519 Eiid Clip 6

9 01220-40610 H#2ETM6*10 Screw 2

10 01640-20610 6 Washer 2

1" 01220-40512 HRETM5*12 Screw 3

12 01640-20508 S Washer 5

13 D2763-00900 RG22 = Fuse 1

14 D1620-00000 BEYREB S Relay 1

15 01220-40516 #2ETM5*16 Screw 2

LI TIENMAR D B IR 7] BS&RLE 339



SHANTUI S E

#EBFIMERMEL T (BWD12&3h#] )
RELAY AND FUSE BOX(FOR ENGINE WD12)

EAMKT o
To Right Lamp 259 == 3 iEA90
To Power Supply

A90 Of CAB

EEZEA MR RFEE R
To Right Lamp And Wiring
Harness Of Instrument Box

340 HRER% L TN D TR A E



F4E SHANTUI
Fs S EHER HE EAE
NO. PART NO. PART NAME QTY MODEL

1 D2510-00600 I\ FF > Switch,Horn 1
2 D2650-01100 GO\ 4k 2 2§ Relay,Horn 1
3 D2660-02000 B A4k HEEs Universal Relay 1
4 23Y-07B-14000 H LR 2 3R Wiring harness 1
5 08035-11010 3k Wire clip 3
6 01010-51016 2 M10*16 Bolt 3
7 01643-31032 #E10 Washer 3
8 08034-20519 Eiid Clip 6
9 01220-40610 H#2ETM6*10 Screw 2
10 01640-20610 #HFE6 Washer 2
1 01220-40512 HRETM5*12 Screw 3
12 01640-20508 #E5 Washer 5
13 D2763-00900 Rig2E Fuse box 1
14 D2610-30000 P23 Relay 1
15 01220-40516 12£TM5*16 Screw 2
WHETEVNHROERAR BS&E45 341



SHANTUI S E

2 jth Fn L it 2 PR 2R
BATTERY AND BATTERY RELAY

342 HRREHE L TREAU AR B IR A F



T SHANTUI
Fs s EHZR HE ERANE
NO. PART NO. PART NAME Q'TY | MODEL

1 D1011-12010 ZEih Accumulator 2

2 | 114-07-11000 KB Engine bond strap 1

3 | 23Y-07B-03000 | HB45(E B thinik-FEEK) Cable (Accumulator Negative -Ground)| 1

4 | 195-06-18581 HY (B B+ EZF BMh-) Cable (Accumulator+ to Accumulator-) | 1

5 | 23Y-07B-02000 | EB4G(ZEBh+-4REEET) Cable (Accumulator+-Relay) 1

6 | D2601-15000 EHthgk e 28 Battery Relay 1

7 | 23Y-07R-02000 | #2AF Screw 4

8 | 23Y-07B-22000 | £z Support 2

9 01580-11008 #2HM10 Nut 2

10 | 08038-00035 = Cover 6

11 02205-10609 126 Nut 4

12 | 01602-21030 #EE10 Washer 4

13 | 01643-31032 2E10 Washer 7

14 01010-51016 124M10*16 Bolt 3

15 01010-50825 12HM8*25 Bolt 2

16 01643-30823 HEE8 Washer 2
WL TRV B BRA R BSR4% 343



SHANTUI S E

EWNEBRS[ES
CAB ELECTRICAL SYSTEM
©
@ 0)3 IS @ 0

344 HERRE L TREAU AR B IR A F



T EH SHANTUI
FS s EHEZTR HE iEFAE
NO. PART NO. PART NAME QTY MODEL

1 23Y-08B-01000 B ELR Cab Harness 1
2 D2430-01010 ERAT Lamp 1
3 01252-70620 #2£TM6*20 Screw 4
4 01643-30623 #E6 Washer 4
5 D2830-42500 R Fan 1
6 08035-11010 3k Wire clip 1
7 D2801-05010 EIES Wipers 1
8 01010-51016 2 M10*16 Bolt 4
9 01643-31032 #E10 Washer 4
10 08035-11510 5k Wire clip 3
11 D2801-09520 EIRSES Wipers 1
12 D2541-00600 FRERAR R o5 Switch 1

WHETEVNHROERAR BSR4 345



SHANTUI FHEH

EREASES
CAB ELECTRICAL SYSTEM

346 HERER% L TN D TR A E



FeHEH SHANTUI
Fs S FHAWR HE ERE
NO. PART NO. PART NAME QTY MODEL

1 17S-56H-04300 HR Wiring harness 1
2 D2430-01000 EANLT Lamp 1
3 01252-70620 #2$TM6*20 Screw 7
4 01643-30623 6 Washer 7
5 D2830-42500 R Fan 1
6 08035-11010 3k Wire clip 6
7 D2801-03000 EIES Wipers 1
8 01010-51016 #24#M10*16 Bolt 7
9 01643-31032 #E10 Washer 1
10 01010-51030 #24M10*30 Bolt 4
1 D2801-09520 EIRSE Wipers 1
12 16L-56H-02004 kT 28 Side lamp bracket 2
13 D2401-07010 TELT Work lamp 4
14 D2870-01500 EEIEMMN Air cleaner 1
15 23Y-91B-01007 B RO Air port 2
16 D2540-00800 MIRFF K Switch 6
17 D2445-07000 BIRYEAT Alarm lamp 1
18 08053-00810 T RS E E e Connector seat 5
19 D2241-07000 R Monitor 1
WL TRV B BRA R BSR% 347



SHANTUIL /////rriii o seEi#

348 (L TN AR B IR F



s SHANTUI

MERE
ATTACHMENT EQUIPMENT

LI TIENMAR D B IR 7] MERXE 349



SHANTUI S E

ERR &R
SEAT AND INSTALLATION

350 PMERE L TREAU AR B IR A F



FeHEH SHANTUI
Fs S FHAWR HE EAME
NO. PART NO. PART NAME QTY MODEL

1 23Y-53B-20000 JEE A5 Seat 1
2 23Y-53B-01000 B Bracket 1
3 01010-51225 1B2M12*25 Bolt 8
4 01643-31232 HE12 Washer 8
5 01010-50825 12+M8*25 Bolt 4
6 01643-30823 #E8 Washer 4
7 23Y-53B-03000 R Plate 1
8 01643-31032 HE10 Washer 3
9 01010-51025 #2M10*25 Bolt 3
10 122-51-17000 EHF Armrest (R.H) 1
11 23Y-53B-02000 ®F Arm rest 1
12 01580-01008 12} Nut 2
WHETEVNHROERAR MERE 351



FHEM

SHANTUI

WA 7 25 D5t
CANOPY,CANVAS

L TREAU AR B IR A F

352 MIEFEE



FeHEH SHANTUI
Fs S FHAWR HE ERNE
NO. PART NO. PART NAME QTY MODEL

1 154-906-4191 0y Canopy 1
2 154-906-4160 &k Hose clip 5
3 154-906-4170 = Hose 5
4 154-906-4110 AL Canopy,canvas 1
5 23Y-55B-03000 BIAF Front lever 1
6 23Y-55B-04000 T Rear lever 1
7 23Y-55B-01000 W(Z) Plate (L.H.) 1
8 23Y-55B-02000 w(H) Plate (R.H.) 1
9 154-54-22990 ®F Arm rest 2
10 154-906-4140 R E Support seat 2
1 154-906-4180 R Plate 2
12 01010-51435 12H4M14*35 Bolt 10
13 01643-31445 #E14 Washer 10
14 01016-51450 124 M14*50 Bolt 8
15 01580-11411 124M14 Nut 8
16 09470-06425 e Support 2
17 01010-51855 12 M18*55 Bolt 4
18 01643-31845 18 Washer 4
19 01010-52460 2 M24*60 Bolt 12
20 01643-32460 HEE24 Washer 12
21 01010-51845 12H4M18*45 Bolt 4
WHETEVNHROERAR MERE 353



BeEM

SHANTUI

Bh=x
CAB ASSEMBLY

L TREAU AR B IR A F

MEXE

354



T SHANTUI
Fs S FHAR HE ERNE
NO. PART NO. PART NAME QTY MODEL

1 23Y-56B-01000 fEZR Frame 1
2 23Y-56B-02000 (%) Door (L.H.) 1
3 23Y-56B-03000 (%) Door (R.H.) 1
4 23Y-56B-08000 I L Glass gib 2
5 23Y-56B-00001 W Glass 2
6 16Y-56C-04000 R HE Hinge 6
7 23Y-56B-04000 Ew Window (L.H.) 1
8 23Y-56B-05000 5H Window (R.H.) 1
9 23Y-56B-12000 BB Lock ass'y 1
10 23Y-56B-10000 WIBESL Glass gib 1
1" 23Y-56B-00002 B85 Glass 1
12 23Y-56B-07000 A TFUAR Inner canopy. 1
13 01210-50425 EETM4*25 Screw 24
14 23Y-57-00050 Bl Washer 24
15 23Y-56B-00016 = Cover 1
16 23Y-56B-00017 = Cover 1
17 01220-40612 H2ETME*12 Screw 21
18 01641-20608 HEE6 Washer 21
19 01010-51220 12H4M12420 Bolt 8
20 01643-31232 12 Washer 8
21 23Y-56B-15000 5 F (%) Arm rest (L.H.) 1
22 23Y-56B-16000 KF(H) Arm rest (R.H.) 1
23 23Y-56B-13000 7 R Lock (L.H.) 1
24 23Y-56B-14000 Al 5 Lock (R.H.) 1
25 16Y-56C-01091 EE Bracket 4
26 01580-11008 #2EM10 Nut 8
27 01010-51020 12#4M10*20 Bolt 26
28 01643-31032 HE10 Washer 44
29 23Y-56B-00003 = Cover 13
30 01010-51460 124 M14*60 Bolt 13
31 01643-31445 HE14 Washer 15
32 23Y-56B-06000 A% Stamping steel ribbon 2
33 23Y-56B-00004 AE S S Stamping steel ribbon 1
34 01010-51035 12 Bolt 18
35 23Y-56B-00015 R Plate 1
36 01010-51435 124M14*35 Bolt 2
37 23Y-56B-00014 R Plate 1
38 16Y-56C-14000 B Rearview mirror 1
39 23Y-56B-17000 s Sunshade 1
40 23Y-56B-00007 b et Honeycomb sponge 1
WL TRV B BRA R MEEE 355



BeEM

SHANTUI

Bh=x
CAB ASSEMBLY

L TREAU AR B IR A F

MEXE

356



s SHANTUI

FSs EEEss EHAR HE ERNE
NO. PART NO. PART NAME QTY MODEL
41 23Y-56B-00008 LpisEr ] Honeycomb sponge 1
42 23Y-56B-00009 B Honeycomb sponge 1
43 23Y-56B-00010 B Honeycomb sponge 2
44 23Y-56B-00011 R Honeycomb sponge 1
45 23Y-56B-00012 Lot Honeycomb sponge 2
46 23Y-56B-00013 RS Honeycomb sponge 1
47 16Y-51C-19000 LR Cup seat 1
48 01010-50816 12HM8*16 Bolt 2
49 01643-30823 A8 Washer 2
50 09415-00706 = Cover 3
51 01220-40408 H2E¥TM4*8 Screw 2
52 23Y-56B-11000 WIBE S Glass gib 1
53 23Y-56B-00005 W Glass 1
54 16Y-56C-00020 £ Gib 2
55 23Y-56B-00006 ZAESES Stamping steel ribbon 1
56 23Y-56B-00019 HAH Hook 1
57 01214-50412 EETM4*12 Screw 2
59 23Y-56B-00018 EER Bed plate 4

LI TIENMAR D B IR 7] MEFXE 357



BeEM

SHANTUI

Bh=x
CAB ASSEMBLY

L TREAU AR B IR A F

MEXE

358



T SHANTUI
FSs S FHAR HE ERNE
NO. PART NO. PART NAME QTY MODEL

1 17S-56H-01000 fEZR Frame 1
2 23Y-56B-02000 (&) Door (L.H.) 1
3 23Y-56B-03000 () Door (R.H.) 1
4 23Y-56B-08000 I L Glass gib 2
5 23Y-56B-00001 W Glass 2
6 16Y-56C-04000 R HE Hinge 6
7 23Y-56B-04000 Ew Window (L.H.) 1
8 23Y-56B-05000 HE Window (R.H.) 1
9 23Y-56B-12000 BB Lock ass'y 1
10 23Y-56B-10000 WIBES Glass gib 1
1" 23Y-56B-00002 WS Glass 1
12 23Y-56B-07000 A TFUAR Inner canopy. 1
13 01210-50425 EETM4*25 Screw 24
14 23Y-57-00050 BA Washer 24
15 23Y-56B-00016 = Cover 1
16 23Y-56B-00017 = Cover 1
17 01220-40612 H2ETME*12 Screw 21
18 01641-20608 HEE6 Washer 21
23 23Y-56C-11000 Lo wlb B Lock (L.H.) 1
24 23Y-56C-12000 HHE Lock (R.H.)
25 16Y-56C-01091 B Bracket
26 01580-11008 H2FMA0 Nut
27 01010-51020 #2#M10*20 Bolt 30
28 01643-31032 HE10 Washer 51
29 23Y-56B-00003 = Cover 13
30 01010-51460 12#M14*60 Bolt 13
31 01643-31445 HE14 Washer 15
32 23Y-56B-06000 TE % Stamping steel ribbon 2
33 23Y-56B-00004 ZAESE S Stamping steel ribbon 1
34 01010-51035 LY e Bolt 21
35 23Y-56B-00015 R Plate 1
36 01010-51435 E#EM14*35 Bolt 2
37 23Y-56B-00014 R Plate 1
38 16Y-56C-14000 EE Rearview mirror 1
39 23Y-56B-17000 by akey Sunshade 1
40 23Y-56B-00007 R Honeycomb sponge 1
41 23Y-56B-00008 L3t Honeycomb sponge 1
42 23Y-56B-00009 Legegett) Honeycomb sponge 1
43 23Y-56B-00010 RS Honeycomb sponge 2
44 23Y-56B-00011 Lot Honeycomb sponge 1
45 23Y-56B-00012 RS Honeycomb sponge 2
L3 TR M ERA R MERE 359



BeEM

SHANTUI

Bh=x
CAB ASSEMBLY

L TREAU AR B IR A F

MEXE

360



s SHANTUI

FSs G EHER HE ERNE
NO. PART NO. PART NAME QTY MODEL

46 23Y-56B-00013 A Honeycomb sponge 1

47 16Y-51C-19000 TR Cup seat 1

48 01010-50816 1EEM8*16 Bolt 2

49 01643-30823 #FE8 Washer 2

50 09415-00706 = Cover 3

51 01220-40408 H2ETM4*8 Screw 2

52 23Y-56B-11000 INIRE S Glass gib 1

53 23Y-56B-00005 W Glass 1

54 16Y-56C-00020 T Gib 2

55 23Y-56B-00006 PAESE S Stamping steel ribbon 1

56 17S-56H-05000 x5 Bracket 1

57 17S-56H-03000 R Plate 1

58 17S-56H-02000 B2 Bracket 1

LI TIENMAR D B IR 7] MEFXE 361



BeEM

SHANTUI

"
-
Mm
g
i O
8

&

ZREtE A

;’ﬁ

REERHEN
For ROPS

® @/m

BifE
Detail B

L TREAU AR B IR A F

MEXE

362



T SHANTUI
Fs S FHAR HE ERNE
NO. PART NO. PART NAME QTY MODEL

1 23Y-56B-01000 fEZR Frame 1
2 23Y-56B-02000 (%) Door (L.H.) 1
3 23Y-56B-03000 () Door (R.H.) 1
4 23Y-56B-08000 WHEE L Glass gib 2
5 23Y-56B-00001 W Glass 2
6 16Y-56C-04000 R HE Hinge 6
7 23Y-56B-04000 E# Window (L.H.) 1
8 23Y-56B-05000 EE Window (R.H.) 1
9 23Y-56B-12000 BB Lock ass'y 1
10 23Y-56B-10000 IR Glass gib 1
1" 23Y-56B-00002 B85 Glass 1
12 17Y-56-04000 AITRAR Inner canopy 1
13 01210-50425 H2£TM4*25 Screw 24
14 23Y-57-00050 Bl Washer 24
15 23Y-56B-00016 = Cover 1
16 23Y-56B-00017 = Cover 1
17 01220-40612 H2ETME*12 Screw 21
18 01641-20608 HEE6 Washer 21
26 01580-11008 #2RM10 Nut 8
27 01010-51020 124 M10*20 Bolt 26
28 01643-31032 #E10 Washer 44
29 23Y-56B-00003 3 Cover 13
30 01010-51460 2 M14*60 Bolt 13
31 01643-31445 HE14 Washer 15
32 23Y-56B-06000 oSS Stamping steel ribbon 2
33 23Y-56B-00004 ZRE % Stamping steel ribbon 1
34 01010-51035 24z Bolt 18
35 23Y-56B-00015 R Plate 1
36 01010-51435 12 M14*35 Bolt 2
37 23Y-56B-00014 R Plate 1
38 16Y-56C-14000 EME Rearview mirror 1
39 23Y-56B-17000 bl (ke Sunshade 1
40 23Y-56B-00007 RS Honeycomb sponge 1
41 23Y-56B-00008 R Honeycomb sponge 1
42 23Y-56B-00009 R Honeycomb sponge 1
43 23Y-56B-00010 L3t Honeycomb sponge 2
44 23Y-56B-00011 g3 a ] Honeycomb sponge 1
45 23Y-56B-00012 Leepie i) Honeycomb sponge 2
46 23Y-56B-00013 RS Honeycomb sponge 1
47 16Y-51C-19000 ZEAREE Cup seat 1
48 01010-50816 EH4EM8*16 Bolt 2
WL TRV B BRA R MERE 363



BeEM

SHANTUI

"
-
Mm
g
i O
8

&

SR ER 2R R E A
For ROPS

+
*

DixE

Detail D

® @/m

Bi¥E
Detail B

L TREAU AR B IR A F

MEXE

364



F4E SHANTUI
Fs S FHAWR HE Sz il
NO. PART NO. PART NAME QTY MODEL
49 01643-30823 HhEs Washer 2
50 09415-00706 = Cover 3
51 01220-40408 $25TM4*8 Screw 2
52 23Y-56B-11000 IWIBE S Glass gib 1
53 23Y-56B-00005 R Glass 1
54 16Y-56C-00020 43 Gib 2
55 23Y-56B-00006 HE % Stamping steel ribbon 1
56 23Y-56C-00001 EEHR Bed plate 2
57 23Y-56C-01000 ZREE Hook (L.H.) 1
58 23Y-56C-02000 EHEE Hook (R.H.) 1
59 23Y-56C-00002 JEERR Bed plate 4
60 16Y-56C-08000 22 Cushion 4

WHETEVNHROERAR MEREE 365



BeEM

SHANTUI

Bh iR IR
FRAME,ROPS

L TREAU AR B IR A F

MEXE

366



FeHEH SHANTUI
Fs S FHAR HE 1EFAa
NO. PART NO. PART NAME QTY MODEL

1 23Y-59C-01000 B EHRZE Frame,rops 1
2 23Y-59C-02000 X% (&) Bracket(L.H.) 1
3 23Y-59C-03000 X (FH) Bracket(R.H.) 1
4 23Y-59C-07000 B2 Bracket 2
5 23Y-59C-04000 Vil Bracket (L.H.) 1
6 23Y-59C-05000 X Bracket(R.H.) 1
7 21T-54-16150 HE Washer 6
8 23Y-59C-06000 X3 Rear bracket 2
9 23Y-57-00046 245 Bolt 2
10 195-56-11320 R Plate 2
1 154-54-42220 BRI Cushion 4
12 23Y-59C-00002 B Bracket 2
13 154-54-45490 B Block 2
14 154-54-45510 EIN Ring 2
15 175-978-5210 HEAE Bolt 2
16 23Y-59C-00001 JEE Bracket 2
17 23Y-57-00037 ZZhIh Cushion 4
18 23Y-57-00041 EE Bracket 2
19 23Y-57-00038 2ieE Sleeve,bolt 2
20 01010-82075 12 M20*75 Bolt 12
21 01643-32060 20 Washer 12
22 01011-83010 #EHM30*3*110 Bolt 8
23 01643-33080 HEE30 Washer 8
24 01010-81655 #2#M16*55 Bolt 6
25 01643-32780 HEE27 Washer 4
26 01580-12722 B2 REM27 Nut 4
27 01010-82465 12 M24*65 Bolt 12
28 01643-32460 124 Washer 20
29 01010-52470 12+ M24*70 Bolt 8
30 01602-22472 B 24 Washer 8
31 01010-81230 2 M12*30 Bolt 8
32 01643-31232 #E12 Washer 8

WL TRV B BRA R MERE 367



BeEM

SHANTUI

ERE (RHBMRREA )
CAB(FOR ROPS)

L TREAU AR B IR A F

MEXE

368



T SHANTUI
Fs S FHAR HE ERNE
NO. PART NO. PART NAME QTY MODEL

1 17S-56H-06000 fEZR Frame 1

2 23Y-56B-02000 (%) Door (L.H.) 1

3 23Y-56B-03000 (%) Door (R.H.) 1

4 23Y-56B-08000 I L Glass gib 2

5 23Y-56B-00001 W Glass 2

6 16Y-56C-04000 R HE Hinge 6

7 23Y-56B-04000 EE Window (L.H.) 1

8 23Y-56B-05000 EH Window (R.H.) 1

9 23Y-56B-12000 BB Lock ass'y 1

10 23Y-56B-10000 IR E & Glass gib 1

1" 23Y-56B-00002 B85 Glass 1

12 23Y-56B-07000 A TFUAR Inner canopy 1

13 01210-50425 EETM4*25 Screw 24
14 23Y-57-00050 B Washer 24
15 23Y-56B-00016 = Cover 1

16 23Y-56B-00017 = Cover 1

17 01220-40612 H2ETME*12 Screw 21
18 01641-20608 HEE6 Washer 21
22 23Y-56C-01000 LR Hook (L.H.) 1

23 23Y-56C-02000 HHbE Hook (R.H.)

25 16Y-56C-01091 B Bracket 4
27 01010-51020 12 M10*20 Bolt 30
28 01643-31032 #E10 Washer 51
29 23Y-56B-00003 = Cover 13
30 01010-51460 2 M14*60 Bolt 13
31 01643-31445 HE14 Washer 15
32 23Y-56B-06000 mE % Stamping steel 2
33 23Y-56B-00004 ZZESP S Ribbon 1

34 01010-51035 [EYES Stamping steel 21
35 23Y-56B-00015 R Ribbon 1

36 01010-51435 124 M14*35 Bolt 2
37 23Y-56B-00014 R Plate 1

38 16Y-56C-14000 EMEE Bolt 1

39 23Y-56B-17000 P E Plate 1

40 23Y-56B-00007 LEg syt Rearview mirror 1

41 23Y-56B-00008 gt Sunshade 1

42 23Y-56B-00009 LNt Honeycomb 1

43 23Y-56B-00010 Legegett) Sponge 2
44 23Y-56B-00011 RS Honeycomb 1

45 23Y-56B-00012 Lot Sponge 2
46 23Y-56B-00013 =B Honeycomb 1

WL TRV B BRA R MERE 369



BeEM

SHANTUI

ERE (RHBMREREA )
CAB(FOR ROPS)

L TREAU AR B IR A F

B

HiY

)==E:

370



svan SHANTUI

FS s EHER H= iE A
NO. PART NO. PART NAME QTY MODEL

47 16Y-51C-19000 IAREE Cup seat 1

48 01010-50816 124 M8*16 Bolt 2

49 01643-30823 8 Washer 2

50 09415-00706 = Cover 3

51 01220-40408 H2ETM4*8 Screw 2

52 23Y-56B-11000 IWImE A Glass gib 1

53 23Y-56B-00005 b5Er Glass 1

54 16Y-56C-00020 T Gib 2

55 23Y-56B-00006 PAESE S Stamping steel ribbon 1

57 17S-56H-03000 R Plate 1

58 17S-56H-02000 Xz Bracket 1

LI TIENMAR D B IR 7] MEFXE 371



BeEM

SHANTUI

Bh iR IR
FRAME,ROPS

L TREAU AR B IR A F

B

HiY

)==E:

372



FHHEH SHANTUI
FS S EHAR HeE EAE
NO. PART NO. PART NAME QTY MODEL

1 17S-59H-01000 BB R 2R Frame,rops 1

2 23Y-59C-02000 X (£) Bracket(L.H.) 1

3 23Y-59C-03000 X (F) Bracket(R.H.) 1

4 23Y-59C-07000 FIE#S Bracket 2
5 23Y-59C-04000 EXBE Bracket (L.H.) 1

6 23Y-59C-05000 EXBE Bracket(R.H.) 1

7 21T-54-16150 HE Washer 6
8 23Y-59C-06000 BEX4R Rear bracket 2
9 23Y-57-00046 1245 Bolt 2
10 195-56-11320 R Plate 2
1 154-54-42220 BRI h Cushion 4
12 23Y-59C-00002 B Bracket 2
13 154-54-45490 B Block 2
14 154-54-45510 EN Ring 2
15 175-978-5210 12 Bolt 2
16 23Y-59C-00001 JEE Bracket 2
17 23Y-57-00037 ZZhA Cushion 4
18 23Y-57-00041 JEE Bracket 2
19 23Y-57-00038 BeE Sleeve,bolt 2
20 01010-82075 1EH4EM20*75 Bolt 12
21 01643-32060 H#EE20 Washer 12
22 01011-83010 2 M30*3*110 Bolt 8
23 01643-33080 30 Washer 8
24 01010-81655 HE#EM16*55 Bolt 6
25 01643-32780 27 Washer 4
26 01580-12722 12FM27 Nut 4
27 01010-82465 12H4M24*65 Bolt 12
28 01643-32460 24 Washer 20
29 01010-52470 E4EM24*70 Bolt 8
30 01602-22472 #5124 Washer 8
31 01010-81230 #E4M12*30 Bolt 8
32 01643-31232 12 Washer 8
33 01643-31032 #E10 Washer 3
34 01010-51035 242 Bolt 3
35 17S-56H-05000 Xz Bracket 1

L3 TR M ERA R MEEE 373



SHANTUI S E

R E
MARKS AND PLATES

— Bl ek

Revolve View B

j‘@
Rev(glvrﬂeﬁ%i%wi(;/ V_AFE"JA DR Eld Vli:er\j_]v F Revgli\‘/ﬂeﬁ%?zw H
— 1ew ViewD View E —
—— é 4 peieet HU/W [ ]
=0 w0 B
o) L L) L
| —_—
— ® SEE

374  MIEEE ¥ TRV D BRAE



Sl SHANTUI
HEQTY
FS s FEHER SD22.5D22D
NO. PART NO. PART NAME N e
1 09962-00100 hha Nameplate 1 1 1
2 09667-10880 FRAR Sign 1 1 1
3 09817-00880 N Sign 1 1 1
4 09664-01000 N Sign 1 1 1
5 09808-01000 N Sign 1 1 1
6 09961-00100 PR &5 AR Service sign 1 1 1
7 09964-13000 FRiE Sign 2 2 2
8 23Y-90B-00001 FRiR Sign 2
8 158-90-00001 FRiR Sign 2
8 17S-90H-00001 FRAR Sign 2
9 09669-00003 Hhha Nameplate 1 1 1
10 09965-00100 TR e R AR Safty sign 1 1 1
11 09960-01001 FRAE Sign 4 4 4
12 09963-00100 i BB ERE Label plate 1 1 1
13 09657-00100 [BrriA Rk Safety card 2 2 2
14 09806-00880 FRiR Sign 2 2 2
15 04418-03060 FREESET Rivet 8 8 8
16 09669-00001 e Nameplate 1 1 1
17 09966-00100 IKFEEIA SR AR AR Label plate 1 1 1
18 09656-90080 BRI AS IR 2R FRAE Label plate 1 1 1
19 09669-00002 e Nameplate 1 1 1
20 10Y-90B-00002 AN Sign 2 2 2
21 09658-00100 Z IR IRRE Winter Special Note card 1 1 1
22 09670-00001 IR FRRE Label plate 1 1 1
22 09670-00003 TR FRRE Label plate 1 1 1
23 09671-31683 AT 2R NAR AR Label plate 1 1 1
23 09671-35468 A+ 23 R NFRRE Label plate 1 1 1
24 09967-00100 FRAR Sign 1 1 1
24 09967-00200 FRAR Sign 1 1 1
25 09679-02002 T O\ FF < AR h Label plate 1 1 1
26 09690-10630 FRAE Sign 1 1 1
27 09692-10500 FRAE Sign 1 1 1
28 09802-01000 FRAE Sign 1 1 1
29 09685-00001 BT OETRRE Label plate 1 1 1
30 09685-00002 BOFFHUE TR Label plate 1 1 1
31 16Y-90C-00003 Frhg Sign 1 1 1
32 171-90-00002 KRAR Sign 1 1 1
33 10Y-90B-00004 FRAR Sign 1 1 1
34 09683-30070 REENFRAE Label plate 1 1 1

LI TIENMAR D B IR 7]

MERE

375



SHANTUI S E

B R
PEDAL

H

376 MIBEE ¥ TRV D BRAE

#



svan SHANTUI

FE BHS LA HE ERNE
NO. PART NO. PART NAME QTY MODEL

1 01010-51635 12#M16*35 Bolt 3

2 01643-31645 HE16 Washer 3

3 01643-32460 24 Washer 3

4 01010-52460 #EM24*60 Bolt 3

5 17S-68H-01000 & BEHR Pedal (Rear) 1

6 17S-68H-02000 7= U B AR Pedal (L.H.) 1

LI TIENMAR D B IR 7] MEFXE 377



SHANTUIL /////rriii o seEi#

(L TN AR B IR F



s SHANTUI

Hth
OPTIONAL PARTS

LI TIENMAR D B IR 7] Hfts 379



SHANTUI S E

LEERRE
ETHER STARTING DEVICE

380  Hfth L TREAU AR B IR A F



T E

Fs BHs FHBWR HE | EANE
NO. PART NO. PART NAME QTY | MODEL
23Y-01B-10100 RESKE Cold-start device
01010-51020 #2#M10*20 Bolt
01643-31032 #E10 Washer

LI TIENMAR D B IR 7]

Hf 381



SHANTUI S E

SHRARRETANKRERSR
LUBRICATING AND TRACK RECOIL SYSTEM

382  Hfth L TREAU AR B IR A F



s SHANTUI
Fs s EHEZR HE iE A
NO. PART NO. PART NAME QTY MODEL

1 154-43-41410 & Hose 1
2 154-43-41420 & Hose 1
3 154-43-41430 & Hose 1
4 209-38-12260 =3 Clip 3
5 01010-51220 242 M12*20 Bolt 3
6 01643-31232 HE12 Washer 3
7 176-43-41350 TEREL Bend piece 6
WHETEVNHROERAR Hftt 383



SHANTUI
Wit TR2HLIRAR 4 A R4 )

SHANTUI CONSTRUCTION MACHINERY CO.,LTD

ik L ZR & 5T 7 T 327 E i858 5 (Ll H#E E Br=s L [])
£ E%—R 5 #4:400-6663666

Hi4R: 272073

Pk :www.shantui.com

2010&E11AH




